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SCOPE

Tests have been performed on Nokia Solutions and Networks product Flexi Multiradio
BTS RRH Model FRCG, pursuant to the relevant requirements of the following
standard(s) in order to obtain device certification against the regulatory requirements of
the Federal Communications Commission and Industry Canada.

Code of Federal Regulations (CFR) Title 47 Part 2
CFR Title 47 Part 22 Subpart H

RSS-Gen Issue 4 November 2014

RSS-132 Issue 3 January 2013

Conducted and radiated emissions data has been collected, reduced, and analyzed within
this report in accordance with measurement guidelines set forth in the following reference
standards:

ANSI C63.4-2009
ANSI TIA-603-C
FCC KDB 971168 D01 v02r02

The intentional radiator above has been tested in a simulated typical installation to
demonstrate compliance with the relevant FCC requirements.

Every practical effort was made to perform an impartial test using appropriate test
equipment of known calibration. All pertinent factors have been applied to reach the
determination of compliance.

The test results recorded herein are based on a single type test of Nokia Solutions and
Networks product Flexi Multiradio BTS RRH Model FRCG and therefore apply only to
the tested sample. The sample was selected and prepared by Hobert Smith of Nokia
Solutions and Networks.
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OBJECTIVE

The primary objective of the manufacturer is compliance with the regulations outlined in
the previous section.

Prior to marketing in the USA, the device requires certification. Prior to marketing in
Canada, Class I transmitters, receivers and transceivers require certification.

Certification is a procedure where the manufacturer submits test data and technical
information to a certification body and receives a certificate or grant of equipment
authorization upon successful completion of the certification body’s review of the
submitted documents. Once the equipment authorization has been obtained, the label
indicating compliance must be attached to all identical units, which are subsequently
manufactured.

Maintenance of compliance is the responsibility of the manufacturer. Any modification of
the product which may result in increased emissions should be checked to ensure
compliance has been maintained (i.e., printed circuit board layout changes, different line
filter, different power supply, harnessing or I/O cable changes, etc.).

Testing was performed only on Model FRCG. No additional models were described or
supplied for testing.

STATEMENT OF COMPLIANCE

The tested sample of Nokia Solutions and Networks product Flexi Multiradio BTS RRH
Model FRCG complied with the requirements of the standards and frequency bands
declared in the scope of this test report.

Maintenance of compliance is the responsibility of the manufacturer. Any modifications
to the product should be assessed to determine their potential impact on the compliance
status of the device with respect to the standards detailed in this test report.

DEVIATIONS FROM THE STANDARDS

No deviations were made from the published requirements listed in the scope of this
report.
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TEST RESULTS
FCC Part 22 Subpart H and RSS-132 Issue 3 (Base Stations Operating in 869MHz-894MHz band)

FCC | Canada | Description | Measured | Limit |Result

Transmitter Modulation, output power and other characteristics

871.4-891.6 (SM-WCDMA)
869.7-893.3 (1.4M-LTE)
870.5-892.5 (3M-LTE)
871.5-891.5 (SM-LTE) 869-894 MHz | Pass
874.0-889.0 (10M-LTE)
876.5-886.5 (15M-LTE)
879.0-884.0 (20M-LTE)

RSS-132 Frequency

§22.905 Section 5.1 | range(s)

WCDMA: QPSK, 16QAM, 64QAM
(5M only for each)

LTE: QPSK, 16QAM, 64QAM Digital Pass
(1.4M, 3M, 5M, 10M, 15M, 20M for
each)

RSS-132 Modulation

§2.1047 Section 5.2 | Type

Conducted Output Power
(Highest on Port 1)

RSS-132 Output Power RMS: 47.15Bm (WCDMA)
Section 5.4 RMS: 47.72Bm (LTE)

ERP will depend on antenna gain
(unknown)

§22.913 1000W ERP Pass

RSS-132 Peak to . _
N/A Section 5.4 | Average Ratio 10.97dB highest <=13dB Pass

Informational
4.605MHz (5M-WCDMA)
1.330MHz (1.4M-LTE)
Emission 2.914MHz (3M-LTE) Remain in
§22.917(b) - Bandwidth 4.883MHz (5M-LTE) Block Pass
(26dB) 9.769MHz (10M-LTE)
14.617MHz (15M-LTE)
19.446MHz (20M-LTE)
4.103MHz (SM-WCDMA)
1.126MHz (1.4M-LTE)
Emission 2.706MHz (3M-LTE) .
; gsc'sﬁ'gfg ¢ | Bandwidth | 4500MHz (SM-LTE) RES;‘;{ ] pass
' (99%) 9.011MHz (10M-LTE)
13.495MHz (15M-LTE)
18.018MHz (20M-LTE)
Transmitter spurious emissions'
At th_e antenna | _ -16.02dBm -16.02 dBm Pass
§22.917 RSS-132 terminals (per TX chain)
' Section 3.5 1 4 streneh | 33-3dBuV/m at 3m -13 dBm Pass
g1 | Eq. to -56.9dBm EIRP EIRP
Other details
RSS-132 Frequency
§2.1057 Section 5.3 | stability 0.001ppm 1.5ppm Pass
§1.1310 RSS-102 RF Exposure | N/A Pass’
Issue 5
Notes

Note 1 —Based on 100kHz RBW. In 1MHz bands immediately outside and adjacent to the frequency block an RBW of at
least 1% of the emission bandwidth has been used.
Note 2 — Applicant’s declaration on a separate exhibit based on hypothetical antenna gains.
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Emission Designators
LTE-QPSK LTE-16QAM LTE-64QAM
FCC IC FCC IC FcC IC
1.4M 1M33F9W | 1M13FOW | 1M30FOW | 1M12FOW | 1M29FOW | 1M12F9W
M 2MI1FOW | 2M70FOW | 2M91FOW | 2M70F9W | 2M91FOW | 2M71FOW
5M 4AMBBFIW | 4M49FOW | 4M87FOW | 4M49F9W | 4M8BFOW | 4M50FOW
10M OM73FOW | 8MI9FOW | OM72FOW | OMO1FOW | IM77FOW | 8M99FOW
15M 14MBFOW | 13M5FOW | 14M5FOW | 13M5FOW | 14M6FOW | 13M5FOW
20M 19M4FOW | 18MOFOW | 19M4FOW | 18MOFOW | 19M4FOW | 17MIFOW
Emission Designators
WCDMA-QPSK WCDMA-16QAM WCDMA-64QAM
FCC IC FCC IC FCC IC
5M 4AMB1FOW | 4M10FOW | 4M60FOW | 4M10FOW | 4M60FOW | 4M10FOW

Note: FCC based on 26dB emissions bandwidth, IC based on 99% emissions bandwidth
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EXTREME CONDITIONS

Frequency stability is determined over extremes of temperature and voltage. The
extremes of voltage were 85 to 115 percent of the nominal value.

The extremes of temperature were -30°C to +50°C as specified in FCC §2.1055(a)(1).

MEASUREMENT UNCERTAINTIES

Measurement uncertainties of the test facility based on a 95% confidence level are as

follows,

Test Uncertainty
Radio frequency + 0.2ppm
RF power conducted +1.2dB
RF power radiated +3.3dB
RF power density conducted +1.2dB
Spurious emissions conducted +1.2 dB
Adjacent channel power +0.4 dB
Spurious emissions radiated +4 dB
Temperature +1°C
Humidity 1.6 %
Voltage (DC) 0.2 %
Voltage (AC) +0.3 %
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EQUIPMENT UNDER TEST (EUT) DETAILS

GENERAL

The equipment under test (EUT) is a Nokia Solutions and Networks Flexi
Multiradio Base Transceiver Station (BTS) Remote Radio Head (RRH) module,
model FRCG which operates over 3GPP frequency band 5 (869 - 894 MHz). The
FRCG has two co-located transmitters with each transmit port supporting 60 watts
maximum rated RF output power. The FRCG can be operated as MIMO or as
non-MIMO. Multi-carrier operation is supported.

The FRCG is multi-standard capable (GSM/EDGE/WCDMA/LTE), but for this
effort only the WCDMA and LTE modes are tested. The FRCG supports three
downlink modulation types for WCDMA and LTE (QPSK, 16QAM and
64QAM). The FRCG supports six LTE channel bandwidths (1.4, 3.0, 5, 10, 15
and 20 MHz) and for WCDMA it supports a 5 MHz channel bandwidth.

The FRCG has external interfaces including DC power, ground, TX/RX (Ant),
RX monitor (RXO), external alarm (EAC), optical OBSAI (OPT) and remote
electrical tilt (RET). The RRH with applicable installation kit may be pole or wall
mounted.

The FRCG channel numbers and frequencies are as follows:
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Downlink | Downlink LTE Channel Bandwidth
EARFCN | Frequency | 1.4MHz | 30MHz | SMHz | 10MHz | 15MHz | 20 MHz
Band 5 (MHz)

2400 869.0 Bandedge Bandedge Bandedge Bandedge Bandedge Bandedge

2407 869.7 Bottom Ch

2415 870.5 Bottom Ch

2425 871.5 Bottom Ch

2450 874.0 Bottom Ch

2475 876.5 Bottom Ch

2500 879.0 Bottom Ch
P
~
- 2525 881.5 Middle Ch Middle Ch Middle Ch Middle Ch Middle Ch Middle Ch
=
N
W 2550 884.0 Top Channel
=
s |
2

2575 886.5 Top

Channel
2600 889.0 Top
Channel
2625 891.5 Top
Channel
2635 892.5 Top
Channel
2643 893.3 Top
Channel
2650 894.0 Bandedge Bandedge Bandedge Bandedge Bandedge Bandedge

FRCG Downlink LTE Frequency Channels
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NTS Plano - EMC Department

Downlink UARFCN Downlink Frequency (MHz) WCDMA Channel

...... 869.0 Bandedge
4357 871.4 Bottom Channel

« 4358 871.6 Bottom Channel + 1

—_

~

=

< 4408 881.6 Middle Channel

wn

= |

=

= 4457 891.4 Top Channel - 1
4458 891.6 Top Channel
...... 894.0 Bandedge

FRCG Downlink WCDMA Frequency Channels

The sample was received on Feb 24, 2015 and tested on Feb 24 — Mar 6, 2015. The EUT
consisted of the following component(s):

Company Model Description Part/Serial Number FCC ID/IC Number
Nokia Solutions FRCG Flexi Multiradio Part#: 473224A x11 FCC ID: VBNFRCG-01
and Networks BTS RRH Serial#: YK 145000089 IC: 661 W-FRCG
ENCLOSURE
The EUT enclosure is made of heavy duty aluminum and measures approximately 12(W)
x 7(D) x 24(H) inches.
AUXILLARY EQUIPMENT
Company Model Description Part/Serial Number | FCC ID/IC Number
Nokia Solutions FOSH 6GHz SFP Module Part#: 472579A.101 N/A
and Networks (Plugs into RRH Opt (2 units per RRH)
Ports 1&2) Serial#: CE30LC522
and CE30LCCBA
Nokia Solutions MDTA Masthead Amplifier Part#: CS7299112...01 N/A
and Networks Serial#: SK060418615
SUPPORT EQUIPMENT
Company Model Description Part/Serial Number FCC ID/IC Number
Nokia Solutions FSMF Flexi System Module Part#: 472181A.103 N/A
and Networks
Nokia Solutions FBBA Baseband Extension Part#: 472182A.101 N/A
and Networks Module (2 units per FSMF)
HP Elite Laptop PC N/A N/A
Book
6930p
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EUT INTERFACE PORTS

The I/O cabling configuration during testing was as follows:

Cable Type Shield Length Used in Test Quantity Termination
Power Input Power No ~3m Yes 1 Power Supply
Earth Earth No ~1lm Yes 1 Lab earth ground
Antenna RF Yes ~3m Yes 2 50Q Load
RX monitor RF Yes ~2m Yes 2 50Q Load
External Signal Yes ~3m Yes 1 Un-terminated
Alarm
Remote Signal Yes ~3m Yes 1 Un-terminated
Electrical Tilt
Multimode Optical No >6 m Yes 2 System Module
Optical

The connector layout for FRCG is provided below:

o
=]
H1 6o

; ! e |:!!{
-

I
!

i

|

FRCG External Interfaces:

Name [Qty Connector Type Purpose (and Description)
DCIn 1 Screw Terminal 3-port Power Input -48 VDC, up to AWG 4 cable
GND 1 Screw lug (2xM5/1xM8) Ground
ANT 2 7/16 RF signal for Transmitter/Receiver (50 Ohm)
RXO 2 QMA RX output for monitoring/location services
Unit 1 LED Unit Status LED
LMP 1 Card edge Local Management/Test Port (Ethernet 10Base-
T/100Base-Tx and others, not field accessible)

EAC 1 MDR14 External Alarm Interface (4 alarms)
OPT 2 SFP+ cage Optical OBSAI Interface up to 6 Gps.
RET 1 8-pin circular connector conforming to | AISG 2.0 to external devices

IEC 60130-9 —Ed.3.0
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EUT OPERATION

During testing, the EUT was transmitting continuously with 100% duty-cycle at full
power on both ports.

EUT FIRMWARE/SOFTWARE

The laptop PC connects to the FSMF System Module over the LMP (Ethernet) port. The
system module controls the FRCG RRH via the optical (OBSAI) interface. The laptop is
used for changing configuration settings, monitoring tests and controlling the BTS. The
following software versions are used for the FRCG testing:

(1) RRH Unit Software: FRM35.02.R04

(2) System Module Software: FB_PS REL 2013 09 016

MODIFICATIONS

No modifications were made to the EUT during testing.
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TESTING
GENERAL INFORMATION

Antenna port measurements were taken at NTS Plano branch located at 1701 E Plano
Pkwy #150 Plano, TX 75074.

Radiated spurious emissions measurements were taken at the NTS Plano Anechoic
Chamber listed below. The sites conform to the requirements of ANSI C63.4-2009
American National Standard for Methods of Measurement of Radio-Noise Emissions
from Low-Voltage Electrical and Electronic Equipment in the Range of 9 kHz to 40 GHz
and CISPR 16-1-4:2007 - Specification for radio disturbance and immunity measuring
apparatus and methods Part 1-4: Radio disturbance and immunity measuring apparatus
Ancillary equipment Radiated disturbances. They are on file with the FCC and industry

Canada.
. Registration Numbers .
Site FCC Canada Location
AZLA Accredited 1701 E Plano Pkwy #150
Chamber 1 Designation IC 4319A Plano. TX 75074
Number US1077 ’ '

Considerable engineering effort has been expended to ensure that the facilities conform to
all pertinent requirements.
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MEASUREMENT PROCEDURES

Output power, emission bandwidth, conducted spurious, conducted bandedge and carrier
frequency stability measurements were all performed via a spectrum analyzer connected
to the individual RF chains via a 40dB attenuator and an RF cable. The EUT was
operating in 2x2 MIMO configuration at full power for all tests. While measuring one
transmit chain, the other was terminated with a termination block. All measurements
were corrected for the insertion loss of the attenuator and cable inserted between the RF
port of the EUT and the spectrum analyzer. Simple test diagram is shown below.

EUT Spectrum
Analyzer

Attenuator

Test Configuration for Antenna Port Measurements

26dB emission bandwidth was measured in accordance with Section 4.1 of FCC KDB
971168 DO1 v02r02. 99% occupied bandwidth was measured in accordance with Section
6.6 of RSS-Gen Issue 4. For both measurements an NTS custom software tool was used.
Spectrum analyzer settings are shown on their corresponding plots in test results section.

Emissions at the band-edges were also captured with an NTS custom software tool with
settings described in the corresponding sections of the FCC and IC rules. Spectrum
analyzer settings are shown on their corresponding plots in test results section.

Peak and average output power measurements were performed in accordance with FCC
KDB 971168 D01 v02r02. An NTS custom software tool was used for power integration
to compensate for resolution bandwidth limitations of the spectrum analyzer and settings
are shown on their corresponding plots in test results section.

Peak to average power ratio was calculated in accordance with Section 5.7.2 of FCC
KDB 971168 D01 v02r02.

Conducted spurious emissions were captured with TILE6 software which corrected the
readings for cable loss and attenuator loss across the 9kHz-9GHz frequency span.
Settings of the spectrum analyzer are described in the corresponding test result section.

For frequency stability, the EUT was placed inside a temperature chamber with all
support and test equipment located outside of the chamber. Temperature was varied
across the specified range in 10 degree increments and EUT was allowed enough time to
stabilize at each temperature step. A signal analyzer as detailed in the test equipment
section has been used for précised frequency error measurements.

Transmitter radiated spurious emissions measurements were made in accordance with
ANSI C63.4-2009 by measuring the field strength of the emissions from the device at 3m
test distance. The eirp limit as specified in the relevant rule part(s) is converted to a field
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strength at the test distance and the emissions from the EUT are then compared to that
limit. Only emissions within 20dB of this limit are subjected to a substitution
measurement in accordance with TIA-603-C-2004. Both preliminary and final
measurements were performed at the same FCC listed test chamber. Preliminary scans
were performed with TILE6 software. This software corrected the measurements for
antenna factors, cable losses and pre-amplifier gains. Both polarizations of the receiving
antenna were scanned from 30MHz to 9GHz with a peak detector (RBW=100kHz,
VBW=300kHz, with trace max hold over multiple sweeps). Based on the preliminary
scan results, frequencies of interest have been maximized via rotating the EUT 360
degrees and varying the height of the test antenna (1m to 4m). Final measurements were
also taken with the peak detector as described above. A biconilog antenna was used for
30MHz-1GHz range. A double ridged waveguide horn antenna was used for 1-9GHz
range. The antennas used to measure the radiated electric field strength are mounted on a
non-conductive antenna mast equipped with a motor-drive to vary the antenna height.
EUT was placed on a non-conductive RF transparent structure to provide 80cm height
from the ground floor. A motorized turntable allowed it to be rotated during testing to
determine the angle with the highest level of emissions.
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Test Equipment

NTS Description Manufacturer | Model Calibration | Calibration

Equipment # Duration Due Date

E1345P PSA Agilent E4440A 12 Months 11/6/2015

E1481P PSA Agilent E4440A 12 Months 7/24/2015

E1554P PreAmp MITEQ JS32-00104000- 12 Months 5/14/2015
(1GHz-40GHz) 62-5P

E1148P PreAmp (30MHz- | MITEQ AM-1431-N- 12 Months 9/11/2015
1GHz) 1179WP

E1524P Biconilog ETS Lindgren 3142D 12 Months 3/19/2015
Antenna
(30MHz-1GHz)

E1149P Horn Antenna EMCO 3115 12 Months 12/10/2015
(1GHz-18GHz)

E1447P RMS Multimeter | Fluke 87V 12 Months 5/20/2015

D1131P Data Acquisition | Agilent 34970A 12 Months 7/2/2015
Switch Unit

ENV1195P Climatic Chamber | Thermotron SE-300-2-2 N/A NCR

*NM04508 | MXA Signal Agilent N9020A 24 Months 1/27/2017
Analyzer

* Test equipment supplied by the customer for LTE frequency error measurements
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Appendix A Test Data
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RF Output Power

RF output power has been measured in both Peak and RMS Average terms for each transmit
chain at center channel for all modulations and bandwidth modes. Peak to average ratio (PAR)
has been calculated as described in Section 5.7.2 of KDB971168 D01 v02r02 and all results are
presented in tabular form below.

LTE Results:
LTE - QPSK LTE - 16QAM LTE - 64QAM
Peak Average PAR Peak Average PAR Peak Average PAR
(dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
1.4M 56.13 47.72 8.41 56.34 47.57 8.77 56.06 47.58 8.48
Port 1 3M 57.04 47.61 9.43 57.13 47.63 9.5 57.1 47.59 9.51
Center 5M 57.51 47.49 10.02 58.14 47.46 10.68 57.36 47.42 9.94
Channel 10M 57.57 47.36 10.21 58.22 47.44 10.78 57.49 47.36 10.13
15M 57.45 47.56 9.89 58.45 47.58 10.87 57.52 47.54 9.98
20M 57.65 47.7 9.95 58.35 47.6 10.75 57.5 47.57 9.93
1.4M 55.84 47.42 8.42 56.05 47.32 8.73 55.8 47.37 8.43
Port 2 3M 56.98 47.48 9.5 57 47.57 9.43 56.96 47.46 9.5
Center 5M 57.22 47.21 10.01 57.87 47.26 10.61 57.08 47.23 9.85
Channel 10M 57.4 47.22 10.18 57.97 47.01 10.96 57.29 47.19 10.1
15M 57.29 47.46 9.83 58.14 47.4 10.74 57.27 47.42 9.85
20M 57.47 47.45 10.02 58.19 47.46 10.73 57.37 47.44 9.93
1.4M 59 50.58 8.42 59.21 50.46 8.75 58.94 50.49 8.45
Combined 3M 60.02 50.56 9.46 60.08 50.61 9.47 60.04 50.54 9.5
- 5M 60.38 50.36 10.02 61.02 50.37 10.65 60.23 50.34 9.89
Channel 10M 60.5 50.3 10.2 61.11 50.24 10.87 60.4 50.29 10.11
15M 60.38 50.52 9.86 61.31 50.5 10.81 60.41 50.49 9.92
20M 60.57 50.59 9.98 61.28 50.54 10.74 60.45 50.52 9.93

Based on the results above, Port 1 had the highest RMS average power and therefore it was
selected for all the remaining LTE mode antenna port tests on the product.

Subsequently output power levels on lowest and highest channels were tested only on Port 1 and
results presented below.

LTE - QPSK LTE - 16QAM LTE - 64QAM
Peak Average PAR Peak | Average PAR Peak | Average PAR
(dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
1.4M 55.6 47.19 8.41 55.87 47.25 8.62 55.6 47.06 8.54
Port 1 3M 56.74 47.3 9.44 56.82 47.23 9.59 56.76 47.25 9.51
Low 5M 57.32 47.21 10.11 57.83 47.08 10.75 57.03 47.07 9.96
Channel 10M 57.57 47.35 10.22 58.02 47.25 10.77 57.3 47.19 10.11
15M 57.51 47.59 9.92 58.39 47.5 10.89 57.36 47.47 9.89
20M 57.46 47.46 10 58.32 47.54 10.78 57.48 47.5 9.98
1.4M 55.63 47.1 8.53 55.82 47.11 8.71 55.61 47.13 8.48
Port 1 3M 56.67 47.22 9.45 56.77 47.18 9.59 56.78 47.23 9.55
High 5M 57.27 47.11 10.16 57.9 47.13 10.77 57.05 47.1 9.95
Channel 10M 57.54 47.21 10.33 58.16 47.27 10.89 57.37 47.21 10.16
15M 57.36 47.49 9.87 58.43 47.46 10.97 57.43 47.46 9.97
20M 57.55 47.48 10.07 58.43 47.65 10.78 57.51 47.5 10.01
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WCDMA Results:
WCDMA - QPSK WCDMA - 160AM WCDMA - 640AM

Peak Average PAR Peak | Average PAR Peak | Average PAR
(dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBm) (dBm) (dB)

Port 1
Center Ch 5M 57.45 47.13 10.32 56.92 47.07 9.85 56.92 47.15 9.77

Port 2
Center Ch 5M 57.41 47.08 10.33 56.77 47.03 9.74 56.84 46.99 9.85

Combined

Center Ch 5M 60.44 50.12 10.32 59.86 50.06 9.8 59.89 50.08 9.81

Based on the results above, Port 1 had the highest RMS average power and therefore it was
selected for all the remaining LTE mode antenna port tests on the product.

Subsequently output power levels on lowest and highest channels were tested only on Port 1 and

results presented below.

WCDMA - QPSK WCDMA - 16QAM WCDMA - 64QAM
Peak Average PAR Peak | Average PAR Peak | Average PAR
(dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
Port1
Low Ch 5M 57.27 46.82 10.45 56.75 46.97 9.78 56.85 46.94 9.91
Port1
High Ch 5M 57.37 46.93 10.44 56.79 46.91 9.88 56.81 46.93 9.88

All corresponding plots included on the following pages. Total path loss of 40.4dB (Attenuator
Loss: 40dB, RF cable loss: 0.7dB) accounted in via reference level offset to the spectrum

analyzer.
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LTE Plots:

Port 1 — LTE — QPSK — 1.4M — Center Channel — Peak

Port 1 — LTE — QPSK — 1.4M — Center Channel — Average

Spactrum Analyzer Setlings

99% Bandwidth, Power Over Span and PSD

_ Spectrum Analyzer Sellings
56.0 35.0+ 9% Foints
CF: 661500 MHz CF: 881500 MHz
SPAN: 2,100 MHz Sa.0- SPAN: 2.100 MHz 30,0 i e,
GEB DG RE: 30,0 kHz 25.0-
WE: 3,000 MHz WE: 91.0 kHz .
Detector: PK (CISPR) 52,0+ Detector: RMS 20,0
Attn: 30 DB T '
RL Offsels 405 DB S0.0- A"”‘Wio CE 15.0-
] RL Offset; 405 DB
Sweasp Time: 15.8ms 10.0-
Wax bold: 50 swresps 4.0 Reef Lul: £0.5 DEM '
Amp corri 0,08 & Pur avg: 100 swesps 5.0
Bin size: 256 Hz = 46.0- Amp corr: 0.0dB £ gg-
Ein size: 256 Hz = 0
44.0- 5.0
i ! -10.0-
42.0-f1 !
953 Bandwidth -15.0-
L3 MHe 0.0 L 33% Bandwidth 20,0~
Power Duer Span 0 | | ! [ i .03 MHz -25.0-
268230y 860.5 861.0 8815 82,0 862.5 863.0 Power Cver Span _ap.0-
a5 | | \ | \
A3 dem Frequency (MHz) 157457 i 880.5 8810 8515 882.0 52,5 33,0
99% Bandwidth, Power Ower Span and PSD 432 dBm Frequency (MHz)

Port 1 — LTE — I6QAM — 1.4M — Center Channel — Peak

Port 1 — LTE — 16QAM — 1.4M — Center Channel — Average

Spactrum Analyzer Setlings

55.0-

[Spectrum Anahyzer Setlings

99% Bandwidth, Power Over Span and PSD

35.0+ 3% Foinks 9% Points m
CF: 881500 MH: sl CF1 831,500 MHz 7 =
SPAN: 2,100 MHz SEAN: 2400 MHz 30.0- '
RE: 1,000 MHz 53.0- RE: 30,0 kHz 25.0 )
WE! 3,000 MH2 - " 0=
Datectar: PK (CISPR) 52.0 ;B. 91,0 kHz
: cha- eteclor: RMS 20,0+
Attn: 30 DE
RL Offsel: 40.5 DB s0.0- Altn: 30 DB 15.0-
Suveep Tirnet 108 RL Offset: d0.5 DB '
Ref Luk: 60.5 DBIM 49.0- Sweasp Time: 15.8ms 10.0-]
Max hold: 60 sweeps 43.0- Reef Lul: £0.5 DEM
Amp core: 1L.0dE & 47.0 Pur avg: 100 swesps e 50
Bin size: 256 Hz = Amp corr: 0.0dB £ no-
46.0- Ein size: 256 Hz = 0
45.0- 5.0
44.0- 10,0
43.0-|f1
93% Bandwidth sz.aft -15.0-
1.5 MHz 41.0- H 99% Bandwidth -20.0-
Pawer Cuer Span w0.0-, ! ! ! “ : 109 MHz -25.0-
03342 ity 880.5 881.0 8815 g82.0 862.5 883.0 Power Guer Span _an.a-
0=y | | | \ \
634 dom Freauency (M) U065 880.5 881.0 8815 82,0 8825 8830
99%, Bandwidth, Pawer Over Span and PSD 4757 dBm Frequency (MHz)

Port 1 — LTE — 64QAM — 1.4M — Center Channel — Peak

Port 1 — LTE — 64QAM — 1.4M — Center Channel — Average

Spectrum Analyzer Setlings

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings
e T T00FE T TREIEDE AT Foinks 9% Faints
SPAN: 2,100 MH: SPAM: 2.100 MHz 30.0-
RE: 1,000 PHz 52.0- RB: 30.0 kHz ]
YE: 3.000 MH: heh B Lo 5.0
Datector: PK (CISPR) Detectar: RMS 20.0-
:t‘gﬁintDia 5DB 5007 fAITiog ED(ETD
et 4. B 15.0-]
Ref Lul: 60,5 DBM | ey 10.0-
Max hold: £0 sweeps 0 Ref Lul: 60.5 DBM
Arnp corr: 0L0dB & Puer avg: 100 siweeps = 5.0
Bin size: 256 Hz = 4e0- Amp corr: 0048 2 oo
: Bin size: 256 Hz =
5.0~
44.0- 0.0
93% Eandwidth 42.0- -15.0+
193 MHz 39% Bandwidth -20.0-
Power Ouer Span 0.0, ! ! ! 'l ] .03 MHz -25.0-
13530753 ity 260.5 3681.0 281.5 882.0 882.5 863.0 Power Cver Span 30.0- ! ‘ I ]
5606 dBm Frequency (MHz) ST2B6.55T i 850.5 891.5 882.0 892.5 893.0
99%, Bandwidth, Power Over Span and PSD 4758 dBm Frequency (MHz)
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Port 2 — LTE — QPSK — 1.4M — Center Channel — Peak

Port 2 — LTE — QPSK — 1.4M — Center Channel — Average

Spactrum Analyzer Setlings

[Spectrum Anahyzer Setlings
5407 35.0+ 35 Foinks 39%: Fuoinks
CF: 881,500 MHz <F: 851,500 MHz T ™
SPAM: 2,100 MHz S2.0- SPAM: 2.100 MHz 30.0- i L ;
RE: 1,000 MHz 3 RE: 20,0 kHz 25.0-
WE: 3,000 MHz WE: 91.0 kHz .
Detectar: PK (CISPR) 50.0- Datector: RMS 20,0
Attn: 30 DB . 30 DB '
RL Offset; 40.5 B e 15.0-
& : RL Offsel: 40.5 DB :
weep Time: 1.0 48.0- ¥
Ref Lul: 60.5 DBV Sweep Time: 15.8ms 10.0-
Max hold: 60 sweeps Ref Lul: 60.5 DEM
Amp core: 0.0dB E 46.0- Pur avg: 100 swesps e 50
Bin size: 256 Hz - Amp corr: 0.0dE [
44.0- Bin size: 256 Hz :
’ 5.0~
42.0- 1 1 -10.0-
595 Bandwidth oo -15.0-]
195 MHz T 9% Banduwidth -20.0-
Pawer Over Span 6.0 i | ! i ! 1 .03 MHz -25.0-
HIPEISE iy 860.5 8815 882.0 882.5 883.0 Power Cver Span 30.0- ; ‘ I ! i
54 dBm Frequency (MHz) LA 30,5 31,0 51,5 32,0 882.5 33,0
99% Bandwidth, Power Ower Span and PSD 42 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 2 — LTE — 16QAM — 1.4M — Center Channel — Peak

Port 2 — LTE — 16QAM — 1.4M — Center Channel — Average

Spactrum Analyzer Setlings

6.0 35.0+ F: Fainks I5%, Fuinks m
CF: 861500 MHz CF: 821500 MHz R o =
SPAM: 2,100 MHz 54.0 SPAM: 2.100 MHz 30.0- ) 0
RE: 1,000 MHz RE: 30,0 kHz 25,0~
VE: 3,000 MHz WE: 91.0 kHz '
Detector: PK (CISPR) 52,0+ Detector: RMS 20,0
At 30 DB Alin: 30 0B '
BL Offsels 40.5 OB 50.0- RL Offsel 40.5 DB 15.04
S I T Swasp Time: 15.8ms
Ref Lyl: 60,5 DEM A 10.0-]
Wahold: o awesps  _ $00° Reef Lul: £0.5 DEM
Amp corr: 0.0dB & Puwr avg: 100 sweeps = 50-
Bir size: 286 H " 46.0- CIR G () & go-
Bin size: 256 Hz :
44.0- 5.0
-10.0-
42.0- !
9% Eardwidth “15.07
134 Mz 40.07 H 995 Banchwidth -20,0-
Power Over Span .0 | ! i i 1.09 MHz -25,0-1
12579452y 860.5 8815 82,0 882.5 883.0 Pawer Cuer Span 30.0- \ | | ! !
5605 dBm Frequency (MHz) 383801 o 80,5 8810 3315 agz.0 8825 383.0
99% Bandwidth, Power Ower Span and PSD 4732 dBm Frequency (MHz)

[Spectrum Anahyzer Setlings

99% Bandwidth, Power Over Span and PSD

Port 2 — LTE — 64QAM — 1.4M — Center Channel — Peak

Port 2 — LTE — 64QAM — 1.4M — Center Channel — Average

Spectrum Analyzer Setlings

e T T00FE 5407 e T 3.0 F9% Foirts I9% Fairks
: 881 881 o
SPAN: 2.100 MH: . SPAM: 2.100 MHe 30.0- P, ~-'\"""\’\i
RE: 1,000 MHz - e 25.0-
WE: 3,000 MH: ST .
Datectar: P [CISPR) . ) _
AHr: 30 DB s00 iﬁt:;ﬂgﬂurb:m 200
EL OF&ET“ 40'5133 RL Offset: 40.5 DB 15.0-
s Time: 108 4.0~ !
Ref Luli 60,5 DEM Sweep Time: 15.8ms 10,0
Max hold: €0 sweeps Ref Lul: 60.5 DBM
Arp core: 0.0d8 E #6.0- Pur avg: 100sweeps 5.0
Bin size: 256 Hz - Amp corr: 0.0dB £ go-
Bin sise: 256 Hz '
44.0-| co-
42.0- i -10.0-
999 Bandwidth 00— -15.0-
133 MHz : : 3% Bandwidth -20.0-
Pouer Ouer Span 0-, ! ‘ il ] 109 MHz s5.0-
995402 oy 280.5 8815 882.0 852.5 283.0 Pouwer Gver Span 30,0~ . | . .
S50l e Frequency (1Hz) HS92559 880.5 d 8815 82,0 882 5 8830
99%, Bandwidth, Pawer Over Span and PSD 4737 dBm Frequency (MHz)

Spectrum Analyzer Seltings

99% Bandwidth, Power Over Span and PSD
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Port 1 — LTE — QPSK — 3M — Center Channel — Peak

Port 1 — LTE — QPSK — 3M — Center Channel — Average

Spactrum Analyzer Setlings

[Spectrum Anahyzer Setlings

5.0 I 30,0+
CF: 881500 MHz F: 881500 MHz
SPAN: 4.500 MHz SPAN: 4.500 MHz 25.0-]
RE: 1,000 MHz S0.0-
RE: 30,0 kHe 20.0-
WE: 3,000 MHz WE: 91,0 kHz B
[ R (R ) 45.0- Dateclor: RMS 15,0+
Attn: 30 DB Altn: 30 DB
RL Gffsel: 405 DB ity 10.0-
Suweep Time: 1.0 0.0 1 RL Offset: 0.5 DE
Ref Lul: 60.5 DBV i Sy eepiine:[33.3ms 5.0-
Max hold: 60 sweeps ] Ref Lul: £0.5 DM
fmp corr: DudE £w0- : ! Pur ava: M0swaeps 0.0
Bin size: 543 He » - mp corr: U/ frsf
_ i ! Bin size: 549 He ® 504
30.0-f * 0.0
25.0- : H -15.0-
999 Bandwidth 20.0- ' : -20.0-
349 MH:z ' ' : 9% Bandwidth -25.0-
Power Over Span s, ! ! ! ! ! i 263 MHz -30.0-
JEEIZA% iy 879.2 880.0 8805 8810 8815 8820 8825 8830 883.8 Power Cver Span 5.0 : !
0 | | I I | | | "
5704 dem Frenuency (MHz) TEELAED o 879.2 880.0 830.5 881.0 8815 8820 &825  8ED 383.6
99% Bandidth, Power Over Span and PSD 4761 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 16QAM — 3M — Center Channel — Peak

Port 1 — LTE — 16QAM — 3M — Center Channel — Average

Spactrum Analyzer Setlings

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setlings

4763 dEm

52.5- 30.0-
CF: 551,500 MHz CF: 831,500 MHz #

SPAMN: 4500 MH: 50.0- SPAN; 4500 MHz 25.0-
RE: 1,000 MH: 47.5- RE: 30.0 kHz - : ]
(1 0GR WE: 910 kHz 00 1 f
Detector: P (CISPR) 4.0 Detector: RMS 15.0- ; ;
::'gﬁi”‘["ja so8 42,5~ Altn: 30 DB B H
et 40 - H ]
Sweep Timet 1.05 40.0- [ €t IBED o i H
Ref Lyl: £0.5 DB 7.5 :"“FELEPI.TF"”OWES’SS’E""‘ 5.0- " !
Max hold: 60 sweeps b Lul: B, H H
Amp corrt 0.0dB & 3.0~ Pur avg: 100 swesps 0.0 : :
Bin size: 549 Hz 35 Amp corr: 0.0dE & H H
- % Boinks Bin size: 549 He ® 507 : H
30.0- -10,0-] : :
27.5- 5.0 f ;
25.0- i :
99% Bandwidth Z25- 0.0
348 MHz 20.0- 99% Bandwidth -25.0-] E E
Pawsr Qver Span 175, | | ! ! | | | an 289 MHz -30.0-
(E0B434 879.2 880.0 BE0.5 G610 BELS BH20 BBZ5 BELO 883.8 Power Cver Span 5.0 : !

0 | | I I | | | "
.43 dBm Frequency (MHz) 53000867 o 879.2 3800 8305 8610 8515 BB20 SEZ5  &E3.0 383.6

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 64QAM — 3M — Center Channel — Peak Port 1 — LTE — 64QAM — 3M — Center Channel — Average

99%. Bandwidth, Power Ower Span and PSD

4TES dEm

Spectrum Anahyzer Sebings Spectrum Analyzer Seltings
55.0- . | 2 i F 00
F: 881500 MHz B CF: 881500 MHz iy
SPAN: 4,500 MHz _ i SPAN: 4.500 MHz 25.0- s 1
RE: 1.000 MHz S0.0 f RE: 20.0 kHe
. ! o 20.0-] v
g:ie?:i?:ur? ’\D’IFECISPR] i RERERIL :
At 30 DB 4.0 ! iﬁtefg“']'"[)'éms 15.0~ R
RL Offsel: 40.5 DB et 10.0-] H
Swweep Time: 105 40.0- A [ @listlh (IS B3 2
Ref Lul: £0.5 DEM ! [ Ul EELEITS 5.0- !
Max hold: 60 sweeps g Ref Lul: 60.5 DBM :
finp corr: 0.048 5aso0- i P avgs 100 swesps o 0.0- ;
Bin size: 549 Hz o Boir o m Armp corr: 0.0dB & H
T Eolnts A% I:’Dlnt Bin size: 549 Hz o -5.0- !
30.0- ; ; f
: H -10.0- :
25.0-] i H -15.0- h
939 Bandwidth 20.0- 20,0
343 MHz . 99% Bandwidth -25,0- a
Power Ouer Span 150, i ! ! ! ! ! ! k! d 269 MHz -30.0- ;
(2443068 879.2 879.8 8802 8308 8312 9818 8322 8828 89832 8836 Poveer Qver Span -35,0-| 1 H 1 1 1 1 ! HH s
5710 dom Frequency (MHz) T3 i a79.2 890.0 8805 681.0 G815 G620 BE25 8630 893.8

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 2 — LTE — QPSK — 3M — Center Channel — Peak

Port 2 — LTE — QPSK — 3M — Center Channel — Average

Spactrum Analyzer Setlings

99% Bandwidth, Power Over 5pan and PSD

55.0- T
CF: 661500 MHz
SPAMN: 4,500 MHz
RE: 1,000 MH: 50.0-
WE: 3,000 MHz
Detectar: P (CISPR) _|
attr: 30 DB .0
RL Offsels 405 DB
Sweeep Time: 1.0s 40.0- d b
Ref Lul: 60.5 DBM H H
Max hold: 60 swesps c H H
Amp corrs 0.0dB & 3.0~ n :
Bin size: 543 He = P o
30,0 ;s :
25.0- H H
3% Bandwidth : :
=" 20,0~ | )
349 MHz H i
Pawer Over Span o ] ! ! ! ! ! lnmim s
1524850 iy 879.2 880.0 8805 6810 6815 8820 8625 &m0 883.8
SE92  dBm Frequency (MHz)

[Spectrum Anahyzer Setlings

30 0-poooooooo-

CF: 851,500 MHz =
SPAN; 4500 MHz 25.0- it SO il
RE: 30.0 kHz _ d
VB: 310 khz 200 :
Dateclor: RMS 15.0- :
Alin; 30 DB :
RL Offsel: 40.5 DB 10.0 :
Sweep Time: 33.3ms . ;
Ref Lyl: £0.5 DEM ' !
Puer avg: 100 sweeps 0.0~ :
Amp corr: 0.0dE g :
Bin size: 549 Hz ® 504 :

-10.0- :

-15.0- :

-20.0- :
93% Bandwidth 25,0~ :

253 MHe 30,0}

Power Cver Span - ! ! ! ! ! |
FEIELEME §79.2 §30.0 8305 &81.0 8515 8820 &825

4748 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

S [
883.0 883.6

Port 2 — LTE — 16QAM — 3M — Center Channel — Peak

Port 2 — LTE — 16QAM — 3M — Center Channel — Average

Spactrum Analyzer Setlings

CF: 661500 MHz
SPAMN: 4,500 MHz

RE: 1,000 PHz

WE: 3,000 MHz
Detectar: P (CISPR)
attr: 30 DB

RL Offsels 405 DB
Sweeep Time: 1.0s
Ref Lul: 60,5 DBM
Max hold: 60 swesps
Amp corrs 0.0dB

Bin size: 543 He

%o Roinks

9% Eandwidth
348 MHz

Pawer Over Span
005890 ity
5700 dBm

! | ] ] ! ! !
880.0 880.5 881.0 8815 8820 8825 883.0
Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[
B863.8

[Spectrum Anahyzer Setlings

30,0

CF: 881500 MHz f
SPAH: 4.500 MHz 2.0
RE: 300 kHz _ :
VE: 910 kHz 200 :
Datector: RMS 15.0- :
Alin: 30 DB H
RL Offsel: 40.5 DB 10.0 :
Sweasp Time: 33.3ms 50- i
Ref Lul: £0.5 DEM ' !
Puer awg: 100 swesps 0.0- !
Amp corr: 0.0dE g :
Bin size: 549 He ® 504 :

-10,0- :

-15.0- i

-20.0- :
53% Bandwidth 25,0~ :

253 MHe 30,0}

Power Over Span 350 ! ! ! ! ! !
FAF0OF0 e 879.2 §30.0 8305 &81.0 8515 8820 &825

4757 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

| [
883.0 883.6

Port 2 — LTE — 64QAM — 3M — Center Channel — Peak

Port 2 — LTE — 64QAM — 3M — Center Channel — Average

Spectrum Analyzer Setlings

99%. Bandwidth, Power Ower Span and PSD

52.5-
CF: 881500 MHz H
SPAN: 4,500 MHz 50.0- H
RE: 1,000 MHz 47.5-
WEL 3,000 MHz i
Detector: PK [CISPR) 45.0-
Atn: 30 DB 42.5-
RL Offsel: 40.5 DB
Swesp Time: 105 40.0- g
Ref Lul: 60,5 DBM 75— H
Max hold: 60 sweeps A
Amp corv: 0.0dB & 50— H
Bin size: 549 Hz " a5- H
§ Bairts 29% Paint!
30.0- i H
27.5- : !
25.0- H H
%3% Bandwidth 72.5- | :
343 MH: 20.0-
Pawer Ouer Span s, ! ! ! ! ! Ia
153309 muy 87z 880.0 8805 BBl.0 8315 @320 8825 853.0
5696 dBm Frequency (MHz)

[
883.5

Spectrum Analyzer Seltings

4746 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

00 I

CF: 881,500 MHz oPPay
SPAN: 4.500 MHz 25.0- T Hl
RB: 30.0 kHz ] 4
WB: 910 kHz 20 1
Detector: RMS 15.0- |
Attr: 30 DB |
RL Offset: 40.5 DB 10.0- ;
Sweep Time: 33.3ms 5.0- H
Ref Lul: 605 DBM ' H
Pwer avg: 100 sweeps 0.0 H
Amp corr: 0.0dB E H
Bin size: 549 Hz = -5.0- H

-10.0- :

-15.0- H

-20,0- :
9% Bandwidth 25,0 :

269 MHz a0.0-

Pawer Over Span 350 = ! ! ! ! |
BEES.215 it §79.2 880.0 8805 BB1.0 8815 8620 8825

T
883.0

[
B883.6
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Port 1 — LTE — QPSK — 5M — Center Channel — Peak

Port 1 — LTE — QPSK — 5M — Center Channel — Average

Spactrum Analyzer Setlings

[Spectrum Anahyzer Setlings

55,0 [ 35,0
CF: 881,500 MHz <F: 851,500 MHz
SPAN; 7.500 MHz 50.0- SPAN: 7,500 MHz 300
RE: 1,000 MHz 0| RE: 120 kH;
WE: 3,000 MHz =0 B! 360 kH: 07
Detector: PK (CISPR) 40.0- Detector: RMS 20.0-]
Attn: 30 DB a0+ Altn: 30 DB '
:t,iz’i‘iﬁ'if ’ RL Offset; 405 DB 1504
Ref Lul: 60.5 DBM .0 Sweep Time: d.4ms 10.0-
Max hold: G0 sweeps  _ 25.0- Reef Lul: 60.5 DEM
Amp corr: 0.0dB & Puwr avg: 100 sweeps = 50-
Bin size: 916 He = 200+ Amp corr: 0.0dE & _
i Bin size: 316 Hz = oo
15.0
5.0-
10,0
c0- -10.0-
595 Bandwidth 0.0- -15.0-]
507 MHz s.0- 99% Bandwidth -20.0-
Pawer Over Span -10.0-, ! ! b 443 MHe -25.0-
SFE0469 677.8 880.0 882.5 885.2 Power Cver Span 30.0- I I i
5751 dBm Frequency (MHz) SBOFLEZY i &77.8 880.0 882.5 8852
99% Bandwidth, Power Ower Span and PSD 4749 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 16QAM — 5M — Center Channel — Peak

Port 1 — LTE — 16QAM — 5M — Center Channel — Average

Spactrum Analyzer Setlings

[Spectrum Anahyzer Setlings

5.0 30 % Foinks
@ EENETLTY i ‘ F: 831500 MHz = = s
SPAN: 7.500 MHz 50.0 SPAH: 7.500 MHz 30.0- pthy -,
RE: 1,000 MH: 0-| Eo P
WE: 3,000 MHz .0 e 50 kH: 25.0-
Detector: PK (CISPR) 40.0- i Detectar: RMS 20,0
Akt 30 DB 3.0 . Atin: 30 DB '
:t,iz’i‘i‘ el ’ by i RL Offset; 405 DB 1504
Ref Lul: 60.5 DEM 00 g g Swaep Timea: d.dms 10,0
Max held: 60 sweeps £ 25.0- : : Ref Lul: 60.5 DEM
Amp corr: 0.0dB & i ! Puwr avg: 100 sweeps = 5.0+
Bin size: 916 He = 200+ : : Amp corr; 0.0d8 & _
15.0- : : Bin size: 916 Hz = oo
H H -E,0-
10,0 : :
5.0- : : -10.0-
99% Bardwidth 0.0- -15.0-
507 MHz 5.0- H | 99% Bandwidth -20.0-
Pawer Over Span -10.0-, : ! ! ; b 446 MHz -25.0-
23367 877.8 880.0 882.5 885.2 Power Cuer Span a0.0-) ! ! [
544 dam Frequency (MHz) EIBRIT a77.8 880.0 8625 8852
99% Bandwidth, Power Ower Span and PSD 4745 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 64QAM — 5M — Center Channel — Peak

Port 1 — LTE — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Setlings

99%. Bandwidth, Power Ower Span and PSD

Spectrum Analyzer Seltings

R dEm

55.0- m 5.0 EER I I
CF: 881500 MHz CF: 881500 MHz LT
SPAN: 7.500 MHz 50.0- SPAN: 7.500 MHz 30.0- "
RE: 1.000 MHz - RE: 120 kHz i
B 3,000 MHz 0 WE: 360 kHe 5.0
Detactor: PK (CISPR) 40.0- Detector: RMS 20.0-
Attn: 30 DB i Altn: 30 DB !
EL OH%aTl: 40.51 EB 35.0 35% Rolgts RL Offset 405 DB 15.0-
wesp Time: 105 i : !
Ref Lul: 60,5 CEM 0.0 ¥ Sweep Time: 4.4ms 10.0-
Max hold: 60 sweeps 250~ . [filalb GRS L
Arnp core: 0.0d8 & | : Pur sug: 100 sweeps 5.0
Bin size: 916 Hz = 0.0 : Amp core: 0.0d8 £ oa-
- : Bin size: 916 Hz :
15.0 '
H -5.0+
10.0- :
5.0- : o7
999 Bandwidth 0.0- w150
S MHe 50- : 39% Banchwidth -20.0-
Pawer Over Span 10.0-, | ! H b 449 MHz 25,0
PrETEr -—— 8778 80,0 52,5 885.2 Power uer Span -30.0-) ! ! "
5736 dBm Frequency (MHz) SE2236T3 877.8 890.0 882.5 885.2

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 2 — LTE — QPSK — 5M — Center Channel — Peak

Port 2 — LTE — QPSK — 5M — Center Channel — Average

Spactrum Analyzer Setlings

55.0 - I
CF: 661500 MHz
SPAN: 7.500 MHz 50.0-
RE: 1,000 PHz i
WE: 3,000 MHz .0
Detectar: P (CISPR) 40.0-
attr: 30 DB
RL Offset: 405 DB Eely
Sweeep Time: 1.0s i
Ref Lul: 60.5 DBM 0.0
Max hold: 60 sweeps c 25.0-
Amp cores 0.0dB &
Bin size: 916 He = 200+
15.0-
10,0
5.0~
3% Bandwidth 0.0+,
507 MHz 5.0-
Pawer Over Span -10.0-, ! !
7614301 iy 877.8 880.0 862.5

5722 dBm Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setlings

35.0+ 9% Foinks
CF: 831500 MHz
SPAN: 7.500 MHz 30.0-
RE: 120 kHe -
VE: 360 kHe =0
Detector: RMS 20,0~
Aftn: 30 DB
RL Offsel: 40.5 DB 15,0
Sweep Time: 4.4ms 10.0-
Reef Lul: 60.5 DEM '
Pur avg: 100 swesps 5.0
Amp corr: 0.0dE &
Bin size: 916 Hz ® 004
5.0-
-10.0-
-15.0-
99% Bandwidth -20.0-]
4,439 MHz -25.0 -1
Power Ower Span 30,0 ! ! ™
S2ETEETE 5778 330.0 882.5 885.2
47.21 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 2 — LTE — 16QAM — 5M — Center Channel — Peak

Port 2 — LTE — 16QAM — 5M — Center Channel — Average

Spactrum Analyzer Setlings

55,0 T I
CF: 661500 MHz :
SPAN: 7.500 MHz 50.0- :
RE: 1,000 MHz ] '
WE: 3,000 MHz .0
Detectar: P (CISPR) 40.0- '
Akt 30 DB |
RL Offsels 405 DB Eely 9% Paints
Sweeep Time: 1.0s i !
Ref Ll: 60.5 DEM o i i
Max hold: 60 swesps _ 25.0- B
Amp cores 0.0dB & g
Bin size: 316 He o 20,04 :
15.0- ;
10.0- :
5.0~ i
3% Bandwidth 0.0-
5.07 MHz 5.0 |
Power Over Span -10.0-, : ! !
12724758 iy 877.8 280.0 862.5

5737 dBm Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setlings
30 3% Fainks Eri)
F: 831500 MHz
SPAN: 7.500 MHz 00 i g it L -
RE: 120 kHe | )
WE: 360 kHz =0 1 h
Detector: RMS 20,0~ i i
Aftn: 30 DB : f
RL Offset: 0.5 DE 15,0 : :
Sweep Time: 4.4ms 10.0- : !
Ref Lul: 60.5 DEM ' H H
Prar avg: 100 sweeps 5.0+ i v
Amp corr: 0.0dE g : :
Bin sizs: 916 Hz ® 004 ! !
6.0 : :
-10.0- : :
-15.0- : :
99% Banduwidth -20,0- : :
448 MHz 5.0+ ' :
Power Over Span -30.0-) i ! | : ™
P31EEFEL 5778 830.0 882.5 885.2
47.26 dBm Frequency {MHz)

99% Bandwidth, Power Over Span and PSD

Port 2 — LTE — 64QAM — 5M — Center Channel — Peak

Port 2 — LTE — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Setlings

5708 dBm Frequency (MHz)

99%. Bandwidth, Power Ower Span and PSD

CF: 881500 MHz
SPAN: 7.500 MH: 50.0-
RE: 1,000 Hz -
B! 3,000 MHz 0
Datector: PK (CISPR) 40.0-
Attn: 30 DB i
RL Offsel: 40.5 DB 35.0- 39% Poljts
Swweep Time: 1.0t | ]
Ref Lul: 60,5 DBM .o -
Max hold: 60 oweeps 250 :
Amp corv: 0.0dB & i
Bin size: 916 Hz = an0- |
15.0- :
10.0-
5.0- H
%3% Bandwidth 0.0-
5.09 MHz £.0- H
Pawer Crver Span 10,0, ! ! :
10193316 iy 8778 880.0 g82.5

.
885.2

Spectrum Analyzer Seltings

5.0 9% Foinks T
CF: 881500 MHz
SPAN: 7.500 MHz 300+ = maatls
RE: 120 kHz -
WE: 360 kHz .0
Detector: RMS 20.0-
Altr: 30 DB
RL Offset: 405 DB 15.0-
Sweep Time: 4.4ms 10.0-

Ref Lul: 60,5 DBM

Pwer avg: 100 sweeps 5.0 H

Amp corr: 0.0dB E H

Bin size: 916 Hz = o0o- H

5.0+ :

-10.0-

-15.0- :

99% Bandwidth -20.0- :

4.8 MHz _25.0-]

Power Guer Span -30,0- ! ! : L

52865100 oy 877.8 880.0 882.5 885.2

4723 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 1 — LTE — QPSK — 10M — Center Channel — Peak

Port 1 — LTE — QPSK — 10M — Center Channel — Average

Spactrum Analyzer Setlings

a74.0

50,0+
CF: 661500 MHz
SPAMN: 15.000 MHz 45.0-
RE: 1,000 PHz
WE: 3,000 MH: 40.0-
Detectar: P (CISPR) _
attr: 30 DB .0
RL Offsels 405 DB 30.0-
Sweeep Time: 1.0s
Ref Lul: 60,5 DBM 25.0-
Max hold: 60 swseps
Amp cores 0.0dB & z0.0-
Bin size: 1,83 kHz = 5.0+
10.0-
5.0~
3% Bandwidth 0.0
9,34 MHz 5.0+
Pawer Over Span -10.0-,
1610251 iy
5757 dBm

N M A

| !
880.0 8825
Frequency (MHz)

'
877.5

99% Bandwidth, Power Over 5pan and PSD

|
885.0

' '
887.5 889.0

[Spectrum Anahyzer Setlings

30,0
CF: 851500 MHz
SPAN; 15,000 MHz 25.0-
RE: 120 kHz
VE: 360 kHz 20.0-
Datector: RMS _
Alin; 30 DB 150
RL Offset; 405 DB 10.0-

Sweep Time: #.2ms
Feef Lul: 60.5 DEM 5.0
Pur avg: 100 sweeps

Amp corr: 0.0dE E 0.0- -
Bin size: 1.83 kHz .
-10.0- i
-15.0- :
99% Bandwidth -20.0-
293 MH -25.0- :
Power Over Span 004, | ! ! ! ! ;
AE AT 5740 877.5 §30.0 §52.5 835.0 887.5 839.0
4736 dBm Frequency {MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 16QAM — 10M — Center Channel — Peak

Port 1 — LTE — 16QAM — 10M — Center Channel — Average

Spactrum Analyzer Setlings

CF: 661500 MHz
SPAMN: 15.000 MHz
RE: 1,000 PHz

WE: 3,000 MHz
Detectar: P (CISPR)
attr: 30 DB

RL Offsels 405 DB
Sweeep Time: 1.0s
Ref Lul: 60,5 DBM
Max hold: 60 swesps
Amp cores 0.0dB

Bin size: 183 kHz

3% Bandwidth
9,33 MHz
Pawer Over Span
3381265 iy
5622 dBm

50.0-

45.0
0.0
35.0
30.0-

25,0

s.0-
-10.0-,

a74.0

SO S RN P P Y PV O g

| !
880.0 8825
Frequency (MHz)

'
877.5

99% Bandwidth, Power Over 5pan and PSD

|
885.0

' '
887.5 889.0

[Spectrum Anahyzer Setlings

0
CF: 851500 MHz
SPAN; 15,000 MHz 25.0-
RE: 120 kHz
VE: 360 kHz 20.0-
Datector: RMS _
Alin; 30 DB 150
RL Offset; 405 DB 10.0-

Sweep Time: #.2ms
Feef Lul: 60.5 DEM 5.0
Pur avg: 100 sweeps

Amp corr: 0.0dE E 0.0- -
Bin size: 1.83 kHz .
-10.0- i
-15.0- :
99% Bandwidth -20.0-
293 M -25.0- :
Power Over Span 004, ! ! ! | 1 /
54T 5HE 5740 877.5 §30.0 §52.5 835.0 887.5 839.0
4744 dpm Frequency {MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 64QAM — 10M — Center Channel — Peak

Port 1 — LTE — 64QAM — 10M — Center Channel — Average

Spectrum Analyzer Setlings

CF: 881500 MHz
SPAN: 15,000 MHz
RE: 1,000 Pz

WEL 3,000 MHz
Datector: PK (CISPR)
Atn: 30 DB

RL Offsel: 40.5 DB
Swwesp Time: 105

50.0 -
45,0
40,0
35.0
30.0-

g74.0

Ref Lul: 60,5 CEM 25.0-
Max hold: B0 sweeps

Arap corr: 0.0dB E z0.0-
Bin size: L83 kH

in sie. : 15.0-

10,0

5.0-

499 Bandwidih 0.0-

935 MHe 5.0~

Pouer Ouer Span -10.0-,
BT
5743 dEm

| 1
830.0 3325
Frequency (MHz)

99%. Bandwidth, Power Ower Span and PSD

|
835.0

! '
887.5 859.0

Spectrum Analyzer Seltings

30,0
CF: 881,500 MHz
SPAN: 15,000 MHz 25.0-]
RB: 120 kHz
WB: 360 kHz 20.0-
Detectar: RMS
Altn: 30 DB 15.0

RL Offsel: 40.5 DB
Sweep Time: 8.2ms
Ref Lul: 60.5 DBM 5.0
Puer avg: 100 sweeps

10.0-]

Amp core: 0.0d8 £ 0.0 -

Bin size: 1.83 kHz = H

5.0- :

-10.0- H

-15.0-] :

395 Banchwidth -20.0- :

8.93 MHz 25,01

Pawer Over Span a00- il | | ! ' i
34471354 874.0 8775 880.0 B882.5 885.0 887.5 889.0
4736 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 2 — LTE — QPSK — 10M — Center Channel — Peak

Port 2 — LTE — QPSK — 10M — Center Channel — Average

Spactrum Analyzer Setlings

[Spectrum Anahyzer Setlings

99% Bandwidth, Power Over Span and PSD

50,0 30,0
CF: 881500 MHe CF: 881500 MHz ¥ A -n -
SPAN: 15,000 MHz 45.0- SPAM: 15,000 MHz 25.07
RE: 1,000 MHz N
B 3000 MHz 40.0- Sgg -:.ig t:: 200+ :
Detectors P (CISPR) e ' i Datector: RMS 15.0- :
Attry 30 DB " i m atln: 30 D8 ' :
RL ©ffset: 40.5 DB 30.0- q B Y 10.0-] .
A - RL Offset: 0.5 DE . i
Sueeep Time: 105 § ! . H
Ref Lul: 60.5 DEM 25.0- : : Sgaspinale 2 5.0- -
Max hiold: 60 sweeps i : [Pl CRE PR :
Amp corr: 0.0dB & z0.0- : : Pur avg: 100 swesps e 00- :
Bin size: 1.8% kHz - i ! Amp corr: 0.0dE g H
15,0+ | : Ein size: 1.83 kHz =S B
10.0- : : -10.0- ;
5.0- + + -15.0 H
99% Bardwidth 0.0 : ' 0.0
334 MHz 5.0- d I 595 Bandhwidth 25,0~ :
Pawer Cver Span a00-, 1N ! ! i ! d 3.33 MHz 30,0 B
W3R §74.0 §77.5 880.0 8625 865.0 8875 B69.0 Power Ouwer Span 35.0- !
-y i | | \ i \
5740 dem Frequency (MHz) SZEMEE o a74.0 §77.5 80,0 882.5 385.0 687.5 889.0
99% Bandwidth, Power Over Span and PSD 722 dEm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD
Port 2 — LTE — 16QAM — 10M — Center Channel — Peak Port 2 — LTE — 16QAM — 10M — Center Channel — Average
Spech Anal Setti i
pacirum Andyzer Saings Spectrum Analyeer Saltings
CF: 551,500 MHz CF: 831,500 MHz \
SPAN: 15,000 MHz 45.0- SPAN: 15,000 MHz 25.07
RE: 1,000 MHz N !
U5 300 e o ! e st 200- 3 :
Detectors P (CISPR) e f i Datector: RMS 15.0- : ]
At 30 DB " R R ¢ ' | i
RL Offsets 40.5 DB 30.0- g : A"”‘Wio CE 10.0- . g
Sueeep Time: 105 4 g [ Cliredh I5ES | H
Ref Lul: 60.5 DEM 25.0- ! : Sgaspinale 2 5.0- ; !
Max hiold: 60 sweeps ; : [Pl CRE PR ! :
Amp corr: 0.0dB & z0.0- : : Pur avg: 100 swesps e 00- : :
Bin sice: 133 kHz : : Amp corr: 0.0dE £ cn- : g
15,0+ : : Ein size: 1.83 kHz =S ; i
10.0- : : -10.0- 3 f
5.0 + + -15.0-] f h
9% Eardwidth 0.0+ : : -20.0-
9,39 MHz 5.0~} : 1 39% Bandwidth -25.0-] i i
Power Over Span oo T ! ! LTI d 831 Mz -30.0- | !
[T §74.0 §77.5 880.0 8625 865.0 8875 B69.0 Power Ouer Span a5.0- ' !
-y i | | \ i \
577 dBm Frequency (MHz) 020279 74,0 877.5 3800 a82.5 885.0 887.5 889.0
9% Bandwidth, Fower Over Span and P50 01 e Frequency (MHz)

Port 2 — LTE — 64QAM — 10M — Center Channel — Peak

Port 2 — LTE — 64QAM — 10M — Center Channel — Average

Spectrum Analyzer Setlings

99%. Bandwidth, Power Ower Span and PSD

50,0~
CF: 881500 MHz
SPAN: 15,000 MHz 45.0-
RE: 1,000 Pz
WE: 3,000 MH: 40.0-
Detactor: PK (CISPR) | |
Attn: 30 DB =0 [ B
RL Offset: 40.5 0B 30.0- : .
Swwesp Time: 105 H '
Ref Lul: 60.5 DEM 25.0- h i
Max hold: £0 sweeps i ]
Armp core: 1.0dE _% 20.0- : '
Bin size: 183 kHz 150~ : |
10.0- : !
5.0 : i
999 Bandwidth 0.0-
935 MHz 5.0-
Pouer Ouer Span ELT 1R ! ! i ! "
EE2E.898 874.0 877.5 880.0 32,5 835.0 887.5 859.0
5729 dom Frequency (MHz)

Spectrum Analyzer Seltings

CF: 881,500 MHz
SPAM: 15,000 MHz
RB: 120 kHz

WB: 360 kHz
Detectar: RMS

Altn: 30 DB

RL Offsel; 40.5 DB
Sweep Time: 8.2ms
Ref Lul: 60.5 DBM
Puer avg: 100 sweeps
Amp corr: 0.0dE I}
Bin size: 1.83 kHz =

9% Bandwidth
893 MHz

Power Guer Span

2402769 oy
4719 dEm

00

25.0-]
20,0-]
15.0-]
10.0-]
5.0+
0.0-
5.0~
-10.0-
-15.0-
-20.0-
-25.0-

-30.0-
874.0

|
8800
Frequency (MHz)

. |
8775 B882.5

99% Bandwidth, Power Over Span and PSD

|
885.0

! |
887.5 889.0
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Port 1 — LTE — QPSK — 15M — Center Channel — Peak

Port 1 — LTE — QPSK — 15M — Center Channel — Average

Spactrum Analyzer Setlings

Roints

50,0
CF: 661500 MHz
SPAMN: 22.500 MHz 45.0-
RE: 1,000 PHz
WE: 3,000 MH: 40.0-
Detectar: P (CISPR) _
Attn; 30 DB 0 395
RL Offsels 405 DB 30.0-
Sweeep Time: 1.0s
Ref Lul: 60,5 DBM 25.0-
Max hold: 60 swseps
Amp cores 0.0dB & z0.0-
Bin size: 275 kHz = 5.0+
10.0-
5.0~
3% Bandwidth 0.0
1271 MHz £.0-
Pawer Over Span -10.0-, !
817,328 iy 870.2 872.5
5745 dBm

| ! | ' | ' |
875.0 &77.5 8800 8825 8850 887.5 8900

Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setlings

F: 851500 MHz
SPAN: 22 500 MHz
RE: 300 kHe

VE: 910 kHe
Detector: RMS

Aftn: 30 DB

RL Offsel: 40.5 DB
Sweep Time: Z.2ms
Feef Lul: 60.5 DEM
Pur avg: 100 sweeps
Amp corr: 0.0dE

Bin size: 2.75 kHz

dEm

99% Bandwidth
13,42 MHz

Poweer Cer Span

BIILIEE o
56 dem

30 9% Foinks

30,0

25.0-]
20,0-]

-30.0-

1 ' | | ' ' | '
g70,2 8725 &75.0 8775 8300 3325 3350 8ET.S

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

' "
8900 8928

Port 1 — LTE — 16QAM — 15M — Center Channel — Peak

Port 1 — LTE — 16QAM — 15M — Center Channel — Average

Spactrum Analyzer Setlings

CF: 661500 MHz
SPAMN: 22.500 MHz
RE: 1,000 PHz

WE: 3,000 MHz
Detectar: P (CISPR)
attr: 30 DB

RL Offsels 405 DB
Sweeep Time: 1.0s
Ref Lul: 60,5 DBM

Max hold: 60 swesps

Amp corr: 0.0dB &
Bin size: 275 kHz =

3% Bandwidth
13,76 MHz

Pawer Over Span

19828.362 iy
5845 dBm

50.0-
45.0 -
40.0 |
35,0
30,0
25.0
20.0 |
15.0
10.0 -

0-
-10.0-
-15.0-, ,

5.0+
0.0~

870.2 8725

S gy~

| | ' | ' |
875.0 &77.5 8800 8825 8850 887.5 8900

Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

n
892.8

[Spectrum Anahyzer Setlings

F: 831500 MHz
SPAN: 22 500 MHz
RE: 300 kHe

VE: 910 kHe
Detector: RMS

Aftn: 30 DB

RL Offsel: 40.5 DB
Sweep Time: Z.2ms
Feef Lul: 60.5 DEM
Pur avg: 100 swesps
Amp corr: 0.0dE

Bin size: 2.75 kHz

dEm

99% Bandwidth
13.41 MHz

Poweer Cver Span

THEIE
58 dem

30 9% Foinks

30,0
25.0-]
20,0-]
15.0-
10.0-]
5.0-
0.0+
5.0~
-10.0-
-15.0-
-20,0-
-25.0-
-30.0-

1 ' | | ' ' | '
g70,2 8725 &75.0 8775 8300 3325 3350 8ET.S

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

' "
8900 8928

Port 1 — LTE — 64QAM — 15M — Center Channel — Peak

Port 1 — LTE — 64QAM — 15M — Center Channel — Average

Spectrum Analyzer Setlings

CF: 881500 MHz

SPAN: 22,800 MHz

RE: 1,000 Pz

WEL 3,000 MHz

Datector: PK (CISPR)

Atn: 30 DB

RL Offsel: 40.5 DB

Swwesp Time: 105

Ref Lul: 60,5 DBM

Max hold: £0 sweeps

Amp corv: 0.0dB £
Bin size: 275 kHz =

%3% Bandwidth
1374 MHz
Pawer Ouer Span
IEE02.254 ity
5752 dbm

50.0 -
48,0
40,0
35.0
30,0
25.0
20,0

1!
1

9%

I%‘mnts

5.0
0.0
5.0
0.0~

5.0-

-10.

0= |
g70.2 8725 &

. ' | . |
75.0 8775 380.0 8825 8850
Frequency (MHz)

99%. Bandwidth, Power Ower Span and PSD

! | n
887.5 5900 8925

Spectrum Analyzer Seltings

CF: 881,500 MHz
SPAM: 22,500 MHz
RE: 300 kHz

WB: 910 kHz
Detectar: RMS

Altn: 30 DB

RL Offsel: 40.5 DB
Sweep Time: 2.2ms
Ref Lul: 60.5 DBM
Puer avg: 100 sweeps
Amp corr: 0.0dE

Bin size: 2.75 kHz

dBm

9% Bandwidth
13.41 MHz
Pawer Over Span
56807.790  my
4754 dBm

3.0 FI: Foirks

30.0-]

-30.0- !

| | | | |
§70.2 G725 G750 8775 8800 8825 885.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

"
892,68

! |
867.5 890.0
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Port 2 — LTE — QPSK — 15M — Center Channel — Average

Spactrum Analyzer Setlings

50,0 T
CF: 661500 MHz
SPAMN: 22.500 MHz 45.0-
RE: 1,000 PHz
WE: 3,000 MH: 40.0-
Detectar: P (CISPR) _
attr: 30 DB .0
RL Offsels 405 DB 30.0-
Sweeep Time: 1.0s
Ref Lul: 60,5 DBM 25.0-
Max hold: 60 swseps
Amp cores 0.0dB 20.0-
Bin size: 2,75 kHz 5.0
10.0-
5.0~
3% Bandwidth 0.0
1372 MHz =5.0-
Pawer Over Span -10.0-, ! ! ! ! ! ! ! ] n
15757960 iy 870.2 8725 8750 6775 8800 B82.5 8850 BG87.5 8900 6926
5729 dBm Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setlings

F: 851500 MHz
SPAN: 22 500 MHz
RE: 300 kHe

VE: 910 kHe
Detector: RMS
Aftn: 30 DB

RL Offsel: 40.5 DB
Sweep Time: Z.2ms
Feef Lul: 60.5 DEM
Pur avg: 100 sweeps
Amp corr: 0.0dE
Bin size: 2.75 kHz

dEm

99% Bandwidth
13.41 MHz

Power Ower Span

EPIAAES o
4745 dBm

35,0
30,0
25.0-]
20,0-]

9% Foinks

300 ! | i ' ' | !
&70.2 G725 &7S.0 8775 8300 8325 8350 B8RS
Frequency (MHz)

' "
8900 8928

99% Bandwidth, Power Over Span and PSD

Port 2 — LTE — 16QAM — 15M — Center Channel — Peak

Port 2 — LTE — 16QAM — 15M — Center Channel — Average

Spactrum Analyzer Setlings

CF: 661500 MHz
SPAMN: 22.500 MHz
RE: 1,000 PHz

WE: 3,000 MHz
Detectar: P (CISPR)
attr: 30 DB

RL Offsels 405 DB
Sweeep Time: 1.0s
Ref Lul: 60,5 DBM
Max hold: 60 swesps
Amp cores 0.0dB

Bin size: 2,75 kHz

9% Eandwidth

13.77 MHz 5.0+
Pawer Over Span 0.0 ! ! ! ! ! ! ! .
32317491 iy 870.2 8725 8750 6775 8800 B82.5 8850 BG87.5 8900 6926
£3.14 dBm Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setlings

F: 851500 MHz
SPAN: 22 500 MHz
RE: 300 kHe

VE: 910 kHe
Detector: RMS
Aftn: 30 DB

RL Offsel: 40.5 DB
Sweep Time: Z.2ms
Feef Lul: 60.5 DEM
Pur avg: 100 sweeps
Amp corr: 0.0dE
Bin size: 2.75 kHz

dEm

99% Bandwidth
13.44 MHz

Power Ower Span

MI0LIEE o
4740 dBm

3/.0- 9% Foinks
00-F _y gt =

25.0-]
20,0-]
15.0-
10.0-]
5.0-
0.0+
5.0~
-10.0-
-15.0-
-20,0-
-25.0-

300 ! | i ' ' | !
&70.2 G725 &7S.0 8775 8300 8325 8350 B8RS
Frequency (MHz)

' "
8900 8928

99% Bandwidth, Power Over Span and PSD

Port 2 — LTE — 64QAM — 15M — Center Channel — Peak

Port 2 — LTE — 64QAM — 15M — Center Channel — Average

Spectrum Analyzer Setlings

50,0~ T
CF: 861,500 MHz H
SPAN: 22,500 MHz 48.0- B
RE: 1,000 MHz y
WE: 3,000 MH: 4007
Detector: PK (CISPR) 35.0- H
Attr: 30 DB . 9% Roinks
RL Offsel: 40.5 DB 30.0-
Swwesp Time: 105
Ref Lyl 60.5 DBM 25.0-

Max hold: 60 sweeps
Arnp corr: 0.0dE =] 20,0+

Bin size: 2.75 kHz

15.0- !
10.0- ]
5.0- '
939 Bandwidth 0.0-
13.74 MHz 5.0~
Power Ouer Span ELIE) ! i ! ! ! ! IMEREN i
3344131 g70.2 §725 8750 &775 8800 8325 8850 8875 8900 8928
27 dom Frequency (MHz)

99%. Bandwidth, Power Ower Span and PSD

Spectrum Analyzer Seltings

CF: 881,500 MHz
SPAM: 22,500 MHz
RE: 300 kHz

WB: 910 kHz
Detectar: RMS
Altn: 30 DB

RL Offsel: 40.5 DB
Sweep Time: 2.2ms
Ref Lul: 60.5 DBM
Puer avg: 100 sweeps
Amp core: 0.0dE
Bin size: 2.75 kHz

dBm

9% Bandwidth
13,40 MHz
Pawer Over Span
55161991 my
4742 dBm

2.0 FI: Foirls
30.0-;

-30.0-) 1 | | | 1 |
§70.2 G725 G750 8775 8800 8825 885.0
Frequency (MHz)

"
892,68

! |
867.5 890.0

99% Bandwidth, Power Over Span and PSD
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Port 1 — LTE — QPSK — 20M — Center Channel — Peak Port 1 — LTE — QPSK — 20M — Center Channel — Average
Spectrum Analyzer Settings 0.0~ Spectrum Analyzer Settings a0.0-
CF: 681500 MHz i H CF: 831,500 MHz '
SPAN: 30,000 MHz - H : SEAN: 30,000 MHz 25.0
RE: 1,000 MHz 40,0- RE: 200 kHz 20,0~
WE: 3,000 MHz ) WE: 910 kHz .
Detector: PK (CISPR) 35.0- 3% foirts 9% Foints b “ _
i eteclor: RMS 15.0
Attn: 30 DB S
RL Gffsels 405 DB j A"”‘Wio CE 10.0-
Suveep Time: 105 ! ! RL Offset: 40.5 DB
Ref Lyl: 60,5 DEM . T Sweep Time: 2.7msg 5.0-
Max hold: 60 sweeps i | Ref Lul: £0.5 DM
Amp core: 0.0dB & 15.0- : : Pur avg: 100 swesps e 00-
Bin size: 366 kHz ~ 0.0 H : Amp corr: 0.0dB £ 5o-
. g 1 Bin size: 3,66 kHz = o
5.0 : ! -10,0-
0.0- : : -15.0-
0 e 1
99% Bandwidth 10.0- : : -20.0-]
13,10 MHz 5.0 : : 39% Bandwidth -25.0-
Pawer Over Span 0.0~ ! i ! ! ! ! i iy 17.84 MHz -30.0-
HB4LEID 866.5 B70.0 875.0 880.0 865.0 90.0 896.5 Power Cver Span 35.0- ! !
0= | | | \ \ L
7S dem Frequency (MHz) EELERE R 866.5 8700 875.0 880.0 565.0 590.0 §96.5
99% Bandwidth, Power Ower Span and PSD 4730 dEm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD
Port 1 — LTE — 16QAM — 20M — Center Channel — Peak Port 1 — LTE — 16QAM — 20M — Center Channel — Average
e Spectrum Analyzer Sallings -
" ' RoInEs
CF: 661500 MMz w50 CF: 881,500 MHz 24
SPAN: 30.000 MHz - SPAN: 20,000 MHz 30.0-; 4
RE: 1,000 PHz 40.0- RE: 300 kHz 25.0-
WE: 3,000 MHz WE: 910 kHz
Detector: PK (CISPR) 35.0 e 20,0
eteclor: RMS
At 30 DB 30,0 A 90
RL Offsels 405 DB st 150
Suveep Time: 105 25.0- RL Offset; 405 DB 100-
RO IBEET 004 Sweesp Time: 27ms .
Max hold: 60 sweeps Ref Lul: £0.5 DEM 5.0-
Amp core: 0.0dB & 15.0- Pur avg: 100 swesps E
Bin size: 3.66 kHz ~ 0.0 Amp corr: 0.0dE & 0.0-
- Bin size: 366 kHz 50+
5.0- '
0.0- -10.0-
=0 -15.0-
93% Bandwidth -10.0- -20.0-]
1817 MHz 15.0- 99% Bandwidth 25,01
Pawer Ouer Span 20,0, ! ! ! ! ! iy 17.81 MHz -30.0-
[ 866.5 B70.0 875.0 880.0 865.0 90.0 896.5 Power Cver Span 35.0- : g
0= | | | \ \ L
B3 dem Frequency (MHz) FSH33 i 866.5 8700 875.0 880.0 565.0 590.0 §96.5
99% Bandwidth, Power Ower Span and PSD 4760 dEm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD
Port 1 — LTE — 64QAM — 20M — Center Channel — Peak Port 1 — LTE — 64QAM — 20M — Center Channel — Average
Spectrum Analyzer Settings [ m Spectrum Analyzer Settings a0.0-
CF: 881,500 MHz i : CF: 881,500 MHz '
SPAN: 30,000 MHz - H ; SPAN: 30,000 MHz 25.0-
RE: 1,000 MHz 40.0-| REB: 300 kHz
WE 3,000 MHz H ol WB: 910 kHz 200
Detactor: PK (CISPR) ety 3 Roinks 9% Fpints Detectar: RMS 15,0+
Altn: 30 DB 300 IR RN SR SR RS SRR AR INA RN UL LTTTEITE . '
RL Offset: 405 DB ’ ; 3 A"”‘ré” Ce 10.0-
Swweep Time: 1.0z 25.0- . § RL Cffset: 40.5 DB
Rief Lul: 60,5 DEM 20.0- 0 : [ UInKD Zii 5.0~
Max hold: &0 sweeps ! ! Ref Lul: 60.5 DBM
Armp core: 1.0dE E 15.0- : : Pur awg: 100 swesps e D0
Bin size: 2.66 kHz T I 7 Amp corr: 0.0d8 2 5o-
. ' ! Bin size: 3,66 kHz el
5.0- : i 10,0
0.0- : : -15.0-]
5.0 h i
939% Bandwidth 0.0~ : i -20.0-
1809 MHz 5.0 : : 9% Bandwidth -25.0-
Power Ouer Span 20,0, ARRL AN ! ! i iy 17.85 MHz -30.0-
52961361 866.5  B70.0 £875.0 830.0 835.0 90,0 896.5 Paower Cwer Span -35.0- 0 . | | f ,' I
FE0 dEm Frequency (MH2) FIIS03 8665 670.0 75.0 80,0 885.0 g90.0 96,5
99%, Bandwidth, Power Over Span and PSD 4757 dBm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD
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Port 2 — LTE — QPSK — 20M — Center Channel — Peak

Port 2 — LTE — QPSK — 20M — Center Channel — Average

Spactrum Analyzer Setlings

50.0- T
CF: 661500 MHz
SPAN: 30,000 MHz 450 !
RE: 1,000 MHz 40.0- h
WE: 3,000 MHz 3
Detector: PK (CISPR) 5.0 9% nirts
attr: 30 DB

RL Offsels 405 DB
Sweeep Time: 1.0s
Ref Lul: 60,5 DBM
Max hold: 60 swesps

Amp corri 0,08 & 15.0- :
Bin size: 366 kHz ~ 0.0
5.0- :
0.0-
5.0~ ;
499 Bandwidth 10.0-
18,10 MHz . :
Power Over Span 0.0~ ! i ! ! !
9033712 iy 866.5 670.0 875.0 880.0 885.0
5747 dBm Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setting:

F: 831500 MHz
SPAN: 30,000 MHz
RE: 300 kHe

VE: 910 kHe
Detector: RMS
Aftn: 30 DB

RL Offsel: 40.5 DB
Sweep Time: 2.7ms
Reef Lul: 60.5 DEM
Pur avg: 100 swesps
Amp corr: 0.0dE
Bin size: 3.66 kHz

99% Bandwidth
1785 MHz

Power Ower Span

SESA0AED o
4745 dEBm

5

dEm

30,0
25,0
20.0-]
15,0

35,0

866.5

' | N [
880.0 885.0 §90.0 896.5

Frequency (MHz)

| |
a70.0 a75.0

99% Bandwidth, Power Over Span and PSD

Port 2 — LTE — 16QAM — 20M — Center Channel — Peak

Port 2 — LTE — 16QAM — 20M — Center Channel — Average

Spactrum Analyzer Setlings

99% Bandwidth, Power Over 5pan and PSD

50,0
CF: 661500 MHz
SPAN; 30.000 MHz 5.0
RE: 1,000 PHz 40.0-
WE: 3,000 MHz
Detectar: P (CISPR) 35.0
attr: 30 DB 30.0-
RL Offsels 405 DB
Sweeep Time: 1.0s 25.0-
Ref Lul: 60,5 DBM 20.0-
Maxhokd: 60 sweeps
Amp corrs 0.0dB & 15.0
Bin size: 365 kHe ~ 0.0
5.0~
0.0+
5.0
3% Bandwidth -10.0-
18,07 MHz 15.0-
Pawer Over Span 0.0~ ! ! ! ! ! iy
9616622 miny 866.5 670.0 875.0 880.0 885.0 890.0 896.5
5819 dEm Frequency (MHz)

F: 831500 MHz
SPAN: 30,000 MHz
RE: 300 kHe

VE: 910 kHe
Detector: RMS
Aftn: 30 DB

RL Offsel: 40.5 DB
Sweep Time: 2.7ms
Reef Lul: 60.5 DEM
Pur avg: 100 swesps
Amp corr: 0.0dE
Bin size: 3.66 kHz

99% Bandwidth
17.83 MHz

Power Ower Span

EPETOE o
4745 dBm

[Spectrum Anahyzer Setlings

A% oINS

oy

35,0

866.5

' | s [
880.0 885.0 §90.0 896.5

Frequency (MHz)

| |
a70.0 a75.0

99% Bandwidth, Power Over Span and PSD

Port 2 — LTE — 64QAM — 20M — Center Channel — Peak

Port 2 — LTE — 64QAM — 20M — Center Channel — Average

Spectrum Analyzer Setlings

99%. Bandwidth, Power Ower Span and PSD

50,0~ T
CF: 881500 MHz H
SPAN; 30,000 MHz 5.0
RE: 1,000 PHz 40.0-
WEL 3,000 MHz ]
Detactor: PK (CISPR) Eely 3%
Atn: 30 DB 0.0 FANENUEIE SIS RO S W_——
RL Offset: 40.5 DB H
Sweep Time: 1.0z 25.0- g
Ref Lul: £0.5 DEM 20.0- H
Max hold: £0 sweeps i
Arp core: 0.0d48 E 15.0- g
Bin size: 266 kHz T g
5.0- H
0.0- H
5.0+ H
%3% Bandwidth -10.0- .
18,40 MHz 15.0-
Pawer Ouer Span 20,0, ! y ! ! ! !
EE43.FET g266.5  870.0 875.0 880.0 885.0 £90.0
7.3 dBm Frequency (MHz)

9% Foints

[
896.5

F: 881,500 MHz
SPAM: 30,000 MHz
RE: 300 kHz

WB: 910 kHz
Detectar: RMS
Altn: 30 DB

RL Offsel: 40.5 DB
Sweep Time: 2.7ms
Ref Lul: 60.5 DBM
Puer avg: 100 sweeps
Amp corr: 0.0dE
Bin size: 3.66 kHz

9% Bandwidth
17.83 MHz

Pawer Over Span

S5465.608  my
474 dBm

Spectrum Analyzer Seltings

dBm

-35.0-

B866.5

(]
896.5

I
890.0

| |
880.0 8685.0
Frequency (MHz)

| |
&70.0 875.0

99% Bandwidth, Power Over Span and PSD
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Port 1 — LTE — QPSK — 1.4M — Low Channel — Peak Port 1 — LTE — QPSK — 1.4M — Low Channel — Average
Spectrum Analyzer Settings Spectrurn Analyzer Settings
54.0- 35,0
o ToeS00lFE] L PR TR EEES P?\nts I% I:’ulnts
SPAN: 2,100 MHz 2.0 SBAN: 2,100 MHz 30.0- wﬂ.-vwm
RE: 1,000 MH: - RE: 30.0 kHe
WE: 3,000 MHz VE: 3.0 kHz 07
23:&‘5?6:0:‘( (CISPR) 50.0- Detectar: RMS 20,0
RL Offset; 40.5 DB ""”‘Wio PE 15.0-
Sueeep Time: 105 4.0 RL Offset: 40.5 BE
e Lul: 60,5 DBV Sweep Time: 15.8ms 10.0-
Max hold: 60 sweeps Ref Lul: 60.5 DEM
Amp core: 0.0dB E 46.0- Pur avg: 100 swesps e 50
Bin size: 256 He = Amp corr: 0.0dE I
44.0 Ein size: 256 Hz = 0
' 5.0~
42.0- -10.0-
99% Bardwidth 0.0 -15.0-
193 MHz ' 9% Bandwidth -20.0-
Pawer Over Span 560 i ! ! | | ' Inan .03 MHz -25.0-
3123147 iy 858.7 8690 869.5 870.0 870.5 a71.2 Power Cver Span 30.0- ; ‘ I ! i
S50 dem Frequency (MHz) 2324230 68,7 69,2 65,7 §70.2 70,7 8712
99% Bandwidth, Power Ower Span and PSD 4719 dBm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD
Port 1 — LTE — 16QAM — 1.4M — Low Channel — Peak Port 1 — LTE — 16QAM — 1.4M — Low Channel — Average
Spectrum Analyzar Satings Spectrum Analyzer Selings m
CF: 569700 MHz S s ' 3% Foinks 35% Boinks
o,
SPAM: 2,100 MHz ZpAM: 2.400 MHz 30.0- e, ;
RE: 1,000 MH: 52.0- RE: 30,0 kHe 25.0- o
WE: 3,000 MH: e .
Detector: P (CISPR) Dratactor: RS 20.0-
AHn: 30 DB 50.0- Aﬁ*?;ﬁ';}ﬁ '
RL Offset; 40.5 DB n 15.0-
Suveep Times 105 FL Offcel; 405 DB :
e Lul: 60,5 DBV s Sweep Time: 15.8ms 10.0-
Max hold: 60 sweeps Feef Lul: 60.5 DEM
Amp corri 0,08 & Pur avg: 100 swesps 5.0
Bin size: 256 He = se.0- Amp corr: 0.0dE I
. Ein size: 256 Hz = 0
5.0-
44.0- 0.0
499 Bandwidth 42.0- -15.0-
195 MHz 99% Bandwidth -20.0-
Pawer Over Span 40—, ! ! ! RN inan .03 MHz -25.0-
16729152 iy 858.7 8690 869.5 870.0 870.5 a71.2 Power Cver Span 30.0- I I | i
55457 dBm Frequency (MHz) S0 i 8687 B69.0 869.5 870.0 g7z
99% Bandwidth, Power Ower Span and PSD 4725 dBm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD
Port 1 — LTE — 64QAM — 1.4M — Low Channel — Peak Port 1 — LTE — 64QAM — 1.4M — Low Channel — Average
Epectrum Andlyeer Settings m Spectrum Analyzar Sellings
54.0-— T 35.0+
CF: 869.700 MH:z : o DD AT foinks 9% Paints
SPAN; 2,100 MHz srod SPAN: 2.100 MHz 30.0- D
RE: 1,000 MH: - 3 e Ematen
‘ i o 25.0-]
VB 3.000 MHz g Bt 91.0 kHz
Py (CISPR) oo Detector: RMS 20.0-
RL Offset: 405 DB : A"”‘fé“ cB 15.0-
Swwesp Time: 105 43.0- | [ Eliiely (TS E)
Ref Lyl 60.5 DBM i Spucepiine JLs.0ns 10.0-
Max hold: 60 sweeps g Ref Lul: 60.5 DBM
Arp core: 0.0d8 E 46,0 Pur avg: 100sweeps 5.0
Bin size: 256 Hz - I Amp corr: 0.0dB £ oo-
4a0- ! Bin size: 256 Hz = U
: | 5.0-
4z.0- f ! -10.0-
999 Bandwidth 0.0 -15.0-
193 MHe ’ : : 9% Bandwidth -20.0-
Power Ouer Span .0, ! ! ! L I .03 MHz -25.0-
BB ity AT 8690 3695 370.0 3705 3712 Powveer Guer Span 30,0 ! ! ! ! i
E560 dom Frequency (1hz) 0622734 868.7  859.0 869.5 570.0 8705 8712
99%, Bandwidth, Pawer Over Span and PSD 4706 dBm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD
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Port 1 — LTE — QPSK — 1.4M — High Channel — Peak

Port 1 — LTE — QPSK — 1.4M — High Channel — Average

Spactrum Analyzer Setlings

54,0
CF: 93,300 MHz
SPAN: 2,100 MHz
RE: 1,000 MH: 52.0-
WE: 3,000 MHz
Detectar: P (CISPR) _|
attr: 30 DB so.0
RL Offsels 405 DB
Sweeep Time: 1.0s 48.0-
Ref Lul: 60,5 DBM
Max hold: 60 swseps
Amp corr: 0.0dB & 4.0
Bin size: 256 He =
44.0-
42.0-f H
595 Bandwidth : :
40.0-F | i
193 MHz : :
Pawer Over Span SO | ! ! b
IE49L437 iy 8922 892.5 893.0 893.5 894.0
5563 dBm Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

' '
894.5 894.8

[Spectrum Anahyzer Setlings

CF; £93.300 MH, =0 ESEolE o A9 Fomrts m
i B 2

SPAH: 2,100 MHz 30.0- i NM@WM

RE: 30.0 kHz 25,0+

VE: 9.0 kHz

Deteclar: RMS 20,0~

Alin: 30 DB 5.0

RL Cffsel: 405 DB

Swaep Tima: 15.8ms 10.0-

Ref Lyl: £0.5 DEM 5.0-
Pusr avg: 100 sweeps

Amp corr: 0.0dE g 0.0- 0
Bin size: 256 Hz 5.0-
-10.0- ;
-15.0- ;
-20,0- :
99% Bandwidth 25,0 {
109 MHz 0.0
Power Cuer Span -35.0- 1 : 1 4 ‘AR 4 d
F1300L8E5  pn 892.2 892.5 893.0 893.5 &94.0 §94.5 894,86

47,10 dem Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 16QAM — 1.4M — High Channel — Peak

Port 1 — LTE — 16QAM — 1.4M — High Channel — Average

Spactrum Analyzer Setlings

54,0
CF: 93,300 MHz
SPAN: 2,100 MHz
RE: 1,000 MH: 52.0-
WE: 3,000 MHz
Detectar: P (CISPR) _|
attr: 30 DB so.0
RL Offsels 405 DB
Sweeep Time: 1.0s 48.0-
Ref Lul: 60,5 DBM
Max hold: 60 swseps
Amp cores 0.0dB & 46.0-
Bin size: 256 He =
44.0-
42.0-
3% Bandwidth
40,0
195 MHz
Pawer Over Span 560 | | ! |
899025 iy 8922 892.5 893.0 893.5 894.0
5532 dBm Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

' '
894.5 894.8

[Spectrum Anahyzer Setlings
o R 35.0+ 9% Foints 9% Foints
893, 2 ; ;
SPAH: 2,100 MHz 30.0- i e ] g
RE: 30,0 kHe 25.0-
VE: 910 kHe '
Detector: RMS 20,0~
Aftn: 30 DB
RL Offsel: 40.5 DB 15,0
Sweep Time: 15.8ms 10.0-
Feef Lul: 60.5 DEM '
Pur avg: 100 sweeps 5.0
Amp corr: 0.0dE &
Bin size: 256 Hz ® 004
5.0-
-10.0-
-15.0-
99% Bandwidth -20.0-]
109 MHz _25.0-]
Poweer Cer Span -a0.0-) ! ! ! ! ! ]
BECIEETg 892.2 892.5 893.0 893.5 34,0 8045 894.5
4711 dem Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 64QAM — 1.4M — High Channel — Peak

Port 1 — LTE — 64QAM — 1.4M — High Channel — Average

Spectrum Analyzer Setlings

S4.0-
CF: 893,300 MHz g
SPAN: 2.100 MHz H
RE: 1,000 PHz 52.0- &
WEH 3,000 MHz H
Datector: PK (CISPR) |
Attn: 30 DB 5001
RL Offset: 40.5 DB H
Swwesp Time: 105 48.0- |
Ref Luli 60,5 CEM H
Max hold: 60 oweeps !
Amp corv: 0.0dB E 46,0
Bin size: 256 Hz - )

44.0- 1

42,0+ f

939 Bandwidth :

andwi wot

193 MHe :
Puaver Cer Span : i

38'D_I 1 1 I 1
[N 892.2 8925 893.0 8935 3340
5561 dom Frequency (MHz)

99%. Bandwidth, Power Ower Span and PSD

' '
894.5 894.5

Spectrum Analyzer Seltings

F9% RO EERe iy

CF: 893,300 MHz
SPAM: 2,100 MHz
RB: 30.0 kHz

Bt 91.0 kHz
Detectar: RMS

Altn: 30 DB

RL Offsel: 40.5 DB
Sweep Time: 15.0ms
Ref Lul: 60.5 DBM
Puer avg: 100 sweeps
Amp core: 0.0dE

=
I}
Bin size: 256 Hz =

-10.0-
-15.0-]
-20.0-
99% Bandwidih -25.0-
1.09 MHz 30,0
Pawer Cver Span 35,0 ! ! ! b ! ]
51620785 oy 89z.2 692.5 893.0 893.5 894.0 894.5 894.5

4713 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 1 — LTE — QPSK — 3M — Low Channel — Peak

Port 1 — LTE — QPSK — 3M — Low Channel — Average

Spactrum Analyzer Setlings

55.0- |
CF: 670,500 MHz
SPAN: 4,500 MHz
RE: 1,000 MH: 50.0-
WE: 3,000 MHz
Detectar: P (CISPR) _|
attr: 30 DB .0
RL Offsels 405 DB
Sweeep Time: 1.0s 40.0-
Ref Lul: 60.5 DBM H H
Max hold: 60 swesps c H H
Amp corr: 0.0dE & 35.0- f '
Bin size: 543 He = P o
30.0- : !
25.0- : :
9996 Bandwidth H H
iy 20,0 : :
349 MH:z H i
Pawer Over Span o ] ! ! ! ! ! lnmim s
"1857.219 iy 858.2 859.0 859.5 670.0 6705 8710 8715 8720 872.8
5574 dEm Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setlings

Crr— = s
CF: 870,500 MHz -
SPAH: 4.500 MHz 2.0 bi i
RE: 300 kHz _ d
VE: 910 kHz 200 :
Datector: RMS 15.0- :
Alin: 30 DB H
RL Offsel: 40.5 DB 10.0 ;
Sweasp Time: 33.3ms 50- i
Ref Lul: £0.5 DEM ' i
Puer awg: 100 swesps 0.0- !
Amp corr: 0.0dE g :
Bin size: 549 He ® 504 :
-10,0- ]
-15.0- i
-20.0- :
53% Bandwidth 25,0~ :
253 MHe 30,0}
Power Over Span 35,0 ! t ! ! ! ! I ! 1
BREF0T 863.2 86588 8692 8698 G702 B70.G 8TLE &TLE 8722 8YEE
4730 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 - LTE — 16QAM — 3M — Low Channel — Peak

Port 1 — LTE — 16QAM — 3M — Low Channel — Average

Spactrum Analyzer Setlings

55.0- T
CF: 870,500 MHz |
SPAN: 4,500 MHz T
RE: 1,000 MH: 50.0- :
WE: 3,000 MHz '
Detector: PK (CISPR) _ H
At 30 DB .0 i
RL ffset: 40.5 0B {
Sweeep Time: 1.0s 40.0-
Ref Lul: 60.5 DBM i
Max hold: 60 swesps c H
Amp corr: 0.0dE & 35.0- v
Bin size: 543 He = %, Points
30,0 1
25.0- :
3% Bandwidth :
o 20,0 :
ER '
Pawer Over Span o ] ! ! ! ! ! ! i
H2539%  min 868.2 859.0 859.5 670.0 6705 8710 8715 8720 872.8
5532 dBm Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setlings

4723 dEm

300 e e T e e

CF: 870,500 MHz
SPAH: 4.500 MHz 2.0
RE: 300 kHz _ ]
VE: 910 kHz 200 : ]
Detector: RMS 15.0- | !
Alin: 30 DB : f
RL Offsel: 40.5 DB 10.0 ; f
Svessp Time: 33.3ms 50- f i
Reef Lul: £0.5 DEM ' ! !
Pusr awg: 100 swesps 0.0- ! !
Amp corr: 0.0dE g H :
Bin size: 549 Hz ® 504 : :

-10,0- : :

-15.0- i i

-20.0- : :
93% Bandwidth 25,0~ : :

259 MHz S30.0-

Power Over Span 350 b ! ! ! ! ! v X
SZEFZATO 868.2 869.0 8695 &70.0 B70.5 B7LO &TLE  &Fz20 8728

Frequency (MHz)
99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 64QAM — 3M — Low Channel — Peak

Port 1 — LTE — 64QAM — 3M — Low Channel — Average

Spectrum Analyzer Sett
pectrum Analyzer Settngs i m
CF: 870,500 MHz ' |
SPAN: 4.500 MH: 3
RE: 1,000 PHz 0.0 H
B! 3,000 MHz H
Detector: PK (CISPR) _ H
Attn: 30 DB =0 H
RL Offset: 40.5 DB i
Swwesp Time: 105 40.0-
Ref Lul: 60,5 DBM
Max hold: 60 oweeps
Amp corv: 0.0dB & 35.0-
Bin size: 549 Hz =
30.0- H =
25.0- H H
3% B : :
andwidih 20,04 i i
343 MH: H H
Pawer Ouer Span o, ! ! ! ! ! I A
4708356 865.2 869.0 869.5 EY0.0 BF0S &710 8715 8720 872.8
5676 dBm Frequency (MHz)

99%. Bandwidth, Power Ower Span and PSD

Spectrum Analyzer Seltings

4725 dEm

00

CF: 670,500 MHz >
SPAN: 4.500 MHz 25.0-
RB: 30.0 kHz ] 4
WB: 910 kHz 20 1
Detector: RMS 15.0- 1
Attr: 30 DB |
RL Offset: 40.5 DB 10.0- ;
Sweep Time: 33.3ms 5.0- H
Ref Lul: 605 DBM ' H
Pwer avg: 100 sweeps 0.0 H
Amp corr: 0.0dB E H
Bin size: 549 Hz = -5.0- H

-10.0- :

-15.0- H

-20,0- :
99% Bandwidth 25,0 :

269 MHz a0.0-

Pawer Over Span 5a- L ! ! ! ! | i e
33038749 it B865.2 869.0 8695 G70.0 8705 E71.0 8715 G720 872,86

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Spactrum Analyzer Setlings

CF: 692,500 MHz
SPAMN: 4,500 MHz

RE: 1,000 PHz

WE: 3,000 MHz
Detectar: P (CISPR)
attr: 30 DB

RL Offsels 405 DB
Sweeep Time: 1.0s

Ref Lul: 60,5 DBM
Max hold: 60 swesps

Bin size: 549 Hz

3% Bandwidth
349 MH:z
Pawer Over Span
537,410 miny
5667 dBm

Amp corrs 0.0dB &
5

55.0-

50,0

45.0-]

40.0-|

35.0-

30,0

% Foints

25.0-

20,0+

15.0-,
890.2

' ' | | ' ' '
B891.0 891.5 B892.0 8925 8930 8935 894.0

Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[
B894.8

[Spectrum Anahyzer Setlings
F: 892,500 MHz
SPAH: 4.500 MHz

RE: 30,0 kHe

VE: 910 kHe

Detector: RMS

Aftn: 30 DB

RL Offsel: 40.5 DB

Sweep Time: 33.3ms

Reef Lul: 60.5 DEM

Pur avg: 100 sweeps

Amp corr: 0.0dE

Bin size: 549 Hz

99% Bandwidth
253 MHe

Poweer Cer Span

SZROEETE o
T2 dem

30,0

25,0
20.0-]
15,0

[ ' ' ' ' |
891.0 8915 8920 8925 8930 8935

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[
94,5

C
94,0

Port 1 — LTE — 16QAM — 3M — High Channel — Peak

Port 1 — LTE — 16QAM — 3M — High Channel — Average

Spactrum Analyzer Setlings

CF: 692,500 MHz
SPAMN: 4,500 MHz

RE: 1,000 PHz

WE: 3,000 MHz
Detectar: P (CISPR)
attr: 30 DB

RL Offsels 405 DB
Sweeep Time: 1.0s

Ref Lul: 60,5 DBM
Max hold: 60 swesps

Bin size: 549 Hz

3% Bandwidth
347 MHz
Pawer Over Span
BTS2 iy
5677 dBm

Amp corrs 0.0dB &
5

55.0-

50,0

45.0-]

40.0-|

35.0-

30,0

%o Foints

39% Rain

25.0-

20,0+

15.0-,
890.2

' ' | | ' ' '
B891.0 891.5 B892.0 8925 8930 8935 894.0

Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

P

[
B894.8

Spactrum Analyzer Settings

CF: 592,500 MHz
AN: 4.500 MHz

RE: 30.0 kHz

W 310 kHz

Detector: RIMS

Attn: 30 DB

RL Offset: 40.5 DB

ime: 32.3ms

99% Bandwidth
263 MHz
Pawer Over Span
52198767 mwy
443 dBm

300 e

25.0-]
20.0-]

' 1 ' | ' '
B891.0 8915 8920 8925 B893.0 8935

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

' [
894.0 894.8

Port 1 — LTE — 64QAM — 3M — High Channel — Peak

Port 1 — LTE — 64QAM — 3M — High Channel — Average

Spactrum Analyzer Setlings

CF: 692,500 MHz
SPAMN: 4,500 MHz

RE: 1,000 PHz

WE: 3,000 MHz
Detectar: P (CISPR)
attr: 30 DB

RL Offsels 405 DB
Sweeep Time: 1.0s

Ref Lul: 60,5 DBM
Max hold: 60 swesps

Bin size: 549 Hz

3% Bandwidth
343 MHz
Pawer Over Span
6555048 ity
5679 dBm

Amp corrs 0.0dB &
5

55.0-

50,0

45.0-]

40.0-|

35.0-

30,0

25.0-

20,0+

15.0-,
890.2

% Foints

' ' | | '
B891.0 891.5 892.0 8925 8930

Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[
B894.8

' '
B893.5 894.0

[Spectrum Analyzer Settings

1 892,500 MHz
SPAH; 4,500 MHz
REt 30,0 kHz

VBt 910 kHe
Detectars RMS

Altni 30 DB

FL Offset: 40.5 DB
Sweep Time: 33.3ms
Fief Lult 60,5 DEM
P avgi 100 sweeps
Amp cort 1 0.0dE

Bin size: 549 Hz

9% Bandwidth
253 MHe

Power Cuer Span

2874261 muy
4723 dem

dBm

30.0-F -

25.0-]

[ ' ' ' ' |
891.0 8915 8920 8925 8930 8935

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[
94,5

C
94,0
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Spactrum Analyzer Setlings

[Spectrum Anahyzer Setlings

99% Bandwidth, Power Over 5pan and PSD

55,0
CF: 671500 MHz
SPAN: 7.500 MHz 50.0-
RE: 1,000 PHz i
WE: 3,000 MHz .0
Detectar: P (CISPR) 40.0- A
Akt 30 DB |
RL Offset: 405 DB Eely L) 39% Palts
Sweeep Time: 1.0s i !
Ref Ll: 60.5 DEM .0 g
Max hold: 60 swesps _ 25.0- :
Amp cores 0.0dB & _ g
Bin size: 316 He o 0.0 :
15.0- ;
10.0- :
5.0~ i
3% Bandwidth 0.0-
5,06 MHz 5.0 |
Power Over Span -10.0-, | ! ! : b
19623639 iy 867.8 a70.0 672.5 875.2
5732 dEm Frequency (MHz)

CF: 871500 MH = Bl AN
: :
SPAN; 7.500 MHz .0- s PR e
RE: 120 kHz -
VB 360 kHz =0
Datector: RMS 20.0-
Alin; 30 DB
RL Offsel: 40.5 DB 15,0
Swesp Time: 4dms 10.0-]
Ref Lyl £0.5 DEM '
Puer avg: 100 sweeps 5.0-
Amp corr: 0,008 &
Bin size: 316 H ® 004
E.0-
-10,0-
15,0+
99% Bandwidth -20.0-
449 Mz 25.0-
Power Cver Span “a0.0-! ! ! [
26283 G678 70,0 8725 875.2
47.21 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 - LTE — 16QAM — 5M — Low Channel — Peak

Port 1 — LTE — 16QAM — 5M — Low Channel — Average

Spactrum Analyzer Setlings

55,0
CF: 671500 MHz
SPAN: 7.500 MHz 50.0-
RE: 1,000 PHz i
WE: 3,000 MHz .0
Detectar: P (CISPR) 40.0-
attr: 30 DB
RL Offset: 405 DB Eely
Sweeep Time: 1.0s i
Ref Lul: 60.5 DBM 0.0
Max hold: 60 sweeps c 25.0-
Amp cores 0.0dB &
Bin size: 916 He = 200+
15.0-
10,0
5.0~
3% Bandwidth 0.0~
507 MHz 50-
Pawer Over Span -10.0-, ! ! ]
16676313 miny 867.8 a70.0 672.5 875.2
5733 dBm Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setlings
35,0+ F9% RoIrts EEk)
F: 871500 MHz
Spal

500 MHz 0.0 ; i B
RE: 120 kHe 25.0- :
VE: 360 kHe f ]
Detector: RMS 20.0- ; f
Aftn: 30 DB 15.0- f 0
RL Offsel: 40.5 DB f f
Sweep Time: 4.4ms 10,0+ : :
Feef Lul: 60.5 DEM 5.0- H :
Pur avg: 100 sweeps H H
Amp carr: D.0dE £ oo- ! i
Bin size: 916 Hz = 5o B 8
-10.0- i i
-15.0- i i
-20,0+) : :
99% Bandwidth 25,0 b i
447 MHz 0.0
Power Over Span 35,0 o ! ! i Y
F104E.547 e G678 70,0 872.5 875.2
4708 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 64QAM — 5M — Low Channel — Peak

Port 1 — LTE — 64QAM — 5M — Low Channel — Average

Spectrum Analyzer Setlings

55.0- 0
CF: 871500 MHz
SPAN: 7.500 MH: 50.0-
RE: 1,000 Hz -
B! 3,000 MHz 0
Datector: PK (CISPR) 40.0-
Attn: 30 DB H
RL Offsel: 40.5 DB 35.0- 39%a Paints
Swwesp Time: 105 i
Ref Lul: 60.5 DEM o0
Max hold: 60 oweeps 250
Amp corv: 0.0dB &
Bin size: 916 Hz = 20,04
15.0-
10.0-
5.0-
93% Bandwidth 0.0+
508 MH:z 5.0
Pawer Ouer Span 10,0, ! ! )
IE010.EEE iy 2678 870.0 g72.5 875.2

5703 dBm Frequency (MHz)

99%. Bandwidth, Power Ower Span and PSD

Spectrum Analyzer Seltings

% Foints
CF: 871,500 MHz

SPAM: 7.500 MHz

RB: 120 kHz

WB: 360 kHz

Detectar: RMS

Altn: 30 DB

RL Offsel; 40.5 DB

Sweep Time: 4.4ms

Ref Lul: 60.5 DBM

Puer avg: 100 sweeps

Amp corr: 0.0dE £
Bin size: 916 Hz =

-10.0-
-15.0-]
39% Bandwidth -20.0-
448 MHz sE0-
Power Cver Span 30,0~ ! ! ™
FIEESS ECgPtey 867.8 870.0 8725 8752
4707 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Spactrum Analyzer Setlings

CF: 691500 MHz

SPAN: 7.500 MHz

RE: 1,000 PHz

WE: 3,000 MHz

Detectar: P (CISPR)

attr: 30 DB

RL Offsels 405 DB

Sweeep Time: 1.0s

Ref Lul: 60,5 DBM

Max hold: 60 swesps

Amp corr: 0.0dB &
Bin size: 916 He =

3% Bandwidth
506 MHz
Pawer Over Span
12909686 miny
5727 dBm

55,0

'
B890.0

i
892.5
Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setlings

CF: 891
Spal

9% Foinks

500 MHz
500 MHz
RE: 120 kHe

VE: 360 kHe
Detector: RMS

Aftn: 30 DB

RL Offsel: 40.5 DB
Sweep Time: 4.4ms
Feef Lul: 60.5 DEM
Pur avg: 100 sweeps
Amp corr: 0.0dE

Bin size: 916 Hz

99% Bandwidth

4,45 MHz

Power Cuer Span 30,0 ! ! el

F140hB0E e 857.8 §90.0 §92.5 895.2
4711 dem Frequency {MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 16QAM — 5M — High Channel — Peak

Port 1 — LTE — 16QAM — 5M — High Channel — Average

Spactrum Analyzer Setlings

CF: 691500 MHz
SPAN: 7.500 MHz

RE: 1,000 PHz

WE: 3,000 MHz
Detectar: P (CISPR)
attr: 30 DB

RL Offsels 405 DB
Sweeep Time: 1.0s

Ref Lul: 60,5 DBM
Max hold: 60 swesps
Amp corr: 0.0dB &
Bin size: 916 He =

3% Bandwidth
507 MHz
Pawer Over Span
16932177 iy
5790 dBm

55,0

50.0-

45.0 |
40.0-
5.0~ 35
300 oo

'aints

3% R

25.0
20.0 -
15.0
10,0
5.0~
0.0-

5.0

-10.0-,
857.8

PR P A RO ) A ) = s,

'
B890.0

i
892.5
Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setlings

: 2
SPAN: 7.500 MHz 30.0- b oI BT i
RE: 120 kHz - : b
WE: 360 kHz a0 1 H
Datector: RMS 20.0- i i
Alin: 30 DB : f
RL Offset: 0.5 DE 15.0~ : :
Sweasp Time: d.dms 10.0- H ;
Ref Lul: 60.5 DEM ' H H
Prar avg: 100 sweeps 5.0+ i v
Amp corr: 0.0dE g : :
Bin sizs: 916 Hz ® 004 ! ;
6.0 : ]
-10.0- : :
-15.0- : :
33% Bandwidth 20,0+ : :
447 MHz 25.0- : :
Power Over Span 30,0 i ! ! : TS
FIBEEAZE F37.8 890.0 §92.5 895.2
4713 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 64QAM — 5M — High Channel — Peak

Port 1 — LTE — 64QAM — 5M — High Channel — Average

Spectrum Analyzer Setlings

CF: 891500 MHz

SPAN: 7.500 MH:

RE: 1,000 Hz

WEL 3,000 MHz

Datector: PK (CISPR)

Atn: 30 DB

RL Offsel: 40.5 DB

Swwesp Time: 105

Ref Lul: 60,5 DBM

Max hold: £0 sweeps

Amp corv: 0.0dB £
Bin size: 916 Hz =

%3% Bandwidth
508 MH:z
Pawer Ouer Span
IEATEET ity
5705 dBm

55.0 T

50,0

45.0-
40.0-
35.0- 399 Points
300 o- =

%% Rofgts

25,0
20,0
15.0-
10,0

5.0-

0.0~
R

10,0~
87,3

'
890.0

'
892.5
Frequency (MHz)

99%. Bandwidth, Power Ower Span and PSD

.
895.2

Spectrum Analyzer Seltings

3.0 FI: Foirnks EE
CF: 891,500 MHz
SPAN: 7.500 MHz 30.0- E =
RB: 120 kHz ]
WE: 360 kHz &0 1 H
Detector: RMS 20.0-] H H
Attr: 30 DB H H
RL Offset: 405 DB 15.0- : :
Sweep Time: 4.4ms 10.0- H H
Ref Lul: 60.5 DEM ' H H
Puer avg: 100 sweeps 5.0+ i H
Amp corr: 0.0dB E H H
Bin size: 916 Hz = 0.0 i |
50 : :
-10.0- E E
-15.0+ : :
99% Bandwidth -20.0- : :
448 MHz 25,0+
Pawer Over Span 30,0 : ! 1 : =
S12EE.FAE 887.8 890.0 892.5 8595.2
4710 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Spectrum Analyzer Settings Spectrum Analyzer Settings

50.0- 30,0
CF: 874.000 MHz <F: 874.000 MHz
SPAN: 15,000 MHz 45.0- SPAN: 15,000 MHz 25.07
RE: 1,000 MHz 0| RE: 120 kH;
U2 DRI ot ! : VE 360 ks 20,07
Detector: PK (CISPR) 35.0- [ [ Detectar: RMS 15,0
Attn: 30 DB 30.0- H H Attn: 30 bE '
BLoffsati 0.8 OF ’ i i RL Offset: d0.5 DE 10.0-
weeep Time: 1 5.0 : L i ALELR R,
Ref Lul: 60.5 DBM o i wieep Time: &.2ms 5.0-
Max hold: 60 sweeps 20.0- i ! Ref Lul: £0.5 DEM
Amp corr: 0.0d8 & i : Pur avg: 100 swesps 0.0
Bin size: 1.83 kHz = 150 H j Amp corr: 0.0dE § <o
10.0- K L Ein size: 1.83 kHz =
: : 10.0-
5.0- ; ;
0.0- : i -15.0-
9% Bandwidth 5.0- 20,0
933 MHz 10.0- 99% Bandwidth -25.0-]
Pawer Over Span das04 i ! ! ! ! i ! 1 #33 MHe -30.0-
MIBERELE 866.5 §70.0 §72.5 &75.0 &77.5 8800 BBLS Power Guer Span _a5.0- : :
a-n \ | | : \ \
P dBm Frequency (MHz) MIAEED  pan 8665 5700 §72.5 75,0 877.5 880.0 8815
99% Bandwidth, Power Over Span and PSD 4735 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 16QAM — 10M — Low Channel — Peak Port 1 — LTE — 16QAM — 10M — Low Channel — Average

Spectrum Analyzer Settings Spectrum Analyzer Settings

50.0- 30.0
CF: 874.000 MHz CF: 874,000 MHz
SPAN: 15,000 MHz 45.0- SPAN: 15,000 MHz 25.07
RE: 1,000 MHz - RE: 120 kH:
e S ‘oo VE 360 ks 20,07 :
Detectar: P (CISPR) 35.0- Detector: RMS 15,0 :
Abtr: 30 DB 0.0- Alin: 30 ba ' v
:;‘:Ez’i‘i‘ el ) FL Offset: 405 DB 10.0- ;
Ref Lul: 60,5 DBM =0 Syaepiine 132 5.0+ P
Max hold: 60 sweeps 20.0- [EfLelb ERF E :
Bnp corrs 0008 £ Pur avg: 100 swesps 0.0 :
Bin size: 183 kHz = 1504 Amp corr: 0.0dE g |
10.0- Ein size: 1.83 kHz = H
-10.0-] i
5.0- i
0.0- 150 i
999 Bandwidth 5.0~ 0.0
9,38 MHz -10.0- 99% Bandwidth -25.0- 8
Pawsr Qver Span das04 ! ! ! ! ! 1 £33 MHz -30.0- B
2T B66.5 §70.0 872.5 875.0 6775 8800 BBLS Power Cver Span 35.0- : !
-y \ | | i \ \
5802 dem Frequency (MHz) SBZAEE 866.5 870.0 872.5 &75.0 8775 §80.0 331.5
99% Bandwidth, Power Over Span and PSD 47,25 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 64QAM — 10M — Low Channel — Peak Port 1 — LTE — 64QAM — 10M — Low Channel — Average

Spectrum Anahyzer Sebings Spectrum Analyzer Seltings

50.0- 30,0 ===
CF: 874000 MHz CF: 874,000 MHz
SPAN: 15,000 MHz 43.0- SPAM: 15,000 MHz 25.0- ]
RE: 1,000 MH: |
40.0- RE: 120 kHe 20,0~ ] b
U2H EEDGT WE: 360 kHe : ]
Detactor: PK (CISPR) 35.0- Detectar: RMS 15.0- : )
Atins 30 DB 30.0- Attn: 30 DB 10.0- : i
Lol ] Momsmsn 10 s ;
Ref Lul: 60,5 DEM : [ e (L2 ' ! g
Max hold: 60 sweeps 20.0- Ref Lul: £0.5 DBM 0.0- ; h
Arnp core: 0.0d8 & P suge 100 sweeps ! :
Bin size: 1,82 kHz = 1504 Amp core: 0.0d8 E 5.0 ! :
10.0- Bin size: 1,83 kHz 10,0 : :
5.0 -15.0-]
0.0- -20.0-
99% Bandwidih 5.0+ -25.0- : :
3,34 MH 10.0- 99% Banduwidth -a0.0- ! !
Pawer Cver Span as0-f ! ! ! ! ! ] 8.93 MHz 35,0 ;
B0 ity 866.5 §70.0 §72.5 5750 #7758 330.0 2815 Powveer Guer Span a00- ol | | [ARRR: ! ]
5730 dBm Frequency (MHz) 2353755 866.5 870.0 872.5 875.0 877.5 8800 8815
99%, Bandwidth, Power Over Span and PSD 4719 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Spactrum Analyzer Setlings
CF: 669,000 MHz
SPAMN: 15.000 MHz
RE: 1,000 PHz
WE: 3,000 MHz
Detectar: P (CISPR)
attr: 30 DB
RL Offsels 405 DB
Sweeep Time: 1.0s
Ref Lul: 60,5 DBM
Max hold: 60 swesps

Bin size: 1,83 kHz

3% Bandwidth
933 MHz
Pawer Over Span
7923411 ity
5754 dBm

Amp cores 0.0dB &

-15.0

200-,
8815

i |
887.5 890.0
Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

nts

| '
895.0 896.5

RV R IO A R S P S -

'
892.5

[Spectrum Anahyzer Setlings

F: 889,000 MHz
SPAN: 15,000 MHz
RE: 120 kHe

VE: 360 kHe
Detector: RMS

Aftn: 30 DB

RL Offsel: 40.5 DB
Sweep Time: #.2ms
Feef Lul: 60.5 DEM
Pur avg: 100 sweeps
Amp corr: 0.0dE

Bin size: 1.83 kHz

dEm

99% Bandwidth

233 MHz

Power Cuer Span ano- ! ! ! !

S2B05.157 831.5 885.0 857.5 &90.0 892.5
47.21 dBm Frequency {MHz)

99% Bandwidth, Power Over Span and PSD

| '
§95.0 896.5

Port 1 — LTE — 16QAM — 10M — High Channel — Peak

Port 1 — LTE — 16QAM — 10M — High Channel — Average

Spactrum Analyzer Setlings

CF: 669,000 MHz
SPAMN: 15.000 MHz
RE: 1,000 PHz

WE: 3,000 MHz
Detectar: P (CISPR)
attr: 30 DB

RL Offsels 405 DB
Sweeep Time: 1.0s
Ref Lul: 60,5 DBM
Max hold: 60 swesps

Bin size: 1,83 kHz

3% Bandwidth
9,38 MHz
Pawer Over Span
722,952 iy
5816 dBm

Amp cores 0.0dB &

|
8as5.0

i |
887.5 890.0
Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

\

' | '
892.5 895.0 896.5

[Spectrum Anahyzer Setlings

30.0

F: 889,000 MHz
SPAN; 15,000 MHz 25.0
RE: 120 kHe 20.0-
VE: 360 kHe
Detector: RMS 15,0
Aftn: 30 DB 10,0+
RL Offsel: 40.5 DB
Sweep Time: #.2ms 5.0
Reef Lul: 60.5 DEM 0.0-
Pur avg: 100 swesps
Amp corr: 0.0dE E 5.0
Bin size: 1.83 kHz ~ 00—

-15.0-

-20.0-

-25.0-]
99% Bandwidth 30,0

293 MH: _35.0-
Power Over Span ano- ! ! ! !
3330920 §51.5 §85.0 857.5 &90.0 892.5
47.27 dBm Frequency {MHz)

99% Bandwidth, Power Over Span and PSD

| '
§95.0 896.5

Port 1 — LTE — 64QAM — 10M — High Channel — Peak

Port 1 — LTE — 64QAM — 10M — High Channel — Average

Spectrum Analyzer Setlings

CF: 889,000 MHz
SPAN: 15,000 MHz

RE: 1,000 Pz

WEL 3,000 MHz

Datector: PK (CISPR)

Atn: 30 DB

RL Offsel: 40.5 DB

Swwesp Time: 105

Ref Lul: 60,5 DBM

Max hold: £0 sweeps

Amp corv: 0.0dB £
Bin size: 183 kHz =

%3% Bandwidth
9,34 MH:
Pawer Ouer Span
BRI ity
5737 dbm

50.0 -

45.0 -
<0.0 -
35,0
30.0-

25.0-
20,0
15,0
10.0
5.0-
0.0-
5.0
-10.0 -
-15.0-

0-
g3l.5

|
885.0

\ \
857.5 330.0
Frequency (MHz)

99%. Bandwidth, Power Ower Span and PSD

| '
95,0 896.5

'
92,5

Spectrum Analyzer Seltings

99% Bandwidth, Power Over Span and PSD

I ey o mr—————————

CF: 889,000 MHz
SPAN: 15,000 MHz 2507
RB: 120 kHz 20.0-
WB: 360 kHz 1
Detector: RMS 15.0- i
Attr: 30 DB 10.0- |
RL Offset: 405 DB |
Sweep Time: 8.2ms 5.0+ H
Ref Lul: 605 DBM 0.0- H
Pwer avg: 100 sweeps H
Amp core: 0.0d8 £ -5.0- +
Bin size: 1.83 kHz 10,0

-15.0- E

-20.0- E

-25.0- :
9% Bandwidth 30,0 b

833 MHz 35.0-
Pawer Over Span 400-) o | | !
S2STTEZZ 881.5 885.0 887.5 890.0 892,5
4721 dBm Frequency (MHz)

| 1
§95.0 896.5
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Port 1 — LTE — QPSK — 15M — Low Channel — Peak

Port 1 — LTE — QPSK — 15M — Low Channel — Average

Spactrum Analyzer Setlings

CF: 676,500 MHz
SPAMN: 22,500 MHz

RE: 1,000 PHz

WE: 3,000 MHz

Detectar: P (CISPR)

attr: 30 DB

RL Offsels 405 DB

Sweeep Time: 1.0s

Ref Lul: 60,5 DBM

Max hold: 60 swesps

Amp corr: 0.0dB &
Bin size: 275 kHz =

3% Bandwidth
13.71 MHz

Pawer Over Span

3394562 iy
5751 dBm

50,0

45,0
40,0
35.0
30,0

39% Painks

9% Ppints

25.0
20.0 |
15,0
10.0 -

5.0~

0.0+
5.0-
-10.0-
-15.0

20,0, ,
865.2 867.5

| | | ! !
870.0 8725 8750 B77.5 8800
Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

' |
B862.5 885.0

[Spectrum Anahyzer Setlings

35,0 9% BOIts 9%

F: 876,500 MHz i
SPAN; 22500 MH: 30.0-
RE: 300 kHz 25.0 -]
VE: 910 kHe
Detector: RMS 20.0-
Aftn: 30 DB 15.0-
RL Offsel: 40.5 DB
Sweep Time: Z.2ms 10,0
Feef Lul: 60.5 DEM 5.0-
Pur avg: 100 sweeps
Amp corr: 0.0d8 g 0.0-
Bin size: 2.75 kHz 50+

-10.0-

-15.0-

-20.0-]
99% Bandwidth _25.0-]

13.40 MHz 0.0

Power Over Span 35,0 ! Y ! ! ! ! e ! L
R4 8652 B67.5 6700 8725 8FS0 8FF.5 8300 8BRS GBSO 837G

4753 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 16QAM — 15M — Low Channel — Peak

Port 1 — LTE — 16QAM — 15M — Low Channel — Average

Spactrum Analyzer Setlings

CF: 676,500 MHz
SPAMN: 22,500 MHz
RE: 1,000 PHz

WE: 3,000 MHz
Detectar: P (CISPR)
attr: 30 DB

RL Offsels 405 DB
Sweeep Time: 1.0s
Ref Lul: 60,5 DBM
Max hold: 60 swesps
Amp cores 0.0dB

Bin size: 2,75 kHz

3% Bandwidth
13,75 MHz

Pawer Over Span

W96 iy
5839 dBm

20,0, ,
865.2 867.5

| i | ! !
870.0 8725 8750 B77.5 8800
Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

' | n
B862.5 8850 867.8

Spectrum Analyzer Sellings
35,0 39 BOints EELS
CF: 876,500 MHz
SPAN; 22500 MH: 30.0-
RE: 300 kHz 25.0-
VE: 910 kHz
Detector: RMS 20.0-
Alin: 30 DB 15.0-
RL Offset: 0.5 DE
Sweep Time: Z.2ms 10,0
Ref Lul: £0.5 DEM 5.0-
Puer awg: 100 swesps
Amp corr: 0.0d8 g 0.0-
Bin size: 2.75 kHz 50+
-10.0-
-15.0-
-20.0-]
99% Bandwidth _25.0-]
1338 MHz 0.0
Power Ouer Span ,35‘0_‘ . . . . . . - . 0
BI9TATT e 8652 B67.5 6700 8725 8FS0 8FF.5 8300 8BRS GBSO 837G

4750 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 64QAM — 15M — Low Channel — Peak

Port 1 — LTE — 64QAM — 15M — Low Channel — Average

Spectrum Analyzer Setlings

CF: 876,500 MHz
SPAN: 22,800 MHz

RE: 1,000 Pz

WEL 3,000 MHz

Datector: PK (CISPR)

Atn: 30 DB

RL Offsel: 40.5 DB

Swwesp Time: 105

Ref Lul: 60,5 DBM

Max hold: £0 sweeps

Amp corv: 0.0dB £
Bin size: 275 kHz =

%3% Bandwidth
1373 MHe

Pawer Ouer Span

0207 ity
57,36 dbm

-10.0 -
-15.0 ]
-20.0-

50.0 -

45.0 -
<0.0 -

35,0 9%
30.0- -

'aints

3% PFpints

25.0-
20,0
15,0
10.0

5.0-

0.0-
5.0

| : \ ' | : \
865.2 367.5 8700 8725 875.0 8775 880.0
Frequency (MHz)

99%. Bandwidth, Power Ower Span and PSD

! | "
882.5 3350 8575

Spectrum Analyzer Seltings

35,0

FIa BGITS e
F: 876500 MHz
SPAM: 22,500 MHz 30,0+ v
RE: 300 kHz 25.0-
WB: 910 kHz
Detectar: RMS 20.0-
Altn: 30 DB 15.0-
RL Offsel: 40.5 DB
Sweep Time: 2.2ms 10,0+
Ref Lul: 60.5 DBM 5.0+
Puer avg: 100 sweeps
Amp core: 0.0d8 £ 0.0
Bin size: 2,75 kHz = 50
-10.0-
-15.0-
-20.0-
9% Bandwidth 250-
13,40 MHz 30,0
Pawer Over Span 35,0+ ! Y | ! ! ! i | L
5852935 e B865.2 8675 G700 §725 §YS.0 8Fr.5 8800 GBS 6850 8876
447 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 1 — LTE — QPSK — 15M — High Channel — Peak

Port 1 — LTE — QPSK — 15M — High Channel — Average

Spactrum Analyzer Setlings

50,0 T
CF: 666,500 MHz
SPAMN; 22.500 MHz 5.0
RE: 1,000 PHz 40.0 -
WE: 3,000 MHz h
Detectar: PK (CISPR) 35.0 3% 29% Rhinks
attr: 30 DB 30.0- ;.
RL ©ffset: 40.6 DB H
Suweep Time: 1.0 25.0- i
Ref Lul: 60.5 DBM 20.0- H
Max hold: 60 sweeps c H
Amp cores 0.0dB & 15.0- |
Bin size: 275 kHz ~ 0.0 H
5.0~ h
0.0+ h
5.0 H
3% Bandwidth -10.0- b
13.71 MHz 50
Pawer Over Span 20,0 ! " ! ! ! ! NN L
B0 miny 675.2 8775 880.0 6825 8850 B887.5 8900 8925 8950 6976
E7.36 dBm Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setlings

ks
CF: 886,500 MHz

SPAN: 22 500 MHz 30.0-
RE: 300 kHz 25.0-
VE: 910 kHz

Datector: RMS 20.0-
Alin: 30 DB 15.0-
RL Offset: 0.5 DE

Sweesp Time: 2.2ms 10.0-
Ref Lul: £0.5 DEM 5o~

Pur avg: 100 sweeps

Amp corr: 0.0d8 g 0.0-
Bin size: 2.75 kHz = 5o
-10.0-
-15.0-
-20.0-]
99% Bandwidth 25,0
13,40 MHz a0.0-
Power Over Span 35,0 ! 2 ! ! ! ! b ! L
BIEDEZZ &75.2 G775 8300 8325 8350 8875 8900 8925 GOS0 897G
4743 dEm Frequency {MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 16QAM — 15M — High Channel — Peak

Port 1 — LTE — 16QAM — 15M — High Channel — Average

Spactrum Analyzer Setlings

50.0-
CF: 666,500 MHz
SPAMN; 22.500 MHz 5.0
RE: 1,000 PHz 40.0- 4
WE: 3,000 MHz 4 H
Detector: PK (CISPR) 5.0 R 39% Phinks
attr: 30 DB 30.0- ;.
RL ©ffset: 40.6 DB H
Suweep Time: 1.0 25.0- i
Ref Lul: 60.5 DBM 20.0- H
Max hold: 60 sweeps c H
Amp cores 0.0dB & 15.0- |
Bin size: 275 kHz ~ 0.0 H
5.0~ h
0.0+ h
5.0 H
3% Bandwidth -10.0- b
1375 MHz 50
Pawer Over Span 0.0~ ! " ! ! ! LN i
421,259 miny 675.2 8775 880.0 6825 8850 B887.5 8900 8925 8950 6976
5843 dEm Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setlings

35.0+ 9% Foinks
F: 886500 MHz :
SPAM: 22 500 MHz 30.0- - ey
RE: 300 kHe 25.0-
VE: 910 kHe
Detector: RMS 20.0-
Aftn: 30 DB 15.0-
RL Offsel: 40.5 DB
Sweep Time: Z.2ms 10,0+
Feef Lul: 60.5 DEM 5o~

Pur avg: 100 sweeps

Amp corr: 0.0d8 g 00- :
Ein size: 2.75 kHz = 5o
-10.0- H
-15.0 H
-20,0- :
9% Bandwidth 25,0 H
12.39 MHz 0.0
Power Cuer Span -35.0- 1 B ! 1 4 4 1 4 0
5680294 &75.2 G775 8300 8325 8350 8875 8900 8925 GOS0 897G
4746 dBm Frequency {MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 64QAM — 15M — High Channel — Peak

Port 1 — LTE — 64QAM — 15M — High Channel — Average

Spectrum Analyzer Settings
CF: 886,500 MHz

SPAN; 22,500 MHz 5.0 H ;
RE: 1,000 Pz 40.0-
WEL 3,000 MHz 1 A
Datectar: PK (CISPR) 3.0+ 39%fPainks 39% PRinks
Attn: 30 DB 30.0- H H
RL Offset: 40.5 DB H
Swesp Time: 105 25.0- B
Ref Lul: £0.5 DEM 20.0- H
Max hold: £0 sweeps i
Arp core: 0.0d48 E 15.0- B
Bin size: 275 kHz T g
5.0-
0.0- :
5.0+ H
%3% Bandwidth -10.0- |
1373 MHe 15.0-
Pawer Ouer Span 20,0, ! i ! ! ! ! IRLERN L
52803384 muy 875.2 775 8800 8525 5350 88Y.5 8900 8925 950 8975
5743 dem Frequency (MHz)

99%. Bandwidth, Power Ower Span and PSD

Spectrum Analyzer Seltings

5.0 EEE LS T

CF: 886,500 MHz f
SPAM: 22,500 MHz 30,0 =
RE: 300 kHz 25.0-
WB: 910 kHz
Detectar: RMS 20.0-
Altn: 30 DB 15.0-
RL Offsel: 40.5 DB
Sweep Time: 2.2ms 10,0+
Ref Lul: 60.5 DBM 5.0+
Puer avg: 100 sweeps
Amp core: 0.0d8 £ 0.0
Bin size: 2,75 kHz = 50

-10.0-

-15.0-

-20.0-
9% Bandwidth 250-

13.41 MHz 30,0
Pawer Over Span 35,0+ ! Y | ! ! ! i | i
GEEH0ET §75.2 G775 8800 8825 8950 88Y.5 89900 G925 8950 897 .6
A7 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 1 — LTE — QPSK — 20M — Low Channel — Peak

Port 1 — LTE — QPSK — 20M — Low Channel — Average

Spactrum Analyzer Setlings

[Spectrum Anahyzer Setlings

99% Bandwidth, Power Over Span and PSD

50.0- r 30,0+
CF: 879.000 MH: | EE Tes OO
SPAN: 30,000 MHz 450 § ZPAN: 30.000 MHz 25.0-
RE: 1,000 MHz 40,0 FE 00 kHe |
UB: 3,000 MH: b T 200
Detector: PK (CISPRY 35.0- 3% oirts 9% Fpints B B 15.0-
AHir; 30 DB '
RL Offset; 40.6 DB T ""”‘Wio ‘?E 10.0-
Suveep Time: 105 25.0- : : RL Offset; 405 DB
Ref Lul: 0.5 DEM 20.0- i ¥ Sweep Time: 2.7ms 5.0-
Max hold: 60 sweeps | : Reef Lul: £0.5 DEM
Amp corr: 0.0d8 15.0- i : Pur avg: 100 swesps 0.0
Bin size: 2.66 kHz 10.0- | : Amp corr: 0.0d8 § <o
! H ; Ein size: 2.66 kHz =S
5.0 : ! -10,0-
o0 : | -15,0-
s0- | 1
3% Bandwidth 10,0 H : -20.0-
13,08 MHz 5.0 : : 39% Bandwidth -25.0-
Pawer Over Span .0 | ! ! ! i ! i 17.85 MHz -30.0-
HFIBESD mu 864.0 870.0 875.0 880.0 665.0 690.0  894.0 Power Ouer Span _a5.0- : :
o=y i \ h | \
5746 dem Frequency (MHz) 72958 8640 70.0 875.0 885.0 8900 930
99% Bandwidth, Power Ower Span and PSD 4745 dEm Frequency (MHz)

Port 1 — LTE — 16QAM — 20M — Low Channel — Peak

Port 1 — LTE — 16QAM — 20M — Low Channel — Average

Spactrum Analyzer Setlings

[Spectrum Anahyzer Setlings

99% Bandwidth, Power Over Span and PSD

€7 ELENILIY 4s5.0- i CF: 879,000 MHz . 9% fone %
SPAN: 30.000 MHz - o Spal 0,000 MHz 0= ry T 7 A.‘_J
RE: 1,000 MHz 40.0- RE: 300 kHz 25,0+ i W U YN ey
WE: 3,000 MHz d ) WE: 910 kHz "
Detectar: P (CISPR) 35.0 Eek 4 Detectar: RMS 20.0- 4
e 0.0 A i Alin: 30 DB i :
RL Offset: 405 0B H § ‘WS - 15.0 r
Suveep Time: 105 25.0- : : FL Offcel; 405 DB 100- f
Ref Lul: 0.5 DBM 20.0- i i Swieep Time: 2.7ms ' |
Max hold: 60 sweeps { : Feef Lul: 60.5 DEM 5.0- :
Amp corrt 0.0dB & 15.0- 4 : Pusr avg: 100 sweeps '
Bin size: 3.66 kHz ~ 0.0 I I Amp corr: 0.0dE & 0.0- -
. I i Bin size: 3,66 kHz = 5o 3
5.0- ! : . :
0.0- | i -10.07 ]
£ 3 ; -15.0- :
3% Bandwidth -10.0- 1 b 20,0
13,16 MHz 15,0 : : 99% Bandwidth 25,0 :
Pawer Ouer Span ano- | ! ! ! : ! ] 17.81 MHz -30.0- i
024779 iy 864.0 870.0 875.0 880.0 885.0 890.0 8940 Power Ouer Span a5.0- : :
0= i \ | | |
5832 dem Frequency (MHz) ®711273 8640 70.0 875.0 885.0 8900 930
99% Bandwidth, Power Ower Span and PSD 4754 dEm Frequency (MHz)

Port 1 — LTE — 64QAM — 20M — Low Channel — Peak

Port 1 — LTE — 64QAM — 20M — Low Channel — Average

Spectrum Analyzer Setlings

Spectrum Analyzer Seltings

99% Bandwidth, Power Over Span and PSD

— B
F: 879,000 MHz H CF: 879.000 MHz
SPAN; 30,000 MHz 45.0- e ST
RE: 1,000 H: 40.0-| e
YE: 3.000 MH: ! h
Detectar: PK (CISPR) 8.0+ 9%, 9% Foints ;‘zt.e‘:llgrl"::;'ls
Atn: 30 DE PO o e PP e e P e TP AT o prisok

- ‘ n: 30 DB
RL Offset: 405 DB i jene
Sweep Tirne: 105 5.0 1 i RL Offset: 40.5 OB
Ref Luli 60,5 DEM 20.0- ) ! Sweeep Time: 2.7ms
Max hold: 60 sweeps : : Ref Lyl: 60.5 DBM
Arnp corr: 0.0dB £ 15.0- i : Pur avg: 100 sweeps
Bin size: 3.66 kHz - 10.0- | g Amp corr: 0.0dB &
. H g Bin size: 3.66 kHz

5.0- : !

0.0- ; ;

5.0 H i
499 Bandwidih 0.0+ : :

1809 MHz 5.0 : : 395 Bandwidth
Pawer Ouer Span 200, | ! ! | ' | ] 17.86 MHz
247338 ity 864.0 870.0 a75.0 80,0 85.0 ga0.0 8940 Pouwer Gver Span asod i . | FAN) .
22:%] iden Frequency (bhiz) 185,324y B64.0 70.0 875.0 885.0 800 9340
99% Bandwidth, Power Over Span and PSD 475D dBm Frequency {MHz)
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Port 1 — LTE — QPSK — 20M — High Channel — Peak

Port 1 — LTE — QPSK — 20M — High Channel — Average

Spactrum Analyzer Setlings

ReF Lul: 0.5 DBV 20.0-
Max hold: 60 swesps

0.0 T
CF: 864.000 MHz e H CF: 884,000 MHz
SPAN: 30.000 MHz . L Y SPA| 0.000 MHz
e 40.0- RE: 300 kHz
3 o 1 h

Detector: PK (CISPR] 35.0- 39%| 299 Phints WE: 910 kHe
2t 30 DB ] Datector: RMS

| Alin: 30 DB
RL Offset: 405 0B
Suveep Time: 105 25.0- RL Offset: 0.5 DE

[Spectrum Anahyzer Setlings

Sweep Time: 2.7ms
Feef Lul: 60.5 DEM

Amp corr: 0.0dE E 15.0- : ; Powr avai 100 swesps
Bin size: 366 kHz2 10.0- 1 B Amp corr; 0.0dE i)
. | D Ein size: 3.66 kHz -
5.0- : :
0.0- : ;
0 I i
3% Bandwidth 10.0- : :
13,10 MHz 5.0+ : : 39% Bandwidth
Power Over Span 200 ! ! ! | IR ] 17.85 MHz
9027750 ity 869.0 875.0 8a0.0 865.0 890.0 895.0  899.0 Power Cver Span 35.0- :
o=y ; , | , \ ,
5755 dem Frequency (MHz) 027,112 ot 869,10 875.0 880.0 865.0 90,0 8950 8930
99% Bandwidth, Power Ower Span and PSD 4748 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 16QAM — 20M — High Channel — Peak

Port 1 — LTE — 16QAM — 20M — High Channel — Average

Spactrum Analyzer Setlings

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setlings

CF: 884,000 MHz w50 7 O TG - % KOS F9%
SPAN: 30,000 MHz B SPAM: 20,000 MH i o My T
RE: 1,000 MHz 40,0 RE: 300 kHz ‘ 25.0-] unmanil NaanuYai i
WE: 3,000 MH: ] VE: 910 kHz ' f
Detectar: P (CISPR) 35.0 9% foints Detectar: RMS 20.0- d
Lk ZD[E) 30,0+, X ‘ AMtn: 30 DB | f
RL Gffsel: 405 DB 1 3 st 15.0 f
Sueep Time: 1.5 25.0- 1 i [ Eliredh CBES 10.0- g
Ref Lul: 60,5 DEM 20.0- H : Spaspiinale Ty ' H
Max hald: 60 sweeps | i [EfLelb ERF E 5.0- :
Amp core: 0.0dB & 15.0- ; : Pur avg: 100 swesps E :
Bin size: 3.66 kHz ~ 0.0 I I Amp corr: 0.0dE 0.0+ L
- : D Ein size: 3.66 kHz = 5o A
5.0- 4 g ' :
0.0- | i -18.04 g
5.0~ ; i -15.0- :
999 Bandwidth -10.0- : : -20.0-
1207 MHz 5.0+ 9% Bandwidth -25.0- H
Pawer Ouer Span ano- ! ! ! ! giitl ] 17.81 MHz -30.0-
16809.561 iy 869.0 875.0 880.0 885.0 890.0 895.0  899.0 Power Guer Span 5.0 : g
0= | | | | | |
5843 dem Frequency (MHz) 718 69,0 875.0 8500 3850 90,0 3950 899.0

4765 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 64QAM — 20M — High Channel — Peak

Port 1 — LTE — 64QAM — 20M — High Channel — Average

Spectrum Analyzer Setlings

99%. Bandwidth, Power Ower Span and PSD

Spectrum Analyzer Seltings

50.0- 0.0-
CF: 884,000 MHz 504 CF: 884000 MHz
SPAN; 30,000 MHz - SPAN: 30,000 MH: 25.07
RE: 1,000 MHz 40.0- REB: 300 kHe 20,0~ :
WE: 3,000 MHz 50— 399 Floint: WB: 910 kHz ! 1 f
Detectars K (CISPR) SU'U_ SHpA Detector: RMS 15,0+
RL Offset: 40.5 DB ! A"”‘ré” cB 10.0-] i g
Swesp Time: 105 5.0 i [ Elidl B ES H H
Ref Luls 60,5 DB 20.0- | Suseep Time: 2.7ms 5.0- ] !
Max hold: €0 sweeps 1 [Pl CRB R : ;
Armp core: 1.0dE E 15.0- : Pur awg: 100 swesps e D0 : :
Bin size: 266 kHz T | Arnp corr: 0.0d8 £ 50- ! 0
. ' Bin size: 3,66 kHz el b i
5.0 : -10.0- 3 g
0.07 | -15.0- : :
5.0- H V H
3% Bandwidth 10,0~ | -20.0+]
18.09 MHz -15.0- ! 99% Bandwidth -25.0-] : :
Power Ouer Span 200, ! ! ! ! ! ] 17.63 MHz -30.0- : :
53502.089 269.0 87s.0 830.0 835.0 £90.0 895.0 899.0 Poveer Qver Span 35,04, I! 1 ! ! | 1 ]
5751 dom Frequency (MHz) 65823 i 869.0 875.0 8800 885.0 890.0 8950 8990

4750 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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WCDMA Plots:

Port 1 - WCDMA — QPSK — 5M — Center Channel — Peak

Port 1 - WCDMA — QPSK — 5M — Center Channel — Average

Spactrum Analyzer Setlings

CF: 661,400 MHz
SPAN: 7.500 MHz
RE: 1,000 PHz

WE: 3,000 MHz
Detectar: P (CISPR)
attr: 30 DB

RL Offsels 405 DB
Sweeep Ti

Max hold: 60 sweeps
Amp cores 0.0dB
Bin size: 916 He

dBm

3% Bandwidth
458 MHz
Pawer Over Span
i5439.491 iy
5745 dBm

55,0

50.0-
45.0 |
40,0
35,0
30.0-

25.0
20.0 -
15.0
10,0
5.0~
0.0-
5.0-

-10.0-, |
877.6 880.0

'
882.5

Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Analyzer Settings
30 39%: Foints I B
CF: 821,400 MHz

_ i pl e P ittt
SPAN: 7.500 MHz 30.0
RE: 120 kHe -
VE: 360 kHe =0
Detector: RMS 20,0~
Aftn: 30 DB
RL Offsel: 40.5 DB 15,0
Sweep Time: 4.4ms 10.0-
Feef Lul: 60.5 DEM '
Pur avg: 100 sweeps 5.0
Amp corr: 0.0dE &
Bin size: 316 H ® 004
5.0-
-10.0-
-15.0-
99% Bandwidth -20.0-]
4,11 MHz -25.0 -1
Power Ower Span 30,0 ! |
F1BAAEDE §77.6 &30.0 882.5
4713 dBm Frequency {MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 - WCDMA — 16QAM — 5SM — Center Channel — Peak

Port | - WCDMA — 16QAM — 5M — Center Channel — Average

Spactrum Analyzer Setlings

CF: 661,400 MHz
SPAM: 7.500 MHz
REH 1,000 MHz

WE! 3,000 fHz
Datector: P (CISPR)
At 30 DB

RL Offset: 40.5 DE
Sweep Time: 1.0s
Ref Lul: 0.5 DBM
Max hold: 60 swesps
Amp corr: 0.0dB

Bin size: 916 Hz

dBm

43% Bandwidth
460 MH:z
Pawer Cuer Span
HEILFAE i
5692 dbm

3% éﬂ\nts

-10.0-, |
§77.6 330.0

'
882.5

Frequency (MHz)

99%. Bandwidth, Power Ower Span and PSD

[Spectrum Analyzer Settings
30 39%: Foints I B
CF: 821,400 MHz

] B Y e i e e W
SPAN: 7.500 MHz 30.0 :
RE: 120 kHz | i
VE: 360 kHz 25.0
Detector: RMS 20,0~
Alin: 30 DB
RL Cffsel: 405 DB 15.0-

Sweep Time: 4.4ms
Feef Lul: 60.5 DEM
Pur avg: 100 sweeps 5.0

; £

e o

5.0-

-10.0-

-15.0-

99% Bandwidth -20.0-]

410 MHz 250-

Power Cver Span 30,0 ! !
971357 e &77.6 &30.0 882.5
4707 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 - WCDMA — 64QAM — 5M — Center Channel — Peak

Port 1 - WCDMA — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Setlings

CF: 881,400 MHz
SPAN: 7.500 MH:
RE: 1,000 Hz

WEL 3,000 MHz
Datector: PK (CISPR)
Atn: 30 DB

RL Offsel: 40.5 DB
Swwesp Time: 105
Ref Lul: 60,5 DBM
Max hold: £0 sweeps
Amp corv: 0.0dB

Bin size: 916 Hz

dm

%3% Bandwidth
458 MH:
Pawer Ouer Span
PEE4.423 ity
5692 dbm

55.0

50,0
45,0
<0.0 -
35.0
30,0

25.0- :
20.0- :
15.0-
10.0-

5.0-

0.0~
=.0-

-10.0-, |
§77.6 80,0
Frequency (MHz)

99%. Bandwidth, Power Ower Span and PSD

'
882.5

Spectrum Analyzer Seltings

e T 3.0 FI% Faints
881, 2
SPAN: 7.500 MHz 30.0- L Yot
RB: 120 kHz ]
WB: 360 kHz &0
Detectar: RMS 20.0-
Altn: 30 DB
RL Offset: 40.5 DB 15.0-
Sweep Time: 4.4ms 10.0-
Ref Lul: 605 DBM '
Puer avg: 100 sweeps 5.0
Amp corr: 0.0dE £
Bin size: 916 Hz = o0o-
5.0~
-10.0-
-15.0-]
39% Bandwidth -20.0-
410 MHz 5.0
Pawer Over Span -30,0- | ! "
31822624 877.6 880.0 8825 885.1
4715 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 2 — WCDMA — QPSK — 5M — Center Channel — Peak

Port 2 — WCDMA — QPSK — 5M — Center Channel — Average

Spactrum Analyzer Setlings

CF: 661,400 MHz
SPAN: 7.500 MHz
RE: 1,000 PHz

WE: 3,000 MHz
Detectar: P (CISPR)
attr: 30 DB

RL Offsels 405 DB
Sweeep Time: 1.0s
Ref Lul: 60,5 DBM
Max hold: 60 swesps
Amp cores 0.0dB

Bin size: 916 He

3% Bandwidth
458 MHz
Pawer Over Span
0365 iy
5741 dem

dBm

55,0
50.0-

45.0 |
40,0
35,0
30.0-

25.0
20.0 -
15.0
10,0
5.0~
0.0-

5.0-

-10.0-, | !

877.6 880.0 882.5
Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setlings
CF: 851400 MHz

SPAN: 7.500 MHz
RE: 120 kHz

30 9% Foints
30,0 k

VE: 360 kHz 25.07
Datector: RMS 20,0+
Alin: 30 DB
RL Offsel: 40.5 DB 15,0
Sweasp Time: d.dms 10.0-
Ref Lul: £0.5 DEM '
Puer awg: 100 swesps 5.0-
Amp corr: 0.0d8 &
Bin size: 316 H ® 004
504
-10.0-
-15.0-]
99% Bandwidth -20.0-
4,11 MHz -25.0 -1
Power Over Span 30,0 ! !
HFIZEET §77.6 §30.0 882.5
4708 dEm Frequency {MHz)

99% Bandwidth, Power Over Span and PSD

Port 2 — WCDMA — 16QAM — 5M — Center Channel — Peak

Port 2 — WCDMA — 16QAM — 5M — Center Channel — Average

Spactrum Analyzer Setlings

CF: 661,400 MHz
SPAN: 7.500 MHz

RE: 1,000 PHz

WE: 3,000 MHz
Detectar: P (CISPR)
attr: 30 DB

RL Offsels 405 DB
Sweeep Time: 1.0s
Ref Lul: 60,5 DBM
Max hold: 60 swesps
Amp cores 0.0dB

Bin size: 916 He

dBm

3% Bandwidth
460 MHz
Pawer Over Span
BRI miy
5677 dBm

9 émnts

| !
877.6 880.0 882.5
Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

Spectrum Analyzer Settings

CF: 581,400 MH =0 39 Foints ]

i 5 2

SPAN: 7.500 MHz 30,0 . i :
RE: 120 kHz | ¢
VB 360 kHz 250

Detaclar: RMS 20,0

Attn: 30 DB

RL Offset: 405 DE 15.0-

Swweep Time: 4.4ms 10.0-]

Ref Lul: 0.5 DEM
Pur avg: 100 sweeps 5.0-
Amp corr: 0.0dE 3

Bin size: 316 H B oo-

5.0-

-10.0-

-15.0-

99% Bandwidth -20.0-

4,10 MHz -25.0 -1

Power Cver Span -a0.0-) ! !

H4EZ20L e §77.6 §30.0 8325

4703 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 2 — WCDMA — 64QAM — 5SM — Center Channel — Peak

Port 2 - WCDMA — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Setlings

CF: 881,400 MHz
SPAN: 7.500 MH:
RE: 1,000 Hz

WEL 3,000 MHz
Datector: PK (CISPR)
Atn: 30 DB

RL Offsel: 40.5 DB
Swwesp Time: 105
Ref Lul: 60,5 DBM
Max hold: £0 sweeps
Amp corv: 0.0dB

Bin size: 916 Hz

dm

%3% Bandwidth
458 MH:
Pawer Ouer Span
1E20EEE ity
5684 dpm

55.0
50,0
45,0
<0.0 -

35.0
30,0

25,0
20,0
15.0-
10,0

5.0-

0.0~
.0

-10.0- | '
8776 330.0 882.5
Frequency (MHz)

99%. Bandwidth, Power Ower Span and PSD

Spectrum Analyzer Seltings

T foinks
CF: BBLADD MHz
SPAN: 7.500 MHz 300+
RE: 120 kHz -
WE: 360 kHz .0
Detector: RMS 20.0-
Altr: 30 DB
RL Offset: 405 DB 15.0-
Sweep Time: 4.4ms 10.0-

Ref Lul: 60.5 DBM
Puer avg: 100 sweeps 5.0

; =
s 8 000
50—
-10.0-
-15.0-]
99% Bandwidth -20.0-
411 MHz sE0-
Power Guer Span 30,0+ ! ! "
0027375 ot 877.6 8a0.0 862.5 885.1

46,39 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 1 — WCDMA — QPSK — 5M — Low Channel — Peak

Port 1 - WCDMA — QPSK — 5M — Low Channel — Average

Spactrum Analyzer Setlings

55,0
CF: 671,400 MHz
SPAN: 7.500 MHz 50.0-
RE: 1,000 PHz i
WE: 3,000 MHz .0
Detectar: P (CISPR) 40,0 i
Akt 30 DB |
RL Offsels 405 DB Eely P
Sweeep Time: 1.0s i f ;
Ref Ll: 60.5 DEM 0.0 ! g
Max hold: 60 swesps _ 25.0- d 3
Amp cores 0.0dB & g g
Bin size: 316 He = 200+ : :
15.0- ; i
10.0- : :
5.0~ i i
3% Bandwidth 0.0~
457 MHz -5.0- | |
Power Over Span -10.0-, ; ! ! ; H
12628.991 iy 867.6 870.0 872.5 875.1
5727 dBm Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setlings

30 9% Foints
CF: 871,400 MHz
SPAN: 7.500 MHz 30.0- ¥
RE: 120 kHe 25.0-
VE: 360 kHe
Detector: RMS 20.0-
Aftn: 30 DB 15.0-
RL Offsel: 40.5 DB
Sweep Time: 4.4ms 10,0+
Feef Lul: 60.5 DEM 5o~

Pur avg: 100 sweeps

Arp corr: 0.0dE £ 00~
Bin size: 916 Hz = 5o
-10.0-
-15.0-
-20.0-]
99% Bandwidth -25.0-
4,10 MHz -30.0-
Poweer Cver Span -35.0- | !
133397 o 867.6 &70.0 8725
46.82 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 - WCDMA — 16QAM — 5M — Low Channel — Peak

Port 1 — WCDMA — 16QAM — 5M — Low Channel — Average

Spactrum Analyzer Setlings

55,0
CF: 671,400 MHz
SPAN: 7.500 MHz 50.0-
RE: 1,000 PHz i
WE: 3,000 MHz .0
Detectar: P (CISPR) 40.0-
Akt 30 DB .
RL Offsels 405 DB ;|0 B
Sweeep Time: 1.0s i 0
Ref Lul: 60,5 DBM .0 *
Max hold: 60 sweeps 25,0~ 5
Amp cores 0.0dB & :
Bin size: 916 He o 20,04 :
15.0- ;
10,0- :
5.0~ h
9% Eandwidth 0.0-
460 MHz s.0- g
Pawer Over Span 0.0 | ! !
2637008 iy 867.6 870.0 872.5
SETE dBm Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

Spectrum Analyzer Setlings
S T 35.0+ F9% Boints AT
: : P Y e P e T
Pl 30,0+

500 MHz

RE: 120 kHe 25.0-
VE: 360 kHe
Detector: RMS 20.0-
Aftn: 30 DB 15.0-
RL Offsel: 40.5 DB
Sweep Time: d.4ms 10,0
Feef Lul: 60.5 DEM 5.0-
Pur avg: 100 sweeps
Amp corr: 0.0dE E 0o
Bin size: 916 Hz = 5o
-10.0-
-15.0-
-20.0-]
99% Bandwidth _25.0-]
410 MHz 0.0
Power Over Span 35,0 ! |
HFAIZE G676 &70.0 872,58
697 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — WCDMA — 64QAM — 5SM — Low Channel — Peak

Port | - WCDMA - 64QAM — 5M — Low Channel — Average

Spectrum Analyzer Setlings

55.0-
CF: 871,400 MHz
SPAN: 7.500 MH: 50.0-
RE: 1,000 Hz -
B! 3,000 MHz 0
Datector: PK (CISPR) 40.0-
Attn: 30 DB |
RL Offsel: 40.5 DB 35.0- 39%- Paints
Swweep Time: 105 | '
Ref Lul: 60,5 DEM .o "
Max hold: 60 oweeps 250 :
Amp corv: 0.0dB & _ :
Bin size: 916 He = '
15.0- :
10.0-
5.0- '
93% Bandwidth 0.0-
458 MHz 5.0 |
Pawer Cver Span 10,0 ; ! | I
073 676 8700 g72.% 875.1
SE.85 dBm Frequency (MHz)

99%. Bandwidth, Power Ower Span and PSD

Spectrum Analyzer Seltings

e I 5.0 F9% Faints
: 2
SPAN: 7.500 MHz 0.0- ; :
RE: 120 kHz 25.0-]
WB: 360 kHz
Detector: RMS 20.0-
Altn: 30 DB 15.0-
RL Offsel; 40.5 DB
Sweep Time: 4.4ms 10,0+
Ref Lul: 60.5 DBM 5.0+
Puer avg: 100 sweeps
Amp corr: 0.0dB £ 0.0
Bin size: 916 Hz = 50
-10.0-
-15.0-
-20.0+
9% Bandwidth 25,0+
409 MHz 30.0-
Pawer Over Span 35,0 | ! b
19460,130 867.6 §70.0 872,59 875.1
4694 dBm Frequency {MHz)

99% Bandwidth, Power Over Span and PSD
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Port 1 - WCDMA — QPSK — 5M — High Channel — Peak

Port 1 - WCDMA — QPSK — 5M — High Channel — Average

Spactrum Analyzer Setlings

CF: 691600 MHz
SPAN: 7.500 MHz
RE: 1,000 PHz

WE: 3,000 MHz
Detectar: P (CISPR)
attr: 30 DB

RL Offsels 405 DB
Sweeep Time: 1.0s
Ref Lul: 60,5 DBM
Max hold: 60 swesps
Amp cores 0.0dB

Bin size: 916 He

dBm

3% Bandwidth
457 MHz
Pawer Over Span
235016 mi
5737 dBm

55,0

50.0
45.0 |
40,0
35,0
30.0-

25.0
20.0 -
15.0
10,0
5.0~
0.0-

5.0

-10.0-,
887

Pol

! |
9 890.0 892.5
Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Spectrum Anahyzer Setlings

F: 891600 MHz
SPAN: 7.500 MHz
RE: 120 kHe

VE: 360 kHe
Detector: RMS
Aftn: 30 DB

RL Offsel: 40.5 DB
Sweep Time: 4.4ms
Feef Lul: 60.5 DEM
Pur avg: 100 sweeps
Amp corr: 0.0dE
Bin size: 916 Hz

dEm

99% Bandwidth
403 MHz
Power Ower Span
HIETABE o
.33 dem

35,0

9% Foinks]

30,0 M T T

25.0-]
20,0-]

'
§90.0

99% Bandwidth, Power Over Span and PSD

| [
92,5 8954

Frequency (MHz)

Port 1 — WCDMA — 16QAM — 5M — High Channel — Peak

Port | - WCDMA — 16QAM — 5M — High Channel — Average

Spactrum Analyzer Setlings

CF: 691600 MHz
SPAN: 7.500 MHz

RE: 1,000 PHz

WE: 3,000 MHz
Detectar: P (CISPR)
attr: 30 DB

RL Offsels 405 DB
Sweeep Time: 1.0s
Ref Lul: 60,5 DBM
Max hold: 60 swesps
Amp cores 0.0dB

Bin size: 916 He

dBm

3% Bandwidth
460 MHz
Pawer Over Span
FAEEE miy
5679 dBm

55,0

50.0-
45.0 |
40,0
35,0
30.0-

209k Raints

25.0
20.0 -
15.0
10,0
5.0~
0.0-

5.0

-10.0-,
887,

! |
9 890.0 892.5
Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[
B895.4

[Spectrum Anahyzer Setlings

F: 891600 MHz
SPAN: 7.500 MHz
RE: 120 kHe

VE: 360 kHe
Detector: RMS
Aftn: 30 DB

RL Offsel: 40.5 DB
Sweep Time: 4.4ms
Reef Lul: 60.5 DEM
Pur avg: 100 swesps
Amp corr: 0.0dE
Bin size: 916 Hz

dEm

99% Bandwidth
403 MHz
Power Ower Span
BT o
%31 dem

30 9% Foints

30,0 b T

25.0-]
20,0-]
15.0-
10.0-]
5.0-
0.0+
5.0~
-10.0-
-15.0-
-20,0-
-25.0-

30,0 !
857.9 5900

99% Bandwidth, Power Over Span and PSD

| [
892.5 895.4
Frequency (MHz)

Port 1| - WCDMA — 64QAM — 5M — High Channel — Peak

Port | - WCDMA — 64QAM — 5M — High Channel — Average

Spectrum Analyzer Setlings

CF: 891600 MHz
SPAN: 7.500 MH:
RE: 1,000 Hz

WEL 3,000 MHz
Datector: PK (CISPR)
Atn: 30 DB

RL Offsel: 40.5 DB
Swwesp Time: 105
Ref Lul: 60,5 DBM
Max hold: £0 sweeps
Amp corv: 0.0dB

Bin size: 916 Hz

dm

%3% Bandwidth
457 MHz
Pawer Ouer Span
19876414 ity
5681 dpm

55.0

50,0
45,0
<0.0 -
35.0
30,0

25.0-
20.0-
15.0-
10,0

5.0-
0.0-
0+
10,0~

' I
g87.9 90,0 g92.5

Frequency (MHz)
99%. Bandwidth, Power Ower Span and PSD

[
895.4

Spectrum Analyzer Seltings

F: 891,600 MHz

SPAM: 7.500 MHz

RB: 120 kHz

WB: 360 kHz

Detectar: RMS

Altn: 30 DB

RL Offsel; 40.5 DB

Sweep Time: 4.4ms

Ref Lul: 60.5 DBM

Puer avg: 100 sweeps

Amp corr: 0.0dE £
Bin size: 916 Hz =

99% Banduwidth
410 MHz
Power Guer Span
19264495 oy
453 dEm

F9% RGeS
30,0 HE T el e
3.0 o | [
8879 890.0 892.5 5954
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Emission Bandwidths (26dB and 99%)

Emissions bandwidths were measured at Port 1 on low and high channels for all modulations and
bandwidth modes and results presented below.

LTE - QPSK LTE - 16QAM LTE - 64QAM
Low High Low High Low High
26dB (MHz)| 99% (MHz) [26dB (MHz)| 99% (MHz) [26dB (MHz)| 99% (MHz) (26dB (MHz)| 99% (MHz) |26dB (MHz)| 99% (MHz) [26dB (MHz) 99% (MHz)
1.4M 1.33 1.126 1.329 1125 1.295 1.115 1.296 1.116 1.285 1.115 1.291 1.116
3M 2913 2.703 2.914 2.703 2914 2.701 2913 27 291 2.706 2.909 2.706
5M 4.882 4.491 4.883 4.49 4.865 4.484 4.866 4.487 4.876 4.5 4.877 4.5
10M 9.728 8.989 9.716 8.992 9.694 9.006 9.716 9.011 9.769 8.994 9.764 8.992
15M 14.566 13.48 14.548 13477 14.522 13.491 14.522 13.495 14.614 1348 14.617 13.484
20M 19.431 17.954 19.421 17.949 19.363 18.013 19.372 18.018 19.446 17.939 19.446 17.944
WCDMA - QPSK WCDMA - 16QAM WCDMA - 64QAM
Low High Low High Low High
26dB (MHz)| 99% (MHz) |26dB (MHz)| 99% (MHz) (26dB (MHz)| 99% (MHz) |26dB (MHz)| 99% (MHz) |26dB (MHz)| 99% (MHz) [26dB (MHz) 99% (MHz)
5M 4.6 4.103 4.605) 4.099 4.603 4.095 4592 4.097] 4.597| 4.097] 4.594 4.093

Corresponding plots included on the following pages.
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LTE — 1.4M — QPSK — Low Channel — 26dB

LTE — 1.4M — QPSK — Low Channel — 99%

50,0+

40,0

30.0-

Amplitude
[
e 2 D
o & ©
T

-10.0-
20.0-
7SU'U_I I 1 1 1 1 [
8683 8630 863.5 70,0 70,5 71,1
Frequency (MHz)
Cursor 1 8703654  40.95 ﬂ‘_""lil Delta Freq. 1,330
cursorz oea.0asa 1.0 loH & | oas Amplitude  25.00 o

LTE — 1.4M — 16QAM — Low Channel — 26dB

Analyzer Settings
Agilent: Technologies, E44404
CF: 869,700 MHz
SPAN: 2,800 MHz
RE: 30.0 kHz

VE: 91.0 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 1,330 MHz
Trace max hold for 60 sec

50,0
40,0 P _.,m....‘
30,0
20,0
b
2
= 10,0+
1=
< 0o
-10.0]
-20.0-]
3004, \ \ | | I
66,3 69,0 69,5 70,0 4705 8711
Frequency (MHz)
Cursor 1 869.1354 4098 il‘_""iﬂ DeltaFreq. 1.126
cusorz sro.zeos 1498 bl &e] Delta Amplitude  26.00

LTE — 1.4M — 16QAM — Low Channel — 99%

Analyzer Settings
Agilent Technologies, E44404
CF: 869,700 MHz
SPAN: 2,800 MHz
RB: 30.0 kHz

¥E: 91.0 kHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power BW: 1,126 MHz
Trace max hold for 60 sec

50,0+

40,0

30.0-

Amplitude
[
e 2 D
o & ©
T 1

-10.0-
-20.0-
7SU'U_I I 1 1 1 1 [
868.3 859.0 869.5 5700 870.5 7.1
Frequency (MHz)
cusart g0z 4350 BIHBY | Dokafren. 1S
cursarz gea.sa 17.50 loH & | pars Amplitude  25.00 2

LTE — 1.4M — 64QAM — Low Channel — 26dB

Analyzer Settings
Agilent: Technologies, E44404
CF: 869,700 MHz
SPAN: 2,800 MHz
RE: 30.0 kHz

VE: 91.0 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 1,295 MHz
Trace max hold for 60 sec

50,0
40,0+ M
30,0+ /
20,0+
-]
2
£ 100~
1=
< 0o
-10.0-
20,0
300 \ | | | L
68,3 3690 69,5 70,0 a70.5 8711
Frequency (MHz)
Cursor 1 869.1398 4350 il‘_""iﬂ DeltaFreq. 1.115
cusor2 an.zsad 17s0 el &l Delta Amplitude  26.00

LTE — 1.4M — 64QAM — Low Channel — 99%

Analyzer Settings
Agilent Technologies, E44404
CF: 869,700 MHz
SPAN: 2,800 MHz
RB: 30.0 kHz

¥E: 91.0 kHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power BW: 1,115 MHz
Trace max hold for 60 sec

0.0
40.0-]
30.0-]
20.0-
]
2
£ 100~
£
< no-
-10.0-
20.0-]
E00s ' ' ' '
8683 869.0 869.5 70,0 67,5
Frequency (MHz)
Cursor 1 8703445 42,29 ﬂ‘_""lil Delta Freq. 1,285
Cursorz gea.gsez 1s.2e |- & Delta Amplitude  25.00

Analyzer Settings
Agilent: Technologies, E44404
CF: 869,700 MHz
SPAN: 2,800 MHz
RE: 30.0 kHz

VE: 91.0 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 1,285 MHz
Trace max hold for 60 sec

40,0

50,0

0.0

20.0-]
5
2
£ 10.0-]

1=
< 0o

-10.0-]

-20.0-]

3004, \ | | |

66,3 65,0 869.5 70,0 8705
Frequency (MHz)

Cursor 1 869.1489 42,29 il‘_""iﬂ DeltaFreq. 1.115
cusorz stz 162 bl &e] Delta Amplitude  26.00

Analyzer Settings
Agilent Technologies, E44404
CF: 869,700 MHz
SPAN: 2,800 MHz
RB: 30.0 kHz

¥E: 91.0 kHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power BW: 1,115 MHz
Trace max hold for 60 sec
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LTE — 1.4M — QPSK — High Channel — 26dB

LTE — 1.4M — QPSK — High Channel — 99%

50,0 Analyzer Settings
Agilent: Technologies, E44404
CF: 893,300 MHz
SPAN: 2,800 MHz
RE: 30.0 kHz

VE: 91.0 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

40,0

30.0-

Amplitude
[
e 2 D
o & ©
T

-10.0-
Cormments
200+ 2608 BW: 1,329 MHz
Trace max hold for 60 sec
7SU'U_I I I I I I 1 I
8918 §92.5 33,0 93,5 94,0 94,7
Frequency (MHz)
cusart w3063 4105 BIHB | Dokafren. 1o
cursorz oszeaea  15.05 |- & | pas Amplitude  25.00 o

50,0 Analyzer Settings
#glent Technologies, E44404
4.0 W"‘“\ CF: 893,300 MHz
f SPAN: 2,800 MHz
30,0+ RB: 30.0 kHz
¥E: 91.0 kHz
L, 200 Detector: POS
-] Attr: 30 DB
£ 100~ RL Offset: 40.5 DB
g2 Sweep Time: 1.0s
0.0+ Ref Lvl: 60.5 DEM
-10.0-
Carnments
-20.0 99% power BYY: 1,125 MHz
Trace max hold For 60 sec
-30.0 T ] 1 1 1 1
3919 9925 693.0 8935 94,0 694.7
Frequency (MHz)
Cursor 1 92,7340 41.05 il‘_""iﬂ DeltaFreq. 1.125
cusorz eeagsee 1505 bl & |oars smplitude 26,00

LTE — 1.4M — 16QAM — High Channel — 26dB

LTE — 1.4M — 16QAM — High Channel — 99%

50,0 Analyzer Settings 50,0 Analyzer Settings
Agilent Technologies, E44404 Aglent Technologies, E44404
40.0- CF: 893,300 MHz 0.0 ("‘W‘”ﬂﬁ CF: 893,300 MHz
SPAN; 2,800 MHz SPARN: 2,800 MHz
30.0- RE: 30.0 kHz 300 RB: 30.0 kHz
VB: 91.0 kHz YE: 91,0 kHz
o 200 Detector: POS p 200 Detector: POS
k] Attn: 30 DB B Attn: 30 DB
£ 10.0- RL Offset: 40,5 DB £ 10,0+ AL Offset: 40.5 DB
£ Sweep Time: 1,05 £ Sweep Time: 1.0
0.0- Ref Lvl: 60.5 DEM 0.0~ Ref Lvl: 60.5 DBM
-10.0- -10.0]
Cormments Carnments
-20.0- 2608 BW: 1,296 MHz -20.0 99% power BW: 1,116 MHz
Trace max hold For 60 sec Trace max hold For 60 sec
7SU'U_I I I I I I 1 I VSU‘U_\ 1 1 1 1 1
8913 §92.5 8330 3935 G340 4347 8319 8325 893.0 8335 894.0
Frequency (MHz) Frequency (MHz)
cusort gozodrs 4251 BB | porarreq 1z j cosor 1 goz7aet 4334 SBIEHEH | petarreq 1aie
cusorz sszestn 1731 =B |pets Amplitude 26,00 il cusor2 moaased 17,34 26 |peta Amplitude 26,00
LTE — 1.4M — 64QAM — High Channel — 26dB LTE — 1.4M — 64QAM — High Channel — 99%
50,0 Analyzer Settings 50,0 Analyzer Settings
Agilent Technologies, E44404 Aglent Technologies, E44404
40.0- CF: §93.300 MHz 0.0 M CF: 893,300 MHz
SPAN; 2,800 MHz SPARN: 2,800 MHz
30.0- RE: 30.0 kHz 300 RB: 30.0 kHz
VB: 91.0 kHz YE: 91,0 kHz
o 200 Detector: POS o 200 Detector: POS
k] Attn: 30 DB B Attn: 30 DB
£ 10.0- RL Offset: 40,5 DB £ 10,0+ AL Offset: 40.5 DB
£ Sweep Time: 1,05 £ Sweep Time: 1.0
0.0- Ref Lvl: 60.5 DEM 0.0~ Ref Lvl: 60.5 DBM
-10.0- -10.0]
Cormments Carnments
200 2608 BW: 1.291 MHz -20.0 99% power BW: 1,116 MHz
Trace max hold For 60 sec Trace max hold For 60 sec
7SU'U_I I I I I I VSU‘U_\ 1 1 1 1 1
8913 §92.5 8330 3935 G340 8319 8325 893.0 8335 894.0
Frequency (MHz) Frequency (MHz)
cusart sozotsz  azaz BlZHBY | Dokarren. 1em cusart szgetz aziz I8 | etarres nuie
cursorz oszesae 1e1z loH & | oas Amplitude  25.00 cusorz eeaoses 1612 bl & |oars smplitude 26,00

Page 51




NTS Plano - EMC Department

NTS Test Report No. PR034823 Rev. 1
Report Date: May 26, 2015

LTE — 3M — QPSK — Low Channel — 26dB

LTE — 3M — QPSK — Low Channel — 99%

50.0-
40.0- -
30.0-
20.0-
]
2
2 10.0-
£
< no-
-10.0-
-20.0-]
0.0 | I | I | ' i
867.5 B68.0 859.0 a70.0 71,0 a72.0 873.0 6735
Frequency (MHz)
cusart gr1oet0  ars BIHB | Dokafren. 2os
cursorz gea.oare 1518 el & Delta Amplitude  25.00 e

LTE —3M — 16QAM — Low Channel — 26dB

Analyzer Settings
Agilent: Technologies, E44404
CF: 870,500 MHz
SPAN: 6,000 MHz
RE: 62.0 kHz

VEB: 200 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 2,913 MHz
Trace max hold for 60 sec

50,0 Analyzer Settings
L H #glent Technologies, E44404
40.0 CF: 870,500 MHz
SPAN: 6,000 MHz
30,0+ RE: 62.0 kHz
Y 200 kHz
L, 200 Detector: POS
-] Attr: 30 DB
£ 100~ RL Offset: 40.5 DB
g2 Sweep Time: 1.0s
0.0+ Ref Lvl: 60.5 DEM
-10.0-
Cornments
-20.0 99% power BYY: 2,703 MHz
Trace max hold For 60 sec
-30.0 T 1 i 1 i 1 i 1
67,5 968.0 3690 70,0 a71.0 72,0 8730 873.5
Frequency (MHz)
Cursor 1 869.1494 41,18 il‘_""iﬂ Delta Freq. 2.703
cusorz errosze 1518 bl & |oars smplitude 26,00

LTE —3M — 16QAM — Low Channel — 99%

0.0
40.0-]
30.0-]
20.0-
]
2
£ 100~
£
< no-
-10.0-
20,0+
S00- \ \ \ \ Lo
867.5 B68.0 869.0 70,0 71,0 a72.0 673.0 673.5
Frequency (MHz)
Cursor 1 B71.960% 42,13 ﬂ‘_""lil Delta Freq. 2914
Cursorz ea.dsa 1s.13 |- & Delta Amplitude  25.00

LTE — 3M — 64QAM — Low Channel — 26dB

Analyzer Settings
Agilent: Technologies, E44404
CF: 870,500 MHz
SPAN: 6,000 MHz
RE: 62.0 kHz

VEB: 200 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 2,914 MHz
Trace max hold for 60 sec

50,0 H Analyzer Settings
! | Agilent Technologies, E44404
40,0 CF: 870,500 MHz
SPAN: 6,000 MHz
30,0+ 1 RE: 62.0 kHz
H Y 200 kHz
L, 200 i Detector: POS
h=] 1 Attr: 30 DB
£ 100~ ! RL Offset: 40.5 DB
£ 1 Sweep Time: 1.0s
0.0+ H Ref Lvl: 60.5 DEM
i
-10,0-] 1
L Cornments
-20.0- 1 99% power BYY: 2,701 MHz
1 Trace max hold For 60 sec
-30.0 T 1 i 1 i 1 i 1
867.5 8650 863.0 g70.0 &71.0 g7z.0 873.0 873.5
Frequency (MHz)
Cursor 1 869.1560 4213 il‘_""iﬂ DeltaFreq. 2.701
cusorz artasrz 163 2loHB |peta Amplitude  26.00

LTE — 3M — 64QAM — Low Channel — 99%

0.0
40.0-] Sad
30.0-]
20.0-
]
2
£ 100~
£
< no-
-10.0-
0.0+
S00- \ \ | \ Lo
867.5 B68.0 869.0 70,0 71,0 a72.0 673.0 673.5
Frequency (MHz)
Cursor 1 8719366 42,00 ﬂ‘_""lil Delta Freq. 2910
cursorz ea.dsa 1e.00 el & Delta Amplitude  25.00

Analyzer Settings
Agilent: Technologies, E44404
CF: 870,500 MHz
SPAN: 6,000 MHz
RE: 62.0 kHz

VEB: 200 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 2,910 MHz
Trace max hold for 60 sec

50,0 Analyzer Settings
== Aglent Technologies, E44404
0.0 R e S AT oF: BP0.500 MH
SPARN: 6,000 MHz
30,0 RE: 62,0 kHz
YB: 200 kHz
, 2007 Detector: POS
] Attr: 30 DB
= 10,0+ AL Offset: 40.5 DB
g2 Sweep Time: 1.0
0.0- Ref Lvl: 60.5 DBM
-10.0]
Carnments
-20.0 99% power BW: 2,706 MHz
Trace max hold For 60 sec
-30.0 T 1 i 1 i 1 i 1
67,5 68,0 69,0 8700 710 §72.0 8730 B73.5
Frequency (MHz)
Cursor 1 869.1487 42,00 il‘_""iﬂ Delta Freq., 2.708
cusorz errosso 1600 bl & | oars smplitude 26,00
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LTE — 3M — QPSK — High Channel — 26dB

LTE — 3M — QPSK — High Channel — 99%

50.0-
40.0-
30.0-
20.0-
]
2
2 10.0-
£
< no-
-10.0-
20.0-
0.0 | ' i ! | | |
589.5 890.0 91,0 892.0 893.0 8940 895.0 695.5
Frequency (MHz)
Cusart sozoses 4097 BIHB | Dokarren. 214
cursorz oatodos 1497 |- & Delta Amplitude  25.00 e

LTE — 3M — 16QAM — High Channel — 26dB

Analyzer Settings
Agilent: Technologies, E44404
CF: 892,500 MHz
SPAN: 6,000 MHz
RE: 62.0 kHz

VEB: 200 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 2,914 MHz
Trace max hold for 60 sec

50,0 Analyzer Settings
#glent Technologies, E44404
40.0 AT CF: 892,500 MHz
SPAN: 6,000 MHz
30,0+ RE: 62.0 kHz
Y 200 kHz
L, 200 Detector: POS
-] Attr: 30 DB
£ 100~ RL Offset: 40.5 DB
g2 Sweep Time: 1.0s
0.0+ Ref Lvl: 60.5 DEM
-10.0-
Cornments
-20.0 99% power BYY: 2,703 MHz
Trace max hold For 60 sec
-30.0-) 1 | 1 | 1 | 1
89,5 890.0 3910 92,0 393.0 94,0 995.0 595.5
Frequency (MHz)
Cursor 1 §91.1450 40,97 il‘_""iﬂ Delta Freq. 2.703
cusorz eoamaed 1497 bl & | oo smplitude 26,00

LTE — 3M — 16QAM — High Channel — 99%

0.0
40.0-]
30.0-]
20.0-
]
2
£ 100~
£
< no-
-10.0-
20.0-
S00- , \ \ \ L
869,5 590.0 891.0 92,0 93,0 8340 95,0 695.5
Frequency (MHz)
Cursor 1 8939381 42,17 ﬂ‘_""lil Delta Freq. 2913
Cursorz oalodas  1s.17 el & Delta Amplitude  25.00

LTE — 3M — 64QAM — High Channel — 26dB

Analyzer Settings
Agilent: Technologies, E44404
CF: 892,500 MHz
SPAN: 6,000 MHz
RE: 62.0 kHz

VEB: 200 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 2,913 MHz
Trace max hold for 60 sec

50,0 H Analyzer Settings
! Agilent Technologies, E44404
40,0 CF: 892,500 MHz
SPAN: 6,000 MHz
30,0+ 1 RE: 62.0 kHz
H Y 200 kHz
L, 200 i Detector: POS
h=] 1 Attr: 30 DB
£ 100~ ! RL Offset: 40.5 DB
£ 1 Sweep Time: 1.0s
0.0+ H Ref Lvl: 60.5 DEM
i
-10,0-] 1
L Cornments
-20.0+] 1 99% power BYY: 2,700 MHz
1 Trace max hold For 60 sec
-30.0 T 1 i 1 I 1 I 1
69,5 890.0 8910 g9z.0 &93.0 §94.0 §95.0 895.5
Frequency (MHz)
Cursor 1 891.1831 4217 il‘_""iﬂ Delta Freq. 2.700
cusorz maasas a7 o6 |peta Amplitude  26.00

LTE — 3M — 64QAM — High Channel — 99%

50,0
40.0- =
30.0-
20.0-
£
2
£ 10.0-
£
< no-
-10.0-
-20.0-]
S00- , \ | \ | |
889.5 690.0 8910 92,0 893.0 G340 §95.0 895.5
Frequency (MHz)
Cursor 1 8939559 41.51 ﬂ‘_""lil Delta Freq. 2909
cursorz oatoamt 1551 eloH & Delta Amplitude  25.00

Analyzer Settings
Agilent: Technologies, E44404
CF: 892,500 MHz
SPAN: 6,000 MHz
RE: 62.0 kHz

VEB: 200 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 2,909 MHz
Trace max hold for 60 sec

50,0 Analyzer Settings
= == #glent Technologies, E44404
40.0 CF: 892,500 MHz
SPAN: 6,000 MHz
30,0+ RE: 62.0 kHz
Y 200 kHz
L, 200 Detector: POS
-] Attr: 30 DB
£ 100~ RL Offset: 40.5 DB
g2 Sweep Time: 1.0s
0.0+ Ref Lvl: 60.5 DEM
-10.0-
Cornments
-20.0 99% power BYY: 2,706 MHz
Trace max hold For 60 sec
-30.0-) 1 | 1 | 1 | |
89,5 890.0 3910 92,0 393.0 94,0 995.0 595.5
Frequency (MHz)
Cursor 1 91,1465 41.81 il‘_""iﬂ Delta Freq., 2.708
cusorz eeagsze 1581 bl & |oars smplitude 26,00
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LTE — 5M — QPSK — Low Channel — 26dB

LTE — 5M — QPSK — Low Channel — 99%

50,0+

40.0-] Pl

30.0-

™

1=

o
T

10.0-]

Amplitude

1=
o
T

-10.0-|

-20.0-

S00-,
866.5

[
&76.5

i I | | ! ! | !
668.0 8990 &70.0 &7L.0 8720 G730 &74.0 G75.0
Frequency (MHz)

41.55 ﬂ‘_""lil Delta Freg,
15.55 ﬂ’_’l"lil Delta Amplitude 26,00 N

Cursor 1 8739460 +.882

Cursor 2 B69.0638

LTE — 5M — 16QAM — Low Channel — 26dB

Analyzer Settings
Agilent: Technologies, E44404
CF: 871,500 MHz
SPAN: 10,000 MHz
RE: 100 lHz

VEB: 300 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 4,882 MHz
Trace max hold for 60 sec

50,0 Analyzer Settings
e SmEnm— #glent Technologies, E44404
0,0 rrighit CF: 871,500 MHz
SPAN: 10,000 MHz
30,0+ RE: 100 kHz
WE: 300 kHz
L, 200 Detector: POS
-] Attr: 30 DB
£ 100~ RL Offset: 40.5 DB
g2 Sweep Time: 1.0s
0.0+ Ref Lvl: 60.5 DEM
-10.0-
Cornments
-20.0 99% power BYY: 4,491 MHz
Trace max hold For 60 sec
-30.0 T I 1 i 1 1 I I 1 I I 1
66,5 9660 869.0 8700 G710 &720 &73.0 8740 750 676.5
Frequency (MHz)
Cursor 1 869.2576 4155 il‘_""iﬂ DeltaFreq. 4.491
cusorz earaes 1555 bl & |oars smplitude 26,00

LTE — 5M — 16QAM — Low Channel — 99%

50.0-
40.0-] ATy —4 Y A
30.0-
20.0-
]
2
2 10.0-
£
< no-
-10.0-
20.0-
7SU'U_I 1 I 1 I I 1 1 I 1 1 i
9665  860.0 B69.0 B70.0 6710 6720 0730 6740 B7S0  B7ES
Frequency (MHz)
cusart wrsosnt  4zo0 BIHB | Dokafren, sess
cursorz gee.0ssa 1s.00 el &l Delta Amplitude  25.00

LTE — 5M — 64QAM — Low Channel — 26dB

Analyzer Settings
Agilent: Technologies, E44404
CF: 871,500 MHz
SPAN: 10,000 MHz
RE: 100 lHz

VEB: 300 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 4.865 MHz
Trace max hold for 60 sec

50,0 Analyzer Settings
Agilent Technologies, E44404
40,0 CF: 871,500 MHz
SPAN: 10,000 MHz
300 RE: 100 kHz
WE: 300 kHz
L, 200 Detector: POS
h=] Attr: 30 DB
£ 100~ RL Offset: 40.5 DB
E Sweep Time: 1.0s
0.0+ Ref Lvl: 60.5 DEM
-10.0-
Cornments
-20.0+ 99% power BYY: 4,484 MHz
Trace max hold For 60 sec
-30.0 T I 1 i 1 1 I I 1 I I 1
666.5 66,0 63,0 670.0 &71.0 &72.0 &73.0 674.0 &75.0 876.5
Frequency (MHz)
Cursor 1 869.2539 42,90 il‘_""iﬂ DeltaFreq. 4.484
cusorz arazas tes0 loHB |peta Amplitude  26.00

LTE — 5M — 64QAM — Low Channel — 99%

0.0
40.0-]
30.0-]
20.0-
]
2
£ 100~
£
< no-
-10.0-
20.0-
S0 I 1 | | ' ' | | o
8665 8660 B6%.0 6700 670 6720 B7A.0 6740 8750 G765
Frequency (MHz)
Cursor 1 8739362 42,39 ﬂ‘_""lil Delta Freq. 4878
cursorz gea.osol 1s.39 el & Delta Amplitude  25.00

Analyzer Settings
Agilent: Technologies, E44404
CF: 871,500 MHz
SPAN: 10,000 MHz
RE: 100 lHz

VEB: 300 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 4.876 MHz
Trace max hold for 60 sec

50,0 Analyzer Settings
- #glent Technologies, E44404
40,0+ e A CF: 871,500 MHz
SPAN: 10,000 MHz
30,0+ RE: 100 kHz
WE: 300 kHz
L, 200 Detector: POS
-] Attr: 30 DB
£ 100~ RL Offset: 40.5 DB
g2 Sweep Time: 1.0s
0.0+ Ref Lvl: 60.5 DEM
-10.0-
Cornments
-20.0 99% power BYY: 4,500 MHz
Trace max hold For 60 sec
-30.0 T I 1 i 1 1 I I 1 I I 1
66,5 9660 869.0 8700 G710 &720 &73.0 8740 750 676.5
Frequency (MHz)
Cursor 1 869.2539 42,44 il‘_""iﬂ Delta Freq. 4.500
cusorz 6737534 1644 bl & | oars smplitude 26,00
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LTE — 5M — QPSK — High Channel — 26dB

LTE — 5M — QPSK — High Channel — 99%

50.0-
40.0- -
30.0-
20.0-
]
2
2 10.0-
£
< no-
-10.0-
20.0-
7SU'U_I 1 I 1 I I 1 1 i 1 1 i
9865 B00.0 8990 £90.0 8910 6920 093D 6940 BYKD  B9ES
Frequency (MHz)
Cusart s0zoezs  arae BIHB | Dokafren, 4em
cursorz o9a.0son  15.49 el & Delta Amplitude  25.00 e

LTE — 5M — 16QAM — High Channel — 26dB

Analyzer Settings
Agilent: Technologies, E44404
CF: 891,500 MHz
SPAN: 10,000 MHz
RE: 100 lHz

VEB: 300 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 4,883 MHz
Trace max hold for 60 sec

50,0 Analyzer Settings
Emmn aglent Technologies, E44404
0.0 o CF: 831,500 MHz
SPAN: 10,000 MHz
30.0- i RE: 100 kHz
X YB: 300 kHz
o 200 i Detector: POS
B 3 Attn: 30 DB
£ 10,0+ ! AL Offset: 40.5 DB
£ i Sweep Time: 1.0
0.0~ X Ref Lvl: 60.5 DBM
]
-10.0] I
I Carnments
i
-20.0 3 99% power BW: 4,490 MHz
T Trace max hold For 60 sec
-30.0 n I 1 \. 1 1 I I 1 I I 1
6865 8680 869.0 090.0 6910 6920 £93.0 8940 8950 8965
Frequency (MHz)
cusart senzszr ars0 lHB | petarren .m0
cusorz eearazd 1550 bl & |oars smplitude 26,00

LTE — 5M — 16QAM — High Channel — 99%

50.0-
40.0-] F APy T
30.0-
20.0-
]
2
2 10.0-
£
< no-
-10.0-
20.0-
7SU'U_I 1 I 1 I I 1 1 I 1 1 i
9865 B00.0 8990 £90.0 8910 6920 093D 6940 BYKD  B9ES
Frequency (MHz)
cusart sozozsz  4zos BIHBH | Dokafren. sese
cursorz opa.gses  1s.03 el & Delta Amplitude  25.00

LTE — 5M — 64QAM — High Channel — 26dB

Analyzer Settings
Agilent: Technologies, E44404
CF: 891,500 MHz
SPAN: 10,000 MHz
RE: 100 lHz

VEB: 300 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 4.866 MHz
Trace max hold for 60 sec

50,0 T Analyzer Settings
! 4 Agilent Technologies, E44404
40.0 CF: 891,500 MHz
SPAN: 10,000 MHz
30,0+ RE: 100 kHz
t WE: 300 kHz
L, 200 1 Detector: POS
s H Attr: 30 DB
£ 100~ : RL Offset: 40.5 DB
g2 ! Sweep Time: 1.0s
0.0+ \ Ref Lvl: 60.5 DEM
1
-10.0- i
+ Cormments
-20.0 ¥ 99% power BYY: 4,487 MHz
+ Trace max hold For 60 sec
-30.0 n I 1 i 1 1 I I 1 I I 1
86,5 96880 869.0 8900 G910 &92.0 893.0 9940 5950 96,5
Frequency (MHz)
Cursor 1 889.2466 42,93 il‘_""iﬂ DeltaFreq. 4.487
cusorz 93730 1693 o6 |peta Amplitude  26.00

LTE — 5M — 64QAM — High Channel — 99%

0.0
40.0-]
30.0-]
20.0-
]
2
£ 100~
£
< no-
-10.0-
20.0-
S0 I 1 | | ' ' | | o
B96,5 8860 H69.0 690.0 89L0 G920 B9A.0 6940 8950 6955
Frequency (MHz)
Cursor 1 8939301 42,02 ﬂ‘_""lil Delta Freq, 4.877
cursorz opa.gsza 1s.0 el & Delta Amplitude  25.00

Analyzer Settings
Agilent: Technologies, E44404
CF: 891,500 MHz
SPAN: 10,000 MHz
RE: 100 lHz

VEB: 300 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 4.877 MHz
Trace max hold for 60 sec

50,0 Analyzer Settings
#glent Technologies, E44404
40.0 CF: 891,500 MHz
SPAN: 10,000 MHz
30,0+ RE: 100 kHz
WE: 300 kHz
L, 200 Detector: POS
-] Attr: 30 DB
£ 100~ RL Offset: 40.5 DB
g2 Sweep Time: 1.0s
0.0+ Ref Lvl: 60.5 DEM
-10.0-
Cornments
-20.0 99% power BYY: 4,500 MHz
Trace max hold For 60 sec
-30.0 n I 1 i 1 1 I I 1 I I 1
86,5 96880 869.0 8900 G910 &92.0 893.0 9940 5950 96,5
Frequency (MHz)
Cursor 1 859.2490 42.02 il‘_""iﬂ Delta Freq. 4.500
cusorz eearaes 1602 bl & |oars smplitude 26.00
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LTE — 10M — QPSK — Low Channel — 26dB

LTE — 10M — QPSK — Low Channel — 99%

50,0
40.0- ek et
30.0-
20.0-
£
2
£ 10.0-
£
< no-
-10.0-
-20.0-]
30,0, | | 1 1 | 1 | 1 1 |
8640 6660 ©68.0 870.0 G720 G740 B7A.0 €78.0 880.0 8GR0 &840
Frequency (MHz)
Cursor 1 B78.8353 42,55 ﬂ‘_""lil Delta Freq. 9.728
cursarz geatzve  1s.55 el & Delta Amplitude  25.00

LTE — 10M — 16QAM — Low Channel —26dB

Analyzer Settings
Agilent: Technologies, E44404
CF: 574,000 MHz
SPAN: 20,000 MHz
RE: 200 lHz

VEB: 520 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 9.728 MHz
Trace max hold for 60 sec

50,0
40,0+ ik ey
30,0
20,0
b
2
= 10,0+
1=
< 0o
-10.0]
20,0
VSU‘U_\ 1 1 I I 1 1 1 I I 1
G540 666.0 D680 B70.0 6720 6740 6760 O7E.0 860.0 6020 8540
Frequency (MHz)
Cursor 1 869.5054 42,55 il‘_""iﬂ Delta Freq. 8.989
cusorz e7Bams 1655 bl & Delta Amplitude  26.00

LTE — 10M — 16QAM — Low Channel — 99%

Analyzer Settings
Agilent Technologies, E44404
CF: 874,000 MHz
SPAN: 20,000 MHz
RE: 200 kHz

W 620 kHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power W 8,989 MHz
Trace max hold for 60 sec

50,0+

40,0

30.0-

Amplitude
[
e 2 D
o & ©
T 1

-10.0-
20.0-
30,0, | | | | | | | | | |
8640 8660 8650 B70.0 B7Z0 S740 G760 #78.0 860.0 G820 8840
Frequency (MHz)
Cursor 1 B78.8285 44,29 ﬂ‘_""lil Delta Freq. 9.694
cursorz geataes 18.29 loH & | oas Amplitude  25.00

LTE — 10M — 64QAM — Low Channel — 26dB

Analyzer Settings
Agilent: Technologies, E44404
CF: 574,000 MHz
SPAN: 20,000 MHz
RE: 200 lHz

VEB: 520 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 9.694 MHz
Trace max hold for 60 sec

50,0
0.0 A SRR AR
30,0+
20,0+
-]
2
£ 100~
1=
< 0o
-10.0-
20,0}
-30.0-) 1 1 | | 1 1 1 | | I
a64.0 866.0 865.0 &70.0 8720 E74.0 8760 O780 SE0.0 H820 6840
Frequency (MHz)
Cursor 1 869.4883 4429 il‘_""iﬂ Delta Freq. 9.008
cusor2 a7masds 1828 o &l Delta Amplitude  26.00

LTE — 10M — 64QAM — Low Channel — 99%

Analyzer Settings
Agilent Technologies, E44404
CF: 874,000 MHz
SPAN: 20,000 MHz
RE: 200 kHz

W 620 kHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power BW: 9,008 MHz
Trace max hold for 60 sec

50,0+

40,0

30.0-

™

1=

o
T

10.0-]

Amplitude

1=
o
T

-10.0-|

-20.0-

-30.05, | | ! ! | ! i ! ! |
8640 @660 #6580 670.0 G720 &74.0 G760 &73.0 GB00 8520 &840
Frequency (MHz)

42.27 ﬂ‘_""lil Delta Freg,
16.27 ﬂ’_’l"lil Delta Amplitude 26,00

Cursor 1 8758920 9,769

Cursor 2 B69.1227

Analyzer Settings
Agilent: Technologies, E44404
CF: 574,000 MHz
SPAN: 20,000 MHz
RE: 200 lHz

VEB: 520 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 9.769 MHz
Trace max hold for 60 sec

50.0 T
i

40,0

30,0

N

=

o
1

10,0

Amplitude

=2
=
'

-10.0 |

-20,0-

30,07 ' ' | I ' ' ' | I '
G640 Ge6.0 8660 8700 8720 G740 8760 G760 600 8320 8640

Frequency (MHz)

42.34 il‘_""iﬂ Delta Freq. 8.994
16,34 &Ii’iﬂ Delta smplitude  26.00

Cursor 1 869.5029

Cursor 2 78,4971

Analyzer Settings
Agilent Technologies, E44404
CF: 874,000 MHz
SPAN: 20,000 MHz
RE: 200 kHz

W 620 kHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power W 8,994 MHz
Trace max hold for 60 sec
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LTE — 10M — QPSK — High Channel — 26dB

LTE — 10M — QPSK — High Channel —99%

50,0 Analyzer Settings
Agilent Technologies, E44404
40.0- CF: #59.000 MHz
SPAN: 20,000 MHz
30.0- RE: 200 lHz
VEB: 520 kHz
, 200 Detector: POS
< Attn: 30 DB
£ 10.0- RL Offset: 40.5 DB
= Sweep Time: 1,05
0.0- Ref Lvl; 60.5 DEM
-10.0-
Comments
-20.0- 268 BW: 9.716 MHz
Trace max hold For 60 sec
7SU'U_I 1 I ) i I 1 1 i 1 1 I
679.0 462,0 G894.0 8880 898.0 8900 8920 B940 G96.0 3990
Frequency (MHz)
Cursor 1 8938407 42,54 ﬂ‘_""lil Delta Freq. 9.716
cursorz 941251 15.54 loH & | pars Amplitude  25.00

LTE — 10M — 16QAM — High Channel — 26dB

50,0
40,0-] PRI R AR R I
30,0
20,0
b
2
= 10,0+
1=
< 0o
-10.0]
-20.0-]
S0 1 | 1 1 | | 1 | [
§79.0 8620 8640 0860 686.0 690.0 £92.0 8940 8960 899.0
Frequency (MHz)
Cursor 1 8844932 4254 il‘_""iﬂ Delta Freq. 8.992
cusorz eeddsds 1654 bl Ee] Delta Amplitude  26.00

LTE — 10M — 16QAM — High Channel — 99%

Analyzer Settings
Agilent Technologies, E44404
CF: 589,000 MHz
SPAN: 20,000 MHz
RE: 200 kHz

W 620 kHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power BW: 8,992 MHz
Trace max hold for 60 sec

50,0 Analyzer Settings
2 Agilent Technologies, E44404
40.0- CF: #59.000 MHz
SPAN: 20,000 MHz
30.0- RE: 200 lHz
VEB: 520 kHz
, 200 Detector: POS
< Attn: 30 DB
£ 10.0- RL Offset: 40.5 DB
g Sweep Time: 1,05
0.0- Ref Lvl; 60.5 DEM
-10.0-
Comments
-20.0- 268 BW: 9.716 MHz
Trace max hold For 60 sec
7SU'U_I 1 I ) i I 1 1 i 1 1 I
679.0 462,0 G894.0 8880 898.0 8900 8920 B940 G96.0 3990
Frequency (MHz)
Cursor 1 8938211 4416 ﬂ‘_""lil Delta Freq. 9.716
cursorz o4t05e  18.16 loH & | pars Amplitude  25.00

LTE — 10M — 64QAM — High Channel — 26dB

50,0
0.0 it mer it Aeierei
30.0-
20.0-
5
2
£ 10.0-
£
< 0.0
10,0
20.0-
S0 | I | 1 | | 1 | I
83,0 9820 5640 G660 68B.0 890.0 8920 8940 890 8990
Frequency (MHz)
Cusart 8476 aet7 e DeltaFreq. 9.011
cusorz osanas a1z oS | peita amplitude 26.00

LTE — 10M — 64QAM — High Channel — 99%

Analyzer Settings
Agilent Technologies, E44404
CF: 589,000 MHz
SPAN: 20,000 MHz
RE: 200 kHz

W 620 kHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power B! 9,011 MHz
Trace max hold for 60 sec

50,0 Analyzer Settings
== Agilent Technologies, E44404
40.0- CF: #59.000 MHz
SPAN: 20,000 MHz
30.0- RE: 200 lHz
VEB: 520 kHz
, 200 Detector: POS
] Attn: 30 DB
£ 10.0- RL Offset: 40.5 DB
g Sweep Time: 1,05
0.0- Ref Lvl; 60.5 DEM
-10.0-
Comments
-20.0- 268 BW: 9,764 MHz
Trace max hold For 60 sec
7SU'U_I 1 I ) i I 1 1 i 1 1 I
679.0 462,0 G894.0 8880 898.0 8900 8920 B940 G96.0 3990
Frequency (MHz)
Cursor 1 8938797 42,39 ﬂ‘_""lil Delta Freq. 9,784
cursorz o454 15,39 loH & | oas Amplitude  25.00

50,0
40,0+ A
30,0
20,0
b
2
= 10,0+
1=
< 0o
-10.0]
-20.0-]
S0 1 | 1 1 | | 1 | [
§79.0 8620 8640 0860 686.0 690.0 £92.0 8940 8960 899.0
Frequency (MHz)
Cursor 1 8844932 42,39 il‘_""iﬂ Delta Freq. 8.992
cusorz eeddsds 163 bl & Delta Amplitude  26.00

Analyzer Settings
Agilent Technologies, E44404
CF: 589,000 MHz
SPAN: 20,000 MHz
RE: 200 kHz

W 620 kHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power BW: 8,992 MHz
Trace max hold for 60 sec
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LTE — 15M — QPSK — Low Channel — 26dB

LTE — 15M — QPSK — Low Channel — 99%

50,0

40.0-

30.0-
£ 20.0-
2
I3
£ 100+

0.0-

-10.0-

200 | ' | ' | [

8615 G650 8700 4750 880.0 4850 8315

Frequency (MHz)

Cursor 1 BB3.7683  43.35 ﬂ‘_""lil Delta Freq. 14,566
cursorz ge.zoze 17.38 |- & Delta Amplitude  25.00 e

LTE — 15M — 16QAM — Low Channel — 26dB

Analyzer Settings
Agilent: Technologies, E44404
CF: 876.500 MHz
SPAN: 30,000 MHz
RE: 300 lHz

VEB: 910 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 14.566 MHz
Trace max hold for 60 sec

50,0

.04 7 e

30.0-
& 20.0-]
2
£
ERULE

0.0

10,0+

20,01 1 \ , \ \ [

8615 8850 70,0 875.0 30,0 8350 8915

Frequency (MHz)

Cursor 1 869.7544 4338 il‘_""iﬂ Delta Freq. 13.480
cusorz eedzms  1ram bl Ee] Delta Amplitude  26.00

LTE — 15M — 16QAM — Low Channel — 99%

Analyzer Settings
Agilent Technologies, E44404
CF: 876,500 MHz
SPAN: 30,000 MHz
RE: 300 kHz

YE: 910 kHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power BW 13,480 MHz
Trace max hold for 60 sec

50,0~

40.0-

30.0-
& 20.0-
2
I3
£ 100-

0.0

-10.0-

200 | ' | ' | [

8615 865.0 70,0 5.0 8600 85,0 @915

Frequency (MHz)

Cursor 1 8837464 45.13 ﬂ‘_""lil Delta Freq. 14.522
cursorz geezzaa 1913 eloH & Delta Amplitude  25.00

LTE — 15M — 64QAM — Low Channel — 26dB

Analyzer Settings
Agilent: Technologies, E44404
CF: 876.500 MHz
SPAN: 30,000 MHz
RE: 300 lHz

VEB: 910 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 14.522 MHz
Trace max hold for 60 sec

50,0
40.0- A 3PN
30,0~
B 20.0-
2
£
£ 1.0
0.0
-10.0-
20,0 \ | | | . '
8615 8850 a70.0 675.0 380.0 85,0 8915
Frequency (MHz)
Cursor 1 869.7581 4513 il‘_""iﬂ Delta Freq. 13.491
cusor2 medzess 1943 el &l Delta Amplitude  26.00

LTE — 15M - 64QAM — Low Channel — 99%

Analyzer Settings
Agilent Technologies, E44404
CF: 876,500 MHz
SPAN: 30,000 MHz
RE: 300 kHz

YE: 910 kHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power BW! 13,491 MHz
Trace max hold for 60 sec

50,0~
40.0-
30.0-
& 20.0-
2
I3
£ 100-
0.0
-10.0-
z0.0-] b \ | \ !
8615 865.0 70,0 5.0 8600 85,0
Frequency (MHz)
Cursor 1 B83.8086  42.56 ﬂ‘_""lil Delta Freq. 14.614
Cursorz geetesn 1s.56 el & Delta Amplitude  25.00

Analyzer Settings
Agilent: Technologies, E44404
CF: 876.500 MHz
SPAN: 30,000 MHz
RE: 300 lHz

VEB: 910 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 14.614 MHz
Trace max hold for 60 sec

50,0
40.0-
30.0-
& 20.0-]
2
i
ERULE
0.0
10,0+
200 | | | | |
8615 8850 70,0 875.0 30,0 8350
Frequency (MHz)
Cursor 1 869.7471 4256 il‘_""iﬂ Delta Freq. 13.480
cusorz ee.zzra 1656 bl & | oars smplitude 26,00

Analyzer Settings
Agilent Technologies, E44404
CF: 876,500 MHz
SPAN: 30,000 MHz
RE: 300 kHz

YE: 910 kHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power BW 13,480 MHz
Trace max hold for 60 sec
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LTE — 15M — QPSK — High Channel — 26dB

LTE — 15M — QPSK — High Channel — 99%

50,0 Analyzer Settings
Agilent Technologies, E44404
40.0- CF: 836500 MHz
SPAN; 30.000 MHe
30.0- RE: 300 kbz
VB: 910 kHe
Detector: POS
| 20.0- Attn: 30 DB
E RL Offset: 40.5 DB
£ 100- Sweep Time: 1.0s
Ref Lvl; 50,5 DEM
0.0
Comments
-10.0-
26d8 BW: 14,548 Mz
Trace max hold for 60 sec
200+, | | | | | T
8715 8750 8600 35,0 890.0 95,0 9015
Frequency (MHz)
Cusart s0374es 4530 BIHEY | Doharren 195
cusarz oratsar 17.39 loH & | oars Amplitude  25.00 o

LTE — 15M — 16QAM — High Channel — 26dB

50,0

40,0+ i -l

30.0-
& 20.0-]
2
e
ERULE

0.0

10,0+

0.0 \ \ , \ \ T

&1.5 8750 0,0 865.0 30,0 895.0 015

Frequency (MHz)

Cursor 1 879.7434 4339 il‘_""iﬂ DeltaFreq. 13.477
cusorz eedzzon 1ras bl Ee] Delta Amplitude  26.00

LTE — 15M — 16QAM — High Channel — 99%

Analyzer Settings
Agilent Technologies, E44404
CF: 886,500 MHz
SPAN: 30,000 MHz
RE: 300 kHz

YE: 910 kHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power BW 13,477 MHz
Trace max hold for 60 sec

0.0
40.0-
30.0-]
20.0-
]
2
£ 100~
£
< no-
-10.0-
20.0-
30.0-, , , | | | "
8715 675.0 860.0 85,0 90,0 8950 9015
Frequency (MHz)
Cursor 1 8937427 45.35 ﬂ‘_""lil Delta Freq. 14.522
cursorz orazear 1935 el & Delta Amplitude  25.00

LTE — 15M — 64QAM — High Channel — 26dB

Analyzer Settings
Agilent: Technologies, E44404
CF: 856500 MHz
SPAN: 30,000 MHz
RE: 300 lHz

VEB: 910 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 14.522 MHz
Trace max hold for 60 sec

50,0

0.0 Y LT YT P

30,0+

20,0+
-]
2
£ 100~

1=
< 0o

-10.0-

20,0~

-30.0- \ \ f | | [

4715 750 3800 685.0 390.0 95,0 5015
Frequency (MHz)
Cursor 1 879.7397 4535 il‘_""iﬂ DeltaFreq. 13.495
cusor2 msaze 19.35 o &l Delta Amplitude  26.00

LTE — 15M — 64QAM — High Channel — 99%

Analyzer Settings
Agilent Technologies, E44404
CF: 886,500 MHz
SPAN: 30,000 MHz
RE: 300 kHz

YE: 910 kHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power BW 13,495 MHz
Trace max hold for 60 sec

0.0

40.0

30.0-]

20.0-
]
2
£ 100~

£
< no-

-10.0-

20.0-

3.0, | 1 | 1 |

8715 675.0 860.0 85,0 90,0 8950
Frequency (MHz)

Cursor 1 8938050 42,57 ﬂ‘_""lil Delta Freq. 14617
cursarz oraterr 1e.57 |- & Delta Amplitude  25.00

Analyzer Settings
Agilent: Technologies, E44404
CF: 856500 MHz
SPAN: 30,000 MHz
RE: 300 lHz

VEB: 910 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 14.617 MHz
Trace max hold for 60 sec

50,0
0.0+ e '-“:“dn‘
30.0-
& 20.0-]
2
£
ERULE
0.0
10,0+
'ZU‘U_\ 1 I 1 I 1
&1.5 8750 0,0 865.0 30,0 895.0
Frequency (MHz)
Cursor 1 879.7288 4257 il‘_""iﬂ DeltaFreq. 13.484
cusorz eeazize 1657 bl & |oars smplitude 26,00

Analyzer Settings
Agilent Technologies, E44404
CF: 886,500 MHz
SPAN: 30,000 MHz
RE: 300 kHz

YE: 910 kHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power BW 13,484 MHz
Trace max hold for 60 sec
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LTE —20M — QPSK — Low Channel — 26dB

LTE — 20M — QPSK — Low Channel — 99%

50,0 Analyzer Settings
Agilent Technologies, E44404
40.0- CF: 879000 MHz
SPAN; 40.000 Mz
30.0- RE: 430 kb
VB: 1.300 MHz
Detector: POS
| 20.0- Attn: 30 DB
E RL Offset: 40.5 DB
£ 100- Sweep Time: 1.0s
Ref Lvl; 50,5 DEM
0.0
Comments
-10.0-
26d8 BW: 19,431 MHz
Trace max hold for 60 sec
7ZU'U_I I I 1 1 1 1 1 1 I
859 gs 670 675 880 895 80 895 699
Frequency (MHz)
cusart se7iss  anm BB | Dokafren. 19am
cursarz gazess  17.3 loH & | pas Amplitude  25.00 e

LTE —20M — 16QAM — Low Channel —26dB

50,0 T
1
40,04 PESRORASE SR
30.0-
& 20.0-]
2
e
ERULE
0.0
10,0+
-20.0- | | | | | | |
859 865 &0 @75 880 885 890 B9 &899
Frequency (MHz)
Cursor 1 870.0205 4383 il‘_""iﬂ Delta Freq. 17,954
cusorz eeroras 17e3 bl & | oars smplitude 26,00

LTE —20M — 16QAM — Low Channel — 99%

Analyzer Settings
Agilent Technologies, E44404
CF: 879.000 MHz
SPAN: 40,000 MHz
RE: 430 kHz

YE: 1,300 MHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power BW! 17,954 MHz
Trace max hold for 60 sec

50,0 Analyzer Settings
Agilent Technologies, E44404
40.0- CF: §78.000 MHz
SPAN; 40,000 MHz
30.0- RE: 430 kHz
VB: 1,300 MHz
Detector: POS
| 20.0- Attn: 30 DB
= RL Offset: 40,5 DB
£ 100+ Sweep Time: 1,05
Ref Lvl: 60.5 DEM
0.0-
Cormments
-10.0-
2608 BW: 19,363 MHz
Trace max hold For 60 sec
7ZU'U_I I I ! ! ] ] ] ] I
459 865 70 675 860 985 880 695 G99
Frequency (MHz)
Cursor 1 BBS.E765 46,34 ﬂ‘_""lil Delta Freq. 19.383
cusarz eeatae 2034 loH & | pars Amplitude  25.00

LTE —20M — 64QAM — Low Channel — 26dB

50,0
40,0+ F"""‘""“"""l‘\"ﬂ
30,0~
£ 00
2
£
£ 1.0
0.0
-10.0-
20.0- | \ \ | | | | '
659 65 70 875 80 85 90 695 898
Frequency (MHz)
Cursor 1 869.9863 4634 il‘_""iﬂ DeltaFreq. 18.013
cusor2 merosen 2034 ploH& |peta Amplitude  26.00

LTE —20M — 64QAM — Low Channel — 99%

Analyzer Settings
Agilent Technologies, E44404
CF: 879.000 MHz
SPAN: 40,000 MHz
RE: 430 kHz

YE: 1,300 MHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power B! 18,013 MHz
Trace max hold for 60 sec

50,0 Analyzer Settings
__________ e meemeee Agilent Technologies, E44404
40.0- — CF: 879000 MHz
SPAN; 40.000 Mz
30.0- RE: 430 kb
VB: 1.300 MHz
Detector: POS
| 20.0- Attn: 30 DB
E RL Offset: 40.5 DB
£ 100- Sweep Time: 1.0s
Ref Lvl; 50,5 DEM
0.0
Comments
-10.0-
268 BW: 19,446 MHz
Trace max hold for 60 sec
7ZU'U_I I I 1 1 1 1 1 1 I
859 gs 670 675 880 895 80 895 699
Frequency (MHz)
cusart seseos0 407 BIHEY | Doharren 194
cursarz geazsoz 17,07 loH & | pars Amplitude  25.00

50,0 T
1
40.0- Yok o
30.0-
& 20.0-]
2
i
ERULE
0.0
10,0+
-20.0- | | | | | | |
859 865 &0 @75 880 885 890 B9 &899
Frequency (MHz)
Cursor 1 870.0254  43.07 il‘_""iﬂ Delta Freq. 17,939
cusorz eoroede 1707 bl & | oars smplitude 26,00

Analyzer Settings
Agilent Technologies, E44404
CF: 879.000 MHz
SPAN: 40,000 MHz
RE: 430 kHz

YE: 1,300 MHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power BW! 17,939 MHz
Trace max hold for 60 sec
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LTE — 20M — QPSK — High Channel — 26dB

LTE — 20M — QPSK — High Channel —99%

50,0~
40.0-
30.0-
& 20.0-
2
i
£ 100-
0.0
-10.0-
20.0- , \ \ \ | | \ |
a6t g0 675 ea0 885 890 895 900 904
Frequency (MHz)
Cursor 1 8936960 44,02 ﬂ‘_""lil Delta Freq. 19.421
cursorz orazrar 180 |- & Delta Amplitude  25.00

LTE — 20M — 16QAM — High Channel — 26dB

Analyzer Settings
Agilent: Technologies, E44404
CF: 354,000 MHz
SPAN: 40,000 MHz
RE: 430 lHz

VE: 1,300 MHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 19,421 MHz
Trace max hold for 60 sec

50,0
40.0- e Vb
30.0-
& 20.0-]
2
e
ERULE
0.0
10,0+
0.0, \ ] . . ] | ] \
g6+ &0 &5 80 885 890 895 SO0 904
Frequency (MHz)
Cursor 1 875.0107  44.03 il‘_""iﬂ Delta Freq. 17.949
cusorz eszoeon 1603 bl & |oars smplitude 26,00

LTE — 20M — 16QAM — High Channel — 99%

Analyzer Settings
Agilent Technologies, E44404
CF: 584,000 MHz
SPAN: 40,000 MHz
RE: 430 kHz

YE: 1,300 MHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power B 17,949 MHz
Trace max hold for 60 sec

50,0~
40.0-
30.0-
& 20.0-
2
I3
£ 100-
0.0
-10.0-
-20.0- | ' | | | | | |
a6t g0 675 ea0 885 890 895 900 904
Frequency (MHz)
Cursor 1 8936814 46.41 ﬂ‘_""lil Delta Freq. 19.372
cursorz or4d0es 204t |- & Delta Amplitude  25.00

LTE — 20M — 64QAM — High Channel — 26dB

Analyzer Settings
Agilent: Technologies, E44404
CF: 354,000 MHz
SPAN: 40,000 MHz
RE: 430 lHz

VE: 1,300 MHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 19.372 MHz
Trace max hold for 60 sec

50,0
40,0+ b i ahiad s
30,0~
£ 00
2
£
£ 1.0
0.0
-10.0-
20.0- | \ | | | | ] '
G 70 475 380 i 90 695 S00 904
Frequency (MHz)
Cursor 1 8749717 46.41 il‘_""iﬂ Delta Freq. 18.018
cusorz mszoess 2041 ploHB |peta Amplitude  26.00

LTE — 20M — 64QAM — High Channel — 99%

Analyzer Settings
Agilent Technologies, E44404
CF: 584,000 MHz
SPAN: 40,000 MHz
RE: 430 kHz

YE: 1,300 MHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power B 18,018 MHz
Trace max hold for 60 sec

50,0~
40.0-
30.0-
& 20.0-
2
I3
£ 100-
0.0
-10.0-
20.0- , \ \ \ | | 1 |
a6t g0 675 ea0 885 890 895 900 904
Frequency (MHz)
Cursor 1 8936911 43.11 ﬂ‘_""lil Delta Freq. 19.446
cursorz orezass 1711 |- & Delta Amplitude  25.00

Analyzer Settings
Agilent: Technologies, E44404
CF: 354,000 MHz
SPAN: 40,000 MHz
RE: 430 lHz

VE: 1,300 MHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

Comments

26dB BW: 19,446 MHz
Trace max hold for 60 sec

50,0 T
ap.0- i‘i“m
30.0-
& 20.0-]
2
i
ERULE
0.0
10,0+
0.0, \ ] | ' | ] '
g6+ &0 &5 80 885 890 895 SO0 904
Frequency (MHz)
Cursor 1 875.0156 4511 il‘_""iﬂ DeltaFreq. 17.944
cusorz eszoeon 1mat bl & | oo smplitude 26,00

Analyzer Settings
Agilent Technologies, E44404
CF: 584,000 MHz
SPAN: 40,000 MHz
RE: 430 kHz

YE: 1,300 MHz
Detector: POS
Attr: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1.0s
Ref Lvl: 60.5 DEM

Cornments

99% power BW 17,944 MHz
Trace max hold for 60 sec
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WCDMA — 5M — QPSK — Low Channel — 26dB

WCDMA — 5M — QPSK — Low Channel — 99%

50,0 Analyzer Settings
Agilent Technologies, E44404
40.0- CF: 871,400 MHz
SPAN; 10,000 MHz
30.0- RE: 100 lHz
VB: 300 kHz
o 200 Detector: POS
k] Attn: 30 DB
£ 10.0- RL Offset: 40,5 DB
£ Sweep Time: 1,05
0.0- Ref Lvl: 60.5 DEM
-10.0-
Cormments
2004 2608 BW: 4,500 MHz
Trace max hold For 60 sec
7SU'U_I I 1 1 I i 1 i 1 I [
866.4 8660 85%.0 870.0 6710 G720 8730 8740 6750 @764

Frequency (MHz)

42.94 ﬂ‘_""lil Delta Freq. 4600
16.94 ﬂ’_’l"lil Delta Amplitude 26,00 N

Cursor 1 8736983

Cursor 2 B69.0961

WCDMA — 5M — 16QAM — Low Channel —26dB

50,0 Analyzer Settings
= = Aglent Technologies, E44404
40.0-] M F: 871,400 MHz
SPAN: 10,000 MHz
300 RE: 100 kHz
YB: 300 kHz
p 200 Detector: POS
B Attn: 30 DB
£ 10,0+ AL Offset: 40.5 DB
£ Sweep Time: 1.0
0.0~ Ref Lvl: 60.5 DBM
-10.0]
Carnments
2004 99% power BW: 4,103 MHz
Trace max hold For 60 sec
-30.0 T 1 I I 1 1 i 1 1 1 [}
66,4 G66.0 B69.0 B70.0 671.0 6720 G730 6740 9750 0764

Frequency (MHz)

42.99 il‘_""iﬂ Delta Freq. 4.103
16,33 &Ii’iﬂ Delta smplitude  26.00

Cursor 1 569.3468

Cursor 2 B73.4496

WCDMA — 5M — 16QAM — Low Channel — 99%

50,0 Analyzer Settings
L I e T Agilent Technologies, E44404
40.0- CF: 871,400 MHz
SPAN: 10,000 MHz
30.0- RE: 100 lHz
VEB: 300 kHz
p 200 Detector: POS
= Attn: 30 DB
£ 10.0- RL Offset: 40.5 DB
g Sweep Time: 1,05
0.0- Ref Lvl: 60.5 DBM
-10.0-
Comments
-20.0- 268 BW: 4,603 MHz
Trace max hold For 60 sec
7SU'U_I I 1 1 I i 1 i 1 I [
G66.4 8660 8690 &70.0 &71.0 §72.0 8730 &740 &75.0 G764

Frequency (MHz)

42.81 ﬂ'_’l"lil
16.61 ﬂ’_’l"lil Delta Amplitude 26,00

Cursor 1 8737002 Delta Freq. 4,603

Cursor 2 869.1066

WCDMA — 5M — 64QAM — Low Channel —26dB

50,0 Analyzer Settings
== = Agilent Technologies, E44404
40,0 W\ CF: 871,400 MHz
SPAN: 10,000 MHz
30.0 RE: 100 kHz
WE: 300 kHz
o 200 Detector: POS
h=] Attr: 30 DB
£ 100~ RL Offset: 40.5 DB
E Sweep Time: 1.0s
0.0+ Ref Lvl: 60.5 DEM
-10.0-
Cornments
-20.0+ 99% power BYY: 4,095 MHz
Trace max hold For 60 sec
-30.0 T 1 I I 1 1 i 1 1 1 [}
6664 6680 869.0 670.0 G71.0 &7z0 G73.0 &74.0 &75.0 76,4

Frequency (MHz)

szat 4l Ee]
168 [l

Cursor 1 869,3639 Delta Freq. 4.095

M Delta Amplitude  26.00

Cursor 2 §73.4593

50,0 Analyzer Settings
= Agilent Technologies, E44404
40.0- CF: 871,400 MHz
SPAN; 10,000 MHz
30.0- RE: 100 lHz
VB: 300 kHz
o 200 Detector: POS
k] Attn: 30 DB
£ 10.0- RL Offset: 40,5 DB
£ Sweep Time: 1,05
0.0- Ref Lvl: 60.5 DEM
-10.0-
Cormments
200, 2608 BW: 4,597 MHz
Trace max hold For 60 sec
7SU'U_I I 1 1 I i 1 i 1 I [
866.4 8660 85%.0 870.0 6710 G720 8730 8740 6750 @764

Frequency (MHz)

42.87 ﬂ‘_""lil Delta Freq, 4597
16.67 ﬂ’_’l"lil Delta Amplitude 26,00

Cursor 1 8736995

Cursor 2 869.1030

50,0 Analyzer Settings
Aglent Technologies, E44404
0.0 CF: 871,400 MHz
SPAN: 10,000 MHz
300 RE: 100 kHz
YB: 300 kHz
p 200 Detector: POS
B Attn: 30 DB
£ 10,0+ AL Offset: 40.5 DB
£ Sweep Time: 1.0
0.0~ Ref Lvl: 60.5 DBM
-10.0]
Carnments
200+ 99% power BW: 4,097 MHz
Trace max hold For 60 sec
-30.0 T 1 I I 1 1 i 1 1 1 [}
66,4 G66.0 B69.0 B70.0 671.0 6720 G730 6740 9750 0764

Frequency (MHz)

42.87 il‘_""iﬂ Delta Freq. 4.097
16.87 &Ii’iﬂ Delta smplitude  26.00

Cursor 1 569.3541

Cursor 2 §73.4508
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WCDMA — 5M — QPSK — High Channel — 26dB

WCDMA — 5M — QPSK — High Channel — 99%

50,0 Analyzer Settings
Agilent: Technologies, E44404
CF: 891,600 MHz
SPAN: 10,000 MHz
RE: 100 lHz

VEB: 300 kHz
Detector: POS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl; 60.5 DEM

40,0

30.0-

Amplitude
-
o 5 8
= 5 &
T 7T

-10.0-
Cormments
200 2608 BW: 4,605 MHz
Trace max hold For 60 sec
7SU'U_I 1 1 I 1 I 1 1 I [l 1 i
8866  G86.0 9990 990.0 B9L.0 9920 6930 6940 §95.0 36,6

Frequency (MHz)

42.98 ﬂ‘_""lil Delta Freq. 4,605
16.95 ﬂ’_’l"lil Delta Amplitude 26,00

Cursor 1 8939019

Cursor 2 B89.2969

WCDMA — 5M — 16QAM — High Channel — 26dB

50,0 Analyzer Settings

Agient Technologies, E44404
CF: 891,600 MHz

40.0-] P
\ SPAN: 10,000 MHz

30.0 RE: 100 kHz
WE: 300 kHz
o 2007 Detector: POS
h=] Attr: 30 DB
£ 100~ RL Offset: 40.5 OB
E Sweep Time: 1.0s
0.0+ Ref Lvl: 60.5 DBM
-10.0-
Cornments
-20.0-+ 99% power BYY: 4,099 MHz
Trace max hold For 60 sec
-30.0 T I 1 1 1 I I 1 1 I 1
66,6 606.0 §39.0 ©90.0 8910 &%2.0 §93.0 8940 B§95.0 896.6

Frequency (MHz)

42.98 il‘_""iﬂ Delta Freq. 4.099
16,38 &Ii’iﬂ Delta smplitude  26.00

Cursor 1 559.5395

Cursor 2 §93.6386

WCDMA — 5M — 16QAM — High Channel — 99%

50,0 Analyzer Settings
Agilent Technologies, E44404
40.0- CF: 831,600 MHz
SPAN; 10,000 MHz
30.0- RE: 100 lHz
VB: 300 kHz
o 200 Detector: POS
k] Attn: 30 DB
£ 10.0- RL Offset: 40,5 DB
£ Sweep Time: 1,05
0.0- Ref Lvl: 60.5 DEM
-10.0-
Cormments
200 2608 BW: 4,592 MHz
Trace max hold For 60 sec
7SU'U_I 1 1 I 1 i 1 1 I I 1 i
8866  G86.0 9990 990.0 B9L.0 9920 6930 6940 §95.0 36,6

Frequency (MHz)

42.6% ﬂ‘_""lil Delta Freq, 4592
16.63 ﬂ’_’l"lil Delta Amplitude 26,00

Cursor 1 8938946

Cursor 2 889.3030

WCDMA — 5M — 64QAM — High Channel — 26dB

50,0 Analyzer Settings

Hn——— Aglert Technologies, E44404
40.0-] m’.\ F: 891,600 MH:
SPAN: 10,000 MHz

30.0- RE: 100 kHz
YB: 300 kHz

20.0- Detector: POS
Attn: 30 DB

10,0~ AL Offset: 40.5 DB
Sweep Time: 1.0

Amplitude

0.0~ Ref Lvl: 60.5 DBM
-10.0-]
Carnments
-20.0 99% power BW: 4,097 MHz
Trace max hold For 60 sec
-30.0 T I 1 1 1 I I 1 1 I 1
G866  580.0 669.0 B90.0 8910 8920 930 6940 8950 896,56

Frequency (MHz)

4263 4l B
1663 [l

Cursor 1 889.5529 Delta Freq. 4.097

Cursor 2 8938496 & | Detra Amplitude 2600

WCDMA — 5M — 64QAM — High Channel — 99%

50,0 Analyzer Settings
Agilent Technologies, E44404
40.0- CF: 831,600 MHz
SPAN; 10,000 MHz
30.0- RE: 100 lHz
VB: 300 kHz
o 200 Detector: POS
k] Attn: 30 DB
£ 10.0- RL Offset: 40,5 DB
£ Sweep Time: 1,05
0.0- Ref Lvl: 60.5 DEM
-10.0-
Cormments
200 2608 BW: 4,594 MHz
Trace max hold For 60 sec
7SU'U_I 1 1 I 1 i 1 1 I I 1 i
8866  G86.0 9990 990.0 B9L.0 9920 6930 6940 §95.0 36,6

Frequency (MHz)

42.92 ﬂ‘_""lil Delta Freq. 4594
16.92 ﬂ’_’l"lil Delta Amplitude 26,00

Cursor 1 8938921

Cursor 2 B89.2961

50,0 Analyzer Settings
Aglent Technologies, E44404
40.0-] M F: 891,600 MHz
SPAN: 10,000 MHz
300 RE: 100 kHz
YE: 300 kHz
200+ Detector: POS
Altn: 30 DB
10,0+ AL Offset: 40,5 DB

Amplitude

Sweep Time: 1.0

0.0~ Ref Lvl: 60.5 DBM
-10.0]
Carnments
-20.0 99% power BW: 4,093 MHz
Trace max hold For 60 sec
-30.0 T I 1 1 1 I I 1 1 I 1
G866  580.0 669.0 B90.0 8910 8920 930 6940 8950 896,56

Frequency (MHz)

42.92 il‘_""iﬂ Delta Freq. 4.093
16,32 &Ii’iﬂ Delta smplitude  26.00

Cursor 1 559.5468

Cursor 2 §93.6398
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Antenna Port Conducted Bandedge

Limit is -13dBm and is further reduced by 10*log(2) per FCC KDB 662911D01 v02r01 due to

2x2 MIMO operation, which brings it down to -16.02dBm.

Tests performed at Port 1 on lowest and highest channels for all modulations and channel

bandwidth modes.
LTE - QPSK LTE - 16QAM LTE - 64QAM

Low High Low High Low High
1.4M -17.95 -18.97 -19.4 -19.37 -20.05 -19.28
3m -24.97 -24.66 -24.67 -24.76 -24.94 -24.52
5M -19.09 -19.99 -19.44 -18.99 -20.02 -20.85
10M -19.79 -22.05 -20.12 -22.24 -20.76 -21.58
15M -19.19 -21.19 -19.26 -20.54 -19.49 -20.73
20M -24.2 -25.98 -23.91 -25.85 -24.58 -25.5
1.4M Dual -21.73 -20.16 -21.2 -21.05 -22.88 -22.32
Note: 1.4M Dual Low = Dual carrier at lowest two channels

1.4M Dual High = Dual carrier at highest two channels
WCDMA - QPSK WCDMA - 16QAM WCDMA - 64QAM

Low High Low High Low High
5M -19 -18.13 -19.3 -18.22 -18.35 -18.4
5M Dual -19.95 -20.48 -20.92 -21.02 -20.83 -20.75
Note: 5M Dual Low = Dual carrier at lowest two channels

SM Dual High = Dual carrier at highest two channels

Measurements were performed in RMS average mode with 100kHz RBW and 300kHz VBW
over 100 traces. In 1MHz bands immediately outside and adjacent to the frequency block, a
resolution bandwidth of 1% of the emission bandwidth has been used.

Total path loss of 40.4dB accounted in via reference level offset to the spectrum analyzer.

All corresponding plots are included on the following pages.
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LTE — 1.4M — QPSK — Low

40,0 Analyzer Settings 40,0 Analyzer Settings
Agilent Technolagies, E44404 i Aglent Technologies, E44408
. Sl CF: 863,000 MHz 0.0 CF: 664,000 MHz
20.0- SPAN: 2,000 MHz 20,0 SPAN: 5,000 MHz
RE: 15.0 kHz RE: 100 kHz
10.0- VB: 47.0 kHz 10,0~ VB! 300 kHz
N Detector: RMS o Detector: RMS
T 0.0- Attn: 30 DB 5 0.0+ Attn: 30 DB
E RL Offset: 40,5 DB £ AL Offset: 40.5 DB
g -10.0- Sweep Time: 27.3ms g -10.0- Sweep Time: 2.7ms
20,0~ Ref Lyl £0.5 DEM 20,0 Ref Lvl: 60.5 DBM
: RMS: 100 ' RMS: 100
30,07 Comments 0.0 Comments
-40.0-! -40,0-
-50.0- | | ' ' ' | ' ' | -50.0- | | | ' | ' ' |
868.0 B6G.2 B68.4 D6G.5 G65.8 D690 B869.2 ©69.4 869.6 89,8 B70.0 260.0  861.0 8620 863.0 8640 @650 866.0 8670 8680
Frequency (MHz) Frequency (MHz)
Cursor 1 ge9.0000  -17.95 4] =i @] Delts Freg. 828 ki Cursor 1 867.0307  -an.de 40l @]
Cusorz seggzrs 303+ @l=HE] | pers Amplitude  48.29 0.0000 oo ihe
LTE — 1.4M — QPSK — High
40,0 Analyzer Settings 40,0 Analyzer Settings
10 Agilent Technalagies, E44404 20,0 Agient Technologies, E44404
: e o CF: 594,000 MHz ' CF: 639,000 MHz
20.0- SPAN: 2,000 MHz 20,0 SPAN: 5,000 MHz
RE: 15.0 kHz RE: 100 kHz
10.0- VB: 47.0 kHz 10,0~ VB! 300 kHz
N Detector: RMS o Detector: RMS
T 0.0- Attn: 30 DB 5 0.0+ Attn: 30 DB
E RL Offset: 40,5 DB £ AL Offset: 40.5 DB
g -10.0- Sweep Time: 27.3ms g -10.0- Sweep Time: 2.7ms
0.0 Ref Lyl £0.5 DEM 20,0 Ref Lvl: 60.5 DBM
: RMS: 100 ' RMS: 100
30,07 Comments 0.0 = Comments
-40.0- -40,0-
-50.0 | | ' ' ' I ' ' | -50.0- | ' | ' ' ' ' '
895.0 893.2 893.4 £93.6 5938 2940 8942 5944 8946 8945 8950 895.0 896.0 8970 §98.0 £99.0 9000 9010 9020 9050
Frequency (MHz) Frequency (MHz)
Cursor 1 8935745 30.52 )=t @] Delts Freg. 426 kiz Cursor 1 sos.azee  -anze bl @d
Cusorz sssooon 1897 B)=HE] | pers Amplitude 49,49 0.0000 oo ihe
LTE — 1.4M — 16QAM — Low
40,0 Analyzer Settings 40,0 Analyzer Settings
s0.0- Agilent: Technologies, E44404 .04 Agilent Technologies, E44404
. CF: 369,000 MHz ! CF: 864,000 MHz
20.0- 2.000 MHz 20.0- SPAN: 8,000 MHz
RE: 15.0 kHz RE: 100 kHz
10.0- VEB: 47.0 kHz 10,0+ WE: 300 kHz
o Detector: RMS o Detector: RMS
T 00- Attn: 30 DE B 00 Attr: 30 DB
= RL Offset: 40.5 DB £ RL Offset: 40.5 DB
g-10.0 Sweep Time: 27.3ms £-10.07 Sweep Time: Z.7ms
00- Ref Lvl; 60,5 DEM .04 Ref Lvl: 60.5 DEM
- RIMS: 100 ' RMS: 100
30,07 Camments -30.0 Cormments
-40.0- -40,0-
] | | ' ' ' | ' ' | 5007 ! I I ' | ' ! '
8660 868.2 ©60.4 0686 G6G.0 9020 G69.2 G694 G096 0690 &70.0 a60.0  @6l.0 @620 8630 G640 G650 8660 870 G800
Frequency (MHz) Frequency (MHz)
Cursort gee.0000 1m0 el &l Delta Freq. 461 ke cusart seronaz ao.74 l-iEe]
cusorz oe9.4et4 3201 |- ® | pers Amplitude 51,40 10,0000 ooo Bl B
LTE — 1.4M — 16QAM — High
40,0 Analyzer Settings 40,0 Analyzer Settings
30.0- Agilent Technologies, E44404 30.0- Agilent Technologies, E44408
. CF: 394,000 MHz ! CF: 599,000 MHz
20.0- 2,000 MHz 20,0 SPAN: 8.000 MHz
RE: 15.0 kHz RE: 100 kHz
10.0- VEB: 47.0 kHz 10,0 WE: 300 kHz
o Detector: RMS o Detector: RMS
= 0.0- Attn: 30 DE B 00 Attr: 30 DE
= RL Offset: 40.5 DE = RL Offset: 40.5 DB
100 Sweep Time: 27.3ms £ 10.07 Sweep Time: 2.7ms
00— Ref Lvl; 60.5 DEM .04 Ref Lvl: 60.5 DEM
- RIMS: 100 ' RMS: 100
-30.07 Comiments -50.0 Cormments
-40.0- -40.0-
-S0.0-, . . ' ' ' . ' ' . -50.0- | . . i ' ' ' '
895.0 593.2 893.4 £93.6 B95.8 8940 8947 £94.4 8946 8948 8950 895.0 89.0 8970 §98.0 £99.0 9000 9010 9020 9050
Frequency (MHz) Frequency (MHz)
cursor 1 goasetl atos el B Delts Freg. 419 ke Cursor 1 |go5.04a9  -an.33 el &
Cusorz sssooon 15,37 @)=HE] | pers Amplitude 51,35 0.0000 oo [iThe
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LTE — 1.4M — 64QAM — Low

40,0 Analyzer Settings 40,0 Analyzer Settings
20,0 Agilent Technolagies, E44404 20,0 Aglent Technologies, E44408
: CF: 863,000 MHz ' CF: 664,000 MHz
20.0- SPAN: 2,000 MHz 20,0 SPAN: 5,000 MHz
RE: 15.0 kHz RE: 100 kHz
10.0- VB: 47.0 kHz 10,0~ VB! 300 kHz
N Detector: RMS o Detector: RMS
T 0.0- Attn; 30 DB 5 0.0+ Attn: 30 0B
£ RL OFfset: 40,5 DB £ RL OFfset: 40,5 DB
g -10.0- Sweep Time: 27.3ms g -10.0- Sweep Time: 2.7ms
20 Ref Lyl 60,5 DEM 20,0 Ref Lvl: 60,5 DBM
: RMS: 100 : RMS: 100
30,07 Comments 0.0 2 Camments
-40.0-] -40,0-
'SD'07I I I 1 1 1 I 1 1 I 'ED‘D7\ I I I 1 1 1 ] 1
868.0 B6G.2 B68.4 D6G.5 G65.8 D690 B869.2 ©69.4 869.6 89,8 B70.0 260.0  861.0 8620 863.0 8640 @650 866.0 8670 8680
Frequency (MHz) Frequency (MHz)
Cursor 1 ge9.0001  -20.05 4] =i @] Delts Freg. 511 ki Cursor 1 867.8633  -an.sz bl - @]
Cusorz seosie a0z @l=HE] | pers Amplitude 50,78 0.0000 oo ihe
LTE — 1.4M — 64QAM — High
40,0 Analyzer Settings 40,0 Analyzer Settings
10 Agilent Technalagies, E44404 20,0 Agient Technologies, E44404
Bl et e CF: 594,000 MHz ' CF: 639,000 MHz
20.0- SPAN: 2,000 MHz 20,0 SPAN: 5,000 MHz
RE: 15.0 kHz RE: 100 kHz
10.0- VB: 47.0 kHz 10,0~ VB! 300 kHz
N Detector: RMS o Detector: RMS
T 0.0- Attn; 30 DB 5 0.0+ Attn: 30 0B
£ RL OFfset: 40,5 DB £ RL OFfset: 40,5 DB
g -10.0- Sweep Time: 27.3ms g -10.0- Sweep Time: 2.7ms
0.0 Ref Lyl 60,5 DEM 20,0 Ref Lvl: 60,5 DBM
: RMS: 100 : RMS: 100
007 Carnments =00 Cornments
-40.0- -40,0 -}
'SD'07I I I 1 1 1 I 1 1 I -50.0- i I I 1 1 1 1 1
895.0 893.2 893.4 £93.6 5938 2940 8942 5944 8946 8945 8950 895.0 896.0 8970 §98.0 £99.0 9000 9010 9020 9050
Frequency (MHz) Frequency (MHz)
Cursor 1 8932129 30.20 4= @] Delts Freg. 787 ke Cursor 1 sos.0273  -an.z7 bl @]
Cusorz sssoomn 19,28 ) =HE] | pers Amplitude 4948 0.0000 oo ihe
LTE — 1.4M Dual — QPSK — Low
30,0 Analyzer Settings 30,0 Analyzer Settings
A """‘v ¥ hgient Technologies, E44404 Aglent Technologies, E44404
20.0- CF: 869,000 MHz 20.0-| CF: 859,000 MHz
2.000 MHz SPAN: 18,000 MHz
10.0- RE: 15.0 kHz 10,0 RE: 100 kHz
VEB: 47.0 kHz WE: 300 kHz
3 oo Detector: RMS —— Detector: RMS
g M Attn: 30 DB 50 Attr: 30 DB
= RL Offset: 40.5 DB £ RL Offset: 40.5 DB
£ -10.0- Sweep Time: 27,3ms £-10.0- Sweep Time: 5.5ms
Ref Lvl; 60,5 DEM Ref Lvl: 60.5 DEM
20.0- RIMS: 100 20,0 RMS: 100
- fv Camments - “/ Cormments
e Dual carrier at lowest bwo - T Dual cartier at lowest two
channels channels
74U'U_I I I 1 1 1 i 1 1 I VQU‘U_\ i I i 1 I 1 1 1 1
068,0 o60.2 6004 0660 O6G.0 0690 06%.2 O69.4 0896 0690 &70.0 50,0 8520 8540 68560 8580 Se0.0 9620 G640 S660 8680
Frequency (MHz) Frequency (MHz)
Cursart gee.00an 27 el Ee] Delta Freq. 256 ke Cusart Be7.oeie zm7a e
cusorz oe9.2558 27,37 |- ® | pens Amplitude  49.09 10,0000 ooo Bl B
LTE — 1.4M Dual — QPSK — High
30,0 Analyzer Settings 30,0 Analyzer Settings
Bk B ol i Agilent Technologies, E444084 Agilent Technologies, E44406
20.0- CF: 894,000 MHz 20.0-) CF: 904,000 MHz
2,000 MHz SPAN: 12,000 MHz
- RE: 15.0 kHz m RE: 100 kHz
10.0 10.0
VEB: 47.0 kHz WE: 300 kHz
o | Detector: RMS o i Detector: RMS
g 00 Attn: 30 DB g 00 Attr: 30 DB
= RL Offset: 40.5 DE = RL Offset: 40.5 DB
g -10.0- Sweep Time: 27,3ms £ -10.0- Sweep Time: 5.5ms
Ref Lvl; 60.5 DEM Ref Lvl: 60.5 DEM
20, RIMS: 100 20,0} RMS: 100
Comments Cornments
30.0- ; -30.0} . "
Dual carrier at highest bwo LS ¥ Dual carvier at highest two
channels channels
-40.0-, . . ' ' ' . ' ' . 00 ' | ' ' | ' ,
895.0 593.2 893.4 £93.6 B95.8 8940 8947 £94.4 8946 8948 8950 895.0 §95.0 900.0 90Z.0 904.0 906.0 9050 910.0
Frequency (MHz) Frequency (MHz)
Cursor 18931440 27,40 ol Bl Delts Freg. 856 ke Cursor 1 |go5.0418 2576 el B
Cusorz ssroomn znte @l=HE] s Amplitude 47,58 0.0000 oo [iThe
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LTE — 1.4M Dual — 16QAM — Low

30.! Analyzer Settings 30.0 Analyzer Settings
Agilent Technolagies, E44404 Agient Technologies, E44408
20.0- CF: 863,000 MHz 20,0+ CF: 659,000 MHz
SPAN: 2,000 MHz SPAN: 16,000 MHz
00— RE: 15.0 kHz 10,0 RE: 100 kHz
VB: 47.0 kHz VB! 300 kHz
o i Detectar: RMS o i Detector: RM3
s 00 Attn: 30 DB g 00 Attr: 30 DB
E RL Offset: 40,5 DB £ AL Offset: 40.5 DB
£ -10.0- Sweep Time: 27.3ms F-10.0+ Sweep Time: 5.5ms
Ref Lyl £0.5 DEM Ref Lvl: 60.5 DBM
20.0- RMS: 100 200 RMS: 100
Comments f Comments
L P T S ! . N -30.0-] .
Dual carrier at lowest bwo ot Dual carrier at lowsst kwo
channels channels
'40'01 I I 1 1 1 I 1 1 I '40‘07\ I I i 1 I 1 1 1
868.0 B6G.2 B68.4 D6G.5 G65.8 D690 B869.2 ©69.4 869.6 89,8 B70.0 #50.0 8520 854.0 8950 8580 8600 BEZ0 8640 2660 860
Frequency (MHz) Frequency (MHz)
Cursor 1 ge9.0000 2120 4] =i @] Delts Freg. 840 ke Cursor 1 s67.0me0 2411 40l-d @]
Cusorz seggioe 2979 @)=HE] |pers Amplitude 50,99 0.0000 oo ihe
LTE — 1.4M Dual — 16QAM — High
0.0 fmmmmp e g Analyzer Settings 30.0 Analyzer Settings
Agilent Technologies, E44404 agient Technologies, E44404
20.0- CF: 594,000 MHz 20,0+ CF: 904,000 MHz
SPAN: 2,000 MHz SPAN: 16,000 MHz
00— RE: 15.0 kHz 10,0 RE: 100 kHz
VB: 47.0 kHz VB! 300 kHz
o i Detectar: RMS o i Detector: RM3
s 00 Attn: 30 DB g 00 Attr: 30 DB
E RL Offset: 40,5 DB £ AL Offset: 40.5 DB
£ -10.0- Sweep Time: 27.3ms F-10.0+ Sweep Time: 5.5ms
Ref Lyl £0.5 DEM Ref Lvl: 60.5 DBM
20.0- RMS: 100 200 RMS: 100
Comments Comnments
30.0- . -30.0- . "
Dual carrier at highest bwa e g < oresis] Dual carrier at highest b
channels channels
'40'01 I I 1 1 1 I 1 1 I -40.0- 1 1 I 1 1 i 1 I I 1
895.0 893.2 893.4 £93.6 5938 2940 8942 5944 8946 8945 8950 295.0 898.0 900.0 9020 904.0 9060 90E0 910.0 913.0
Frequency (MHz) Frequency (MHz)
Cursor 1 893.6517  20.08 4=t @] Delts Freg. 348 kiz Cursor 1 sos.0sre 2476 40l @]
cusorz sssoomn 2105 @)= E] s Amplitude 50,13 0.0000 oo ihe
LTE — 1.4M Dual — 64QAM — Low
30,0 Analyzer Settings 30,0 Analyzer Settings
Agilent Technalogies, E44404 Agllent Technolagies, E44404
20.0- CF: 869,000 MHz 20.0-| CF: 859,000 MHz
2.000 MHz SPAN: 18,000 MHz
10.0- RE: 15.0 kHz 10,0 RE: 100 kHz
VEB: 47.0 kHz WE: 300 kHz
3 oo Detector: RMS —— Detector: RMS
g M Attn: 30 DB 50 Attr: 30 DB
= RL Offset: 40.5 DB £ RL Offset: 40.5 DB
£ -10.0- Sweep Time: 27,3ms £-10.0- Sweep Time: 5.5ms
Ref Lvl; 60,5 DEM Ref Lvl: 60.5 DEM
20.0- RMS: 100 20,0 RMS: 100
00 A Comments 00 f Cormments
e Dual carrier at lowest bwo - Dual cartier at lowest two
channels channels
740'U_I I I 1 1 1 i 1 1 I VQU‘U_\ i I i 1 I 1 1 1 1
8660 868.2 ©60.4 0686 G6G.0 9020 G69.2 G694 G096 0690 &70.0 650.0 85z0 8540 6560 6560 Se00 &e20 Ge4.0 9660 G660
Frequency (MHz) Frequency (MHz)
Cursart gee.00an -zzge &l Delta Freq. 511 ke Cusart Be7.oeaz 2455 l-iEe]
cusorz o952 2769 o ® | pers Amplitude 50.57 10,0000 ooo Bl B
LTE — 1.4M Dual — 64QAM — High
30,0 Analyzer Settings 30,0 Analyzer Settings
i Agilent Technologies, E44404 Agilent Technologies, E44404
20.0- CF: 594,000 MHz 20,0-) CF: 904,000 MHz
2,000 MHz SPAN: 15,000 MHz
| RE: 15.0 kHz - RE: 100 kHz
10.0 10.0
VEB: 47.0 kHz WE: 300 kHz
o | Detector: RMS o i Detector: RMS
g 00 Attn: 30 DB g 00 Attr: 30 DB
= RL Offset: 40.5 DE = RL Offset: 40.5 DB
g -10.0- Sweep Time: 27,3ms £ -10.0- Sweep Time: 5.5ms
Ref Lvl; 60,5 DEM Ref Lvl: 60.5 DEM
20.0- RMS: 100 20,0 RMS: 100
Comments Cornments
30.0- - -30,0 -} . "
Dual carrier at highest bwa e Dual carrier at highest two
channels channels
-40.0-, . ' ' ' . ' ' . 00 ' | ' ' | ' ,
895.0 593.2 893.4 £93.6 B95.8 8940 8947 £94.4 8946 8948 8950 895.0 §95.0 900.0 90Z.0 904.0 906.0 9050 910.0
Frequency (MHz) Frequency (MHz)
Cursor 1 89340090 27.55 el @l Delts Freg. 599 ki Cursor 1 |gos.0571 2554 el @
Cusorz sssoomn zzaz @l=HE] | pers Amplitude 49,87 0.0000 oo [iThe
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LTE —3M — QPSK — Low

Analyzer Settings 30.0 Analyzer Settings
Agilent Technologies, E44404 Aglent Technologies, E44404
20.0- CF: 863,000 MHz 20,0+ CF: 664,000 MHz
SPAN: 2,000 MHz SPAN: 5,000 MHz
00— RE: 30,0 kHz 10,0 RE: 100 kHz
VB: 91.0 kHz VB! 300 kHz
o i Detectar: RMS o i Detector: RM3
s 00 Attn: 30 DB g 00 Attr: 30 DB
=l RL Offset: 40.5 DB 2 RL Offset: 40.5 DB
£ -10.0- Sweep Time: 7.1ms F-10.0+ Sweep Time: 2.7ms
Ref Lyl: 60.5 DEM Ref Lvl: 60.5 DEM
_20.0- RIMS: 100 20,0 RMS: 100
W Comments Cornments
-30.0-) -30.0- -
iny . b B
'40'01 I I 1 1 1 I 1 1 I '40‘07\ I I I 1 1 1 ] 1
868.0 B6G.2 B68.4 D6G.5 G65.8 D690 B869.2 ©69.4 869.6 89,8 B70.0 260.0  861.0 8620 863.0 8640 @650 866.0 8670 8680
Frequency (MHz) Frequency (MHz)
Cursor 1 ge9.0000 24,97 4] =i @] Delts Freg. 469 ki Cursor 1 s67.0141 <2510 40l @]
Cusorz segases  zosa @l=HE |pers Amplitude 5455 0,0000 ooo | |6
LTE — 3M — QPSK — High
ED.D—@ = = Analyzer Settings 30.0 Analyzer Settings
Agilent Technalagies, E44404 Agient Technologies, E44404
20.0- CF: 594,000 MHz 20,0+ CF: 639,000 MHz
SPAN: 2,000 MHz SPAN: 5,000 MHz
00— RE: 30,0 kHz 10,0 RE: 100 kHz
VB: 91.0 kHz VB! 300 kHz
o i Detectar: RMS o i Detector: RM3
s 00 Attn: 30 DB g 00 Attr: 30 DB
=l RL Offset: 40.5 DB 2 RL Offset: 40.5 DB
£ -10.0- Sweep Time: 7.1ms F-10.0+ Sweep Time: 2.7ms
Ref Lyl: 60.5 DEM Ref Lvl: 60.5 DEM
_20.0- RIMS: 100 20,0 RMS: 100
Comments Comnments
-30.0- -30.0-
'40'01 I I 1 1 1 I 1 1 I '40‘07\ i I I 1 1 1 1 1
895.0 893.2 893.4 £93.6 5938 2940 8942 5944 8946 8945 8950 895.0 896.0 8970 §98.0 £99.0 9000 9010 9020 9050
Frequency (MHz) Frequency (MHz)
Cursor 1 893.0016  28.98 4] =i @] Delts Freg. 908 kiz Cursor 1 8951563 <2560 40l @]
Cusorz sssoomn zvee @)=l | pers Amplitude 5364 10,0000 oon | |6
LTE —3M - 16QAM — Low
40,0 Analyzer Settings 40,0 Analyzer Settings
Agilent Technologies, E44404 #glent Technologies, E44404
0. CF: 869,000 MHz 30.0 CF: 854,000 MHz
2.000 MHz SPAN: 8,000 MHz
20.0- RE: 30.0 kHz 200 RE: 100 kHz
VEB: 91.0 kHz WE: 300 kHz
o 100 Detector: RMS p 10:0-] Detector: RMS
] Attn: 30 DB s Attr: 30 DB
£ 0101 RL Offset: 40.5 DB £ 0.0 RL Offset: 40.5 DB
g Sweep Time: 7.1ms £ Sweep Time: 2.7ms
-10.0- Ref Lvl; 60,5 DEM -10.0+ Ref Lvl: 60.5 DEM
RIMS: 100 RMS: 100
-20.0- -20.0-
Comments Cornments
30,0~ Rk AN i 30,0
740'U_| I I 1 1 1 i 1 1 I VQU‘U_\ i I I 1 1 1 ! 1
665.0 860.2 866.4 D6E.G O6G.0 D690 B69.2 ©69.4 G696 6698 &70.0 #60.0 8610 8620 G863.0 G640 G650 G660 8670 6.0
Frequency (MHz) Frequency (MHz)
Cursort gee.0000  -z4.67 el &l Delta Freq. 464 ke Cusart sem.o000 2453 l-iEe]
cusorz oe9.4s43 30,25 |- ® |pens Amplitude 5492 10,0000 ooo Bl B
LTE — 3M — 16QAM — High
40,0 Analyzer Settings 30,0 Analyzer Settings
Agilent Technologies, E44404 Agilent Technologies, E44408
300 s CF: 834,000 MHz 20.0-] CF: 839,000 MHz
2,000 MHz SPAN: 8,000 MHz
20.0- RE: 30.0 kHz 10,01 RE: 100 kHz
VEB: 91.0 kHz WE: 300 kHz
o 1007 Detector: RMS " i Detector: RMS
< Attn: 30 DB g 00 Attr: 30 DB
= 0.0q RL Offset: 40.5 DE = RL Offset: 40.5 DB
g Sweep Time: 7.1ms £ -10.0- Sweep Time: 2.7ms
-10.0- Ref Lvl; 60,5 DEM Ref Lvl: 60.5 DEM
RIMS: 100 20,0} RMS: 100
-20.0-
Comments Cornments
-30.0- 300 -
-40.0-, . . ' ' ' . ' ' . -40.0- | . . i ' ' ' '
895.0 593.2 893.4 £93.6 B95.8 8940 B94.7 £94.4 8946 8948 8950 895.0 89.0 8970 §98.0 £99.0 9000 9010 9020 9050
Frequency (MHz) Frequency (MHz)
cursor 1 8931460 30.14 el Bl Delts Freg. 855 ke Cursor 1 |gos.0283  |-25.90 el &
Cusorz sssooon 2476 )=HE s Amplitude 54,90 0,0000 oon | |6
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LTE —3M — 64QAM — Low

40,0 Analyzer Settings 40,0 Analyzer Settings
Agilent Technolagies, E44404 Aglent Technologies, E44408
3004 CF: 862,000 MHz 30.04 CF: 864,000 MHz
SPAN: 2,000 MHz SPAN: 5,000 MHz
20.0- RE: 30,0 kHz 200+ RE: 100 kHz
VB: 91.0 kHz VB! 300 kHz
o 1007 Detector: RMS o 100 Detector: RMS
] Attn: 30 DB s Attni 30 DB
£ 0.0q RL Offset: 40.5 DB £ 0.0 RL Offset: 40.5 DB
g Sweep Time: 7.1ms g Sweep Time: 2.7ms
-10.0- Ref Lyl: 60.5 DEM -10.0 Ref Lvl: 60.5 DEM
RIMS: 100 RIMS: 100
-20.0- -20.0-
Comments Comnments
-30.0-, -30,0
-40.0- | | ' ' ' | ' ' | -40.0- ! | | ' ' ' ! '
868.0 B6G.2 B68.4 D6G.5 G65.8 D690 B869.2 ©69.4 869.6 89,8 B70.0 260.0  861.0 8620 863.0 8640 @650 866.0 8670 8680
Frequency (MHz) Frequency (MHz)
Cursor 1 ge9.0000 24,94 4] =i @] Delts Freg. 928 kiz Cursor 1 867.9316 <2558 40— @]
Cusorz seggzes 2907 @l=HE] s Amplitude 54,10 0.0000 oo ihe
LTE — 3M - 64QAM — High
30.0 R Analyzer Settings 30.0 Analyzer Settings
Agilent Technalagies, E44404 Agient Technologies, E44404
20.0- CF: 594,000 MHz 20,0+ CF: 639,000 MHz
SPAN: 2,000 MHz SPAN: 5,000 MHz
00— RE: 30,0 kHz 10,0 RE: 100 kHz
VB: 91.0 kHz VB! 300 kHz
o i Detectar: RMS o i Detector: RM3
s 00 Attn: 30 DB g 00 Attr: 30 DB
=l RL Offset: 40.5 DB 2 RL Offset: 40.5 DB
£ -10.0- Sweep Time: 7.1ms F-10.0+ Sweep Time: 2.7ms
Ref Lyl: 60.5 DEM Ref Lvl: 60.5 DEM
_20.0- RIMS: 100 20,0 RIMS: 100
Comments Comnments
-30.0- -30.0-} —— B
'40'01 I I 1 1 1 I 1 1 I -40.0- i I I 1 1 1 1 1
895.0 893.2 893.4 £93.6 B93.8 2940 8942 5944 8946 8945 8950 895.0 896.0 8970 §98.0 £99.0 9000 9010 9020 9050
Frequency (MHz) Frequency (MHz)
Cursor 1 B93.2650  20.55 4] =i @] Delts Freg. 735 ke Cursor 1 sos.0oon <2572 4l @]
Cusorz sssoomn 2a.sz @l=HE] | pers Amplitude 5407 0.0000 oo ihe
LTE — 5M — QPSK — Low
30, = = Analyzer Settings 30,0 Analyzer Settings
Agilent Technologies, E44404 #glent Technologies, E44404
20.0- CF: #60.000 MHz 20,0~ CF: 884,000 MHz
2.000 MHz SPAN: 8,000 MHz
10.0- RE: 51.0 kHz 10,0 RE: 100 kHz
VE: 160 kHz WE: 300 kHz
3 oo Detector: RMS —— Detector: RMS
g M Attn: 30 DB 50 Attr: 30 DB
= RL Offset: 40.5 DB £ RL Offset: 40.5 DB
£ -10.0- Sweep Time: 2,7ms £-10.0- Sweep Time: 2.7ms
Ref Lvl; 60,5 DEM Ref Lvl: 60.5 DEM
20.0-" RIMS: 100 20,0 RMS: 100
Comments Cornments
-30.0- 30,0 = IR o
740'U_| I I 1 1 1 i 1 1 I VQU‘U_\ i I I 1 1 1 ! 1
665.0 860.2 866.4 D6E.G O6G.0 D690 B69.2 ©69.4 G696 6698 &70.0 #60.0 8610 8620 G863.0 G640 G650 G660 8670 6.0
Frequency (MHz) Frequency (MHz)
Cursart gee.00a0 -1o.09 el &l Delta Freq. 28t ke Cusart B67.7998  2mes bl-iEe]
cusorz oe9.2007 29,46 |- ®7 |pens Amplitude  48.55 10,0000 ooo Bl B
LTE — 5M — QPSK — High
30,0 3 Analyzer Settings 30,0 Analyzer Settings
Agilent Technologies, E44408 Agilent Technologies, E44408
20.0- CF: £94.000 MHz 20,0~ CF: §99.000 MHz
2,000 MHz SPAN: 8,000 MHz
| RE: 51.0 kHz i RE: 100 kHz
10.0 10.0
VE: 160 kHz WE: 300 kHz
o | Detector: RMS o i Detector: RMS
g 00 Attn: 30 DB g 00 Attr: 30 DB
= RL Offset: 40.5 DE = RL Offset: 40.5 DB
g -10.0- Sweep Time: 2,7ms £ -10.0- Sweep Time: 2.7ms
Ref Lvl; 60.5 DEM Ref Lvl: 60.5 DEM
20, RIMS: 100 20,0 RMS: 100
Comments Cornments
-30.0- -30,0
-40.0-, . . ' ' ' . ' ' . -40.0- | . . i ' ' ' '
895.0 593.2 893.4 £93.6 B95.8 8940 8947 £94.4 8946 8948 8950 895.0 89.0 8970 §98.0 £99.0 9000 9010 9020 9050
Frequency (MHz) Frequency (MHz)
Cursor 1 8935125 20.08 el @l Delts Freg. 487 ke Cursor 1 |gos.0067 25,73 el @
Cusorz sssooon 19,99 )= E] s Amplitude 49.08 0.0000 oo [iThe
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LTE — 5M — 16QAM — Low

30,0 v =~ Analyzer Settings 30.0 Analyzer Settings
Agilent Technolagies, E44404 Aglent Technologies, E44408
20.0- CF: 863,000 MHz 20,0+ CF: 664,000 MHz
SPAN: 2,000 MHz SPAN: 5,000 MHz
00— RE: 51.0 kHz 10,0 RE: 100 kHz
VB: 160 kHz VB! 300 kHz
o i Detectar: RMS o i Detector: RM3
s 00 Attn: 30 DB g 00 Attr: 30 DB
E RL Offset: 40,5 DB £ AL Offset: 40.5 DB
£ -10.0- Sweep Time: 2.7ms F-10.0+ Sweep Time: 2.7ms
Ref Lyl £0.5 DEM Ref Lvl: 60.5 DBM
20.0- RMS: 100 200 RMS: 100
Comments Comnments
-30.0- -30.0- -+
'40'01 I I 1 1 1 I 1 1 I '40‘07\ I I I 1 1 1 ] 1
868.0 B6G.2 B68.4 D6G.5 G65.8 D690 B869.2 ©69.4 869.6 89,8 B70.0 260.0  861.0 8620 863.0 8640 @650 866.0 8670 8680
Frequency (MHz) Frequency (MHz)
Cursor 1 ge9.0000  -19.44 4] =i @] Delts Freg. 789 ki Cursor 1 867.9844 25,69 40| @]
Cusorz segrem 2009 @)=HE] |pers Amplitude 48,54 0.0000 oo ihe
LTE — 5M — 16QAM — High
30.! -~ Analyzer Settings 30.0 Analyzer Settings
Agilent Technologies, E44404 Aglent Technologies, E44404
20.0- CF: 594,000 MHz 20,0+ CF: 639,000 MHz
SPAN: 2,000 MHz SPAN: 5,000 MHz
00— RE: 51.0 kHz 10,0 RE: 100 kHz
VB: 160 kHz VB! 300 kHz
o i Detectar: RMS o i Detector: RM3
s 00 Attn: 30 DB g 00 Attr: 30 DB
E RL Offset: 40,5 DB £ AL Offset: 40.5 DB
£ -10.0- Sweep Time: 2.7ms F-10.0+ Sweep Time: 2.7ms
Rief Lvl: 60,5 DEM R.ef Lvi: £0.5 DEM
20.0- RMS: 100 200 RMS: 100
Comments A Caoriments
-30.0- -30.0- £+
'40'01 I I 1 1 1 I 1 1 I '40‘07\ i I I 1 1 1 1 1
895.0 893.2 893.4 £93.6 5938 2940 8942 5944 8946 8945 8950 895.0 896.0 8970 §98.0 £99.0 9000 9010 9020 9050
Frequency (MHz) Frequency (MHz)
Cursor 1 893.2466  20.57 4] =i @] Delts Freg. 753 ke Cursor 1 sos.ames <2580 40l @]
Cusorz sssooon 18,99 @)=HE] | pers Amplitude 48,55 0.0000 oo ihe
LTE — 5M - 64QAM — Low
0. o Analyzer Settings 30,0 Analyzer Settings
Agilent: Technologies, E44404 Agilent Technologies, E44404
20,0 CF: 369,000 MHz 20,0 CF: 864,000 MHz
2.000 MHz SPAN: 8,000 MHz
RE: 51.0 kHz 10,0 RE: 100 kHz
10.0- VE: 160 kHz WE: 300 kHz
o Detector: RMS —— Detector: RMS
] Attn: 30 DB 50 Attr: 30 DB
£ 0.0q RL Offset: 40.5 DB £ RL Offset: 40.5 DB
g Sweep Time: 2,7ms £-10.0- Sweep Time: 2.7ms
e Ref Lvl; 60,5 DEM Ref Lvl: 60.5 DEM
- RIMS: 100 20,0 RMS: 100
20 Comments Cornments
. -30.0-|
4 Ay
7SU'U_I I I 1 1 1 i 1 1 I VQU‘U_\ i I I 1 1 1 ! 1
8660 868.2 ©60.4 0686 G6G.0 9020 G69.2 G694 G096 0690 &70.0 a60.0  @6l.0 @620 8630 G640 G650 8660 870 G800
Frequency (MHz) Frequency (MHz)
Cursart gee.0aan -zo.z el & Delta Freq. 506 ke Cusart 86703 2me4 e
cusorz oe9s0se 20.32 |- ®e | pens Amplitude 49.34 10,0000 ooo Bl B
LTE — 5M — 64QAM — High
el R R T ot it Yoy Analyzer Settings 30,0 Analyzer Settings
Agilent Technologies, E44404 Agilent Technologies, E44404
20.0- CF: 594,000 MHz 20,0 CF: §99.000 MHz
2,000 MHz SPAR: 8.000 MHz
| RE: 51.0 kHz . RE: 100 kHz
10.0 10.0
VEB: 160 kHz WE: 300 kHz
o | Detector: RMS o i Detector: RMS
g 00 Attn: 30 DB g 00 Attr: 30 DB
= RL Offset: 40.5 DE = RL Offset: 40.5 DB
g -10.0- Sweep Time: 2,7ms £ -10.0- Sweep Time: 2.7ms
Ref Lvl; 60,5 DEM Ref Lvl: 60.5 DEM
20.0- RIMS: 100 20,0 RMS: 100
Comments Cornments
-30.0- -30,0
s T e oy e i & S
-40.0-, . . ' ' ' . ' ' . -40.0- | . . i ' ' ' '
895.0 593.2 893.4 £93.6 B95.8 8940 8947 £94.4 8946 8948 8950 895.0 89.0 8970 §98.0 £99.0 9000 9010 9020 9050
Frequency (MHz) Frequency (MHz)
Cursor | |893.6563  |29.23 [l @l Delts Freg. 344 kiz Cursor 1 |gos.0m72 26,00 el B
Cusorz ssroom z0as @l=HE] | pers Amplitude 50,08 0.0000 oo [iThe
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LTE — 10M — QPSK — Low

LTE — 10M — QPSK — High

0,
20.0-
10.0-
2 o0-
2
g
§0.0-
20.0-
-30.0- R
-40.0-, | | ' ' \ ' ' | |
850.0 8610 8620 B63.0 G64.0 BE5.0 B66.0 BA7.0 B6ED BE9.0 B70.0
Frenuency (MHz)
cusor 1 seoonon -19.79 [IHIB | okaFren, seoke
Cusarz geegsar zae e Delts amplitude 48.94

Analyzer Settings
Agilent Technologies, E44404
CF: 365,000 MHz
SPAN: 10,000 MHz
RE: 100 kHz

VB: 300 kHz
Detector: RMS
Attn: 30 DB

RL Offset: 40,5 DB
Sweep Time: 3.3ms
Ref Lvl: 60,5 DBM
RMS: 100

Comments

30,0 Analyzer Settings
Agilent Technologies, E44408
20,0 CF: 895,000 MHz
SPAN: 10,000 MHz
. RE: 100 kHz
10.0
WE: 300 kHz
o i Detector: RMS
g 00 Attr: 30 DB
= RL Offset: 40.5 DB
£ -10.0- Sweep Time: 3.3ms
Ref Lvl: 60.5 DEM
20,0 RMS: 100
Cornments
-30,0 + .
-40.0- ' | ' ' \ ' ' . '
893.0 §94.0 95.0 8950 B97.0 £98.0 899.0 9000 901.0 902.0 905.0
Frequency (MHz)
Cursor 1 Jgo3.1917  zeoe el B Delta Freq. 808 kHe
cusorz modomn 2205 )-8 |pera Amplitude 50,89

LTE — 10M — 16QAM — Low

LTE — 10M — 16QAM — High

30.0-

20.0-]

10,0

Amplitude
=2

o

T

=
=
T

-20.]

=30.0-]

'40'01 I I 1 1 I 1 I 1 I
860.0 B61.0 8620 863.0 S64.0 8650 B66.0 867.0 8550 869.0 S70.0
Frequency (MHz)

20,12 &ii—lﬂ Delta Freq.
28.71 ﬂi"l&l Delta Amplitude  48.54

Cursor 1 869.0000 915 kHz

Cursor 2 869.9146

Analyzer Settings
Agilent Technologies, E44408
CF; 865,000 MHz
SPAN: 10.000 MHz
RE: 100 kHz

VB! 300 kHz
Detectar: RMS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 3.3ms
Ref Lyl £0.5 DEM
RMS: 100

Comments

30,0 5= Analyzer Settings
Aglent Technologies, E44404
20,0+ CF: 698,000 MHz
SPAN: 10,000 MHz
10,0 RE: 100 kHz
VB! 300 kHz
o i Detector: RM3
g 00 Attr: 30 DB
£ AL Offset: 40.5 DB
F-10.0+ Sweep Time: 3.3ms
Ref Lvl: 60.5 DBM
20,04 RMS: 100
Comnments
-30.0- -
-40.0- 1 | ! ! | ! ] | !
£93.0 §94.0 §95.0 8980 B97.0 §98.0 899.0 9000 901.0 9020 9050
Frequency (MHz)
Cursor 1 su3.3ess 2ot bl @] Delta Freq. 654 kHe
sz movomn zzze )-8 |pera Amplitude 51,35

LTE — 10M — 64QAM — Low

LTE — 10M — 64QAM — High

30,0+
20.0-|
10.0-|
£ oo-
E:
g
£ -10.0-|
-20.0-
-30.0- L =
-40.0-, | | | | | | | | | |
B0.0 2610 8620 B63.0 B4 9650 660 96T.0 BEB0 8680 8700
Frequency (MHz)
Cusor | zen0o0 2076 [l el Delta Freq. 977 kHz
Cursarz geegres 2o loH & Delta Amplitude 49,69

Analyzer Settings
Agilent Technolagies, E44404
CF: 865.000 MHz
SPAN: 10,000 MHz
RE: 100 kHz

VB: 300 kHz
Detector: RMS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 3.3ms
Ref Lvl; 60,5 DEM
RM3: 100

Comments

30,0 Analyzer Settings
Agient Technologies, E44404,
20,0 CF: 898,000 MHz
SPAN; 10,000 MHz
10,04 RB: 100 kHz
VB 300 kHz
R Detector: RMS
g oo Attr: 30 DB
) RL Offset: 40.5 08
E-10.0- Swesp Time: 3.3ms
Ref Lvl: 60.5 DBM
0.0+ RMS: 100
Comments
-30,0-|
0.0 | | i | | | | i !
893.0 94,0 B95.0 8950 B07.0 898.0 8990 900.0 9010 9020 0030
Frequency (MHz)
Cusar1 smczer  zers [loilfd Delta Freq. €70 kHz
cusarz eetoonn -znge bl & | oo amplitude 5033
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LTE — 15M — QPSK — Low

LTE — 15M — QPSK — High

30,0+

20.0-

10.0-]

amplitude
5 o
5 5
75

-20.0-|

-30.0-|

-40.0-, ' | . . . . . \ |
860.0 861.0 8620 863.0 864.0 8650 BE6.0 867.0 8550 869.0 570.0
Frequency (MHz)

-19.19 &iilil Delta Freq.
27.51 ﬂi"lﬂ Delta ampltude 46,70

Cursor 1 869.0000 974 kHz

Cursor 2 869.9744

Analyzer Settings
Agilent Technologies, E44404
CF: 365,000 MHz
SPAN: 10,000 MHz
RE: 100 kHz

VB: 300 kHz
Detector: RMS
Attn: 30 DB

RL Offset: 40,5 DB
Sweep Time: 3.3ms
Ref Lvl: 60,5 DBM
RMS: 100

Comments

30,0 Analyzer Settings
Agilent Technologies, E44408
20,0 CF: 895,000 MHz
SPAN: 10,000 MHz
- RE: 100 kHz
10.0
WE: 300 kHz
o ] Detector: RMS
g 00 Attr: 30 DB
= RL Offset: 40.5 DB
£ 10,0+ Sweep Time: 3.3ms
Ref Lvl: 60.5 DEM
20,0 RMS: 100
Cornments
~30.0- e i
-40.0- ' | ' ' \ ' ' . '
893.0 §94.0 95.0 8950 B97.0 £98.0 899.0 9000 901.0 902.0 905.0
Frequency (MHz)
cursor 1 Jges.ooes 2712 el & Delta Freq. 981 kHe
cwsorz modomn 211s o8] |pers Amplitude  48.31

LTE — 15M — 16QAM — Low

LTE — 15M — 16QAM — High

30.0-

20.0-]

10,0

Amplitude
=2

o

T

=
=
T

-20.0-|

-30.0-]

'40'01 I I 1 1 I 1 I 1 I
860.0 B61.0 8620 863.0 S64.0 8650 B66.0 867.0 8550 869.0 S70.0
Frequency (MHz)

-19.26 &ii—lﬂ Delta Freq.
26.98 ﬂi"l&l Delta Amplitude  46.24

Cursor 1 869.0000 941 kHz

Cursor 2 869.9414

Analyzer Settings
Agilent Technologies, E44408
CF; 865,000 MHz
SPAN: 10.000 MHz
RE: 100 kHz

VB! 300 kHz
Detectar: RMS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 3.3ms
Ref Lyl £0.5 DEM
RMS: 100

Comments

Analyzer Settings
Aglent Technologies, E44404
CF: 835,000 MHz
SPAN: 10,000 MHz
RB: 100 kHz

WE: 300 kHz
Detector: RM3
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 3.3ms
Ref Lvl: 60.5 DBM
RMS: 100

Amplitude

Comnments

1
H
30,0}
|
T

‘07\ 1 I I 1 1 1 I I 1
593.0 §94.0 595.0 S96.0 8970 §98.0 899.0 9000 9010 90Z.0 9030
Frequency (MHz)

26,79 'ili"iﬂ Delta Freq. 866 kHz
-20.54 ili‘"ﬂ Delta Amplitude  47.33

Cursor 1 893.1343

Cursor 2 894.0000

LTE — I15M — 64QAM — Low

LTE — 15M — 64QAM — High

30,0+
20.0-|
10.0-|
£ oo-
E:
g
(-ID.D’
-20.0-
-30.0-]
-40.0-, | | | | | | | | |
B0.0 2610 8620 B63.0 B4 9650 660 96T.0 BEB0 8680 8700
Frequency (MHz)
Cusor | zen0000  -19.49 [l e Delta Freq. 963 kHz
Cursarz geege 2o loH & Delta Amplitude  45.58

Analyzer Settings
Agilent Technolagies, E44404
CF: 865.000 MHz
SPAN: 10,000 MHz
RE: 100 kHz

VB: 300 kHz
Detector: RMS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 3.3ms
Ref Lvl; 60,5 DEM
RM3: 100

Comments

30,0 Analyzer Settings
Agient Technologies, E44404,
20,0 CF: 898,000 MHz
SPAN; 10,000 MHz
10,04 RB: 100 kHz
VB 300 kHz
R Detector: RMS
g oo Attr: 30 DB
) RL Offset: 40.5 08
E-10.0- Swesp Time: 3.3ms
Ref Lvl: 60.5 DBM
200 RMS: 100
Comments
-30,0-|
Mo e
0.0 1 i I 1 1 1 I I 1
893.0 94,0 B95.0 8950 B07.0 898.0 8990 900.0 9010 9020 0030
Frequency (MHz)
osar1 smain erzs (loild Delta Freq, 89k
cusarz eetoonn 2073 bl & | oo amplitude 47.99
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LTE —20M — QPSK — Low

LTE — 20M — QPSK — High

30,0+

20.0-

10.0-]

amplitude
5 o
5 5
75

-20.0-|

-30.0-]

-40.0-, ' | . . . . . \
860.0 861.0 8620 863.0 864.0 8650 BE6.0 867.0 8550 869.0 570.0
Frequency (MHz)

cusor 1 sesonon 2420 [BIEHIB | okafren. vom
Cusarz oo zeor |- Ed] Delts amplitude 4626

Analyzer Settings
Agilent Technologies, E44404
CF: 365,000 MHz
SPAN: 10,000 MHz
RE: 100 kHz

VB: 300 kHz
Detector: RMS
Attn: 30 DB

RL Offset: 40,5 DB
Sweep Time: 3.3ms
Ref Lvl: 60,5 DBM
RMS: 100

Comments

NTS

25.0 Analyzer Settings
20,0+ Agilent Technologies, E44408
150} CF: 838,000 MHz
1004 SPAN: 10,000 MHz
: RE: 100 kHz
5.0 WE: 300 kHz
o 0.0 Detector: RMS
T =0 Attn: 30 DB
5100+ AL Offset: 40.5 DB
E ] Swieep Time: 3.3ms
15.0 Ref Lvl: 60.5 DEM
20,0 RMS: 100
-25.0-]
30,04 B : ; Cornments
-35.0-] ¥ v
400, LR L L AL AL L L L
893.0 894.0 895.0 896.0 8970 B98.0 899.0 §O0.0 9010 9020 903.0
Frequency (MHz)
cursor 1 Jgea.0o00 2192 el Ed Delta Freq. 1.000
sz w0 -z5.98 BB | peta ampitude 47,90

LTE —20M — 16QAM — Low

LTE — 20M — 16QAM _ High

30.0-

20.0-]

10,0

Amplitude
=2

o

T

=
=
T

-20.0-|

-30.0-]

'40'01 I I 1 1 I 1 I 1 1
860.0 B61.0 8620 863.0 S64.0 8650 B66.0 867.0 8550 869.0 S70.0
Frequency (MHz)

-23.91 &ii—lﬂ Delta Freq.
22.6% ﬂi"l&l Delta Amplitude  46.54

Cursor 1 869.0000 1.000

Cursor 2 870,0000

Analyzer Settings
Agilent Technologies, E44408
CF; 865,000 MHz
SPAN: 10.000 MHz
RE: 100 kHz

VB! 300 kHz
Detectar: RMS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 3.3ms
Ref Lyl £0.5 DEM
RMS: 100

Comments

30.0 Analyzer Settings
Agient Technologies, E44404
20,0 CF: 698,000 MHz
SPAN: 10.000 MHz
10,04 RB: 100 kHz
WB: 300 kz
o i Detector: RM3
g 00 Attr: 30 DB
£ RL Offset: 40.5 DB
£ -10.0+ Sweep Time: 3.3ms
R.ef Lvi: £0.5 DEM
20,0 RMS: 100
Comnments
-30.0-]
oponcy
-40.0 - 1 I I 1 1 1 I I 1
§93.0 894.0 895.0 896.0 8970 £98.0 8990 9000 90LO 9020 9030
Frequency (MHz)
Cursor 1 soz.ooon zzes |- @d] Delta Freq. 1.000
cusarz stoonn -zses loHE | pars Amplitude 48.10

LTE —20M — 64QAM — Low

LTE — 20M — 64QAM — High

30,0+
20.0-|
10.0-|
£ oo-
E:
g
(-10.0*
-20.0-
-30.0-
-40.0-, | | ' ' | ' | '
B0.0 2610 8620 B63.0 B4 9650 660 96T.0 BEB0 8680 8700
Frequency (MHz)
Cusor | sen0m0 2455 [l Delta Freg. 1,000
cusarz rocamn zeae loH & Delta Amplitude 45,95

Analyzer Settings
Agilent Technolagies, E44404
CF: 865.000 MHz
SPAN: 10,000 MHz
RE: 100 kHz

VB: 300 kHz
Detector: RMS
Attn: 30 DB

RL Offset: 40.5 DB
Sweep Time: 3.3ms
Ref Lvl; 60,5 DEM
RM3: 100

Comments

30,0 Analyzer Settings
Agient Technologies, E44404,
20,0 CF: 898,000 MHz
SPAN; 10,000 MHz
10,04 RB: 100 kHz
VB 300 kHz
R Detector: RMS
g oo Attr: 30 DB
) RL Offset: 40.5 08
10,0+ Swesp Time: 3.3ms
Ref Lvl: 60.5 DBM
0.0+ RMS: 100
Comments
-30,0- i
-40.0- | | i | | | | i !
893.0 94,0 B95.0 8950 B07.0 898.0 8990 900.0 9010 9020 0030
Frequency (MHz)
Cosar1 smone  zzia [l=ilfd Delta Freg, 1,000
cusarz eetoonn 2550 bl & | oo amplitude 47.64
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WCDMA - 5M — QPSK — Low

30.! Analyzer Settings 30.0 Analyzer Settings
Agilent Technalogies, E4440A Aqgilent Technologies, E44404
20.0- CF: 862,000 MHz 20,0 CF: 864,000 MHz
SPAN; 2,000 MHz SPARN: 8,000 MHz
10.0- RE: 51.0 kHz 100 RE: 100 KHz
YB: 160 kHz YB: 300 kHz
o i Detectar: RMS o i Detector: RM3
s 00 Attn: 30 DB g 00 Attr: 30 DB
£ RL Offset: 40.5 DB £ RL Offset: 40.5 DB
£ -10.0- Sweep Time: 2.7ms F-10.0+ Sweep Time: 2.7ms
Ref Lvl: 60,5 DEM Ref Lvl: 60.5 DEM
_20.0-] RIMS: 100 20,0 RMS: 100
Comments Comnments
-30.0- -30.0-] -
T
'40'01 I I 1 1 1 I 1 1 I '40‘07\ I I I 1 1 1 ] 1
868.0 B68.2 8684 965.6 568.5 8690 B6S.2 869.4 859.6 869.8 870.0 860.0 8610 8620 863.0 8640 8650 8660 8670 8630
Frequency (MHz) Frequency (MHz)
Cursor 1 ge9.0001  -19.00 4] =i @] Delts Freg. 903 ki Cursor 1 867.9794 2562 bl @]
Cuswz sesonzs 2959 @l=HlE] |pers amplitude 4859 10,0000 oon | |6
WCDMA - 5M — QPSK — High
40.0- Analyzer Settings 30.0 Analyzer Settings
Agilent Technalogies, E4440A Aqgilent Technologies, E44404
0. CF: 594,000 MHz 20,0 CF: 899,000 MHz
SPAN; 2,000 MHz SPARN: 8,000 MHz
20.0-) RE: 51.0 khz 10,0 RE: 100 KHz
YB: 160 kHz YB: 300 kHz
o 100 Detector: RMS " i Detector: RMS
< Attn: 30 DB g 00 Attr: 30 DB
£ 00 RL Offset: 40.5 DB £ RL Offset: 40.5 DB
g Sweep Time: 2.7ms F-10.0+ Sweep Time: 2.7ms
-10.0] Ref Lvl: 60,5 DEM Ref Lvl: 60.5 DEM
RMS: 100 0.0 RMS: 100
-20.0-] '
Comments Comnments
30,01 -30.0-]
-40.0- I I 1 1 1 I 1 1 I '40‘07\ i I I 1 1 1 1 1
§93.0 893.2 8934 893.6 5935 8940 5942 8944 8346 8948 895.0 595.0  896.0 8970 898.0 8990 9000 90LO 9020 9030
Frequency (MHz) Frequency (MHz)
Cursor 1 893.0007  30.33 )= @] Delts Freg. 999 ki Cursor 1 so5.ames 26,56 40l @]
Cusorz sssooon 1813 @l=HE] | pers amplitude 4846 10,0000 oon | |6
WCDMA - 5M - 16QAM — Low
40,0 Analyzer Settings 30,0 Analyzer Settings
Agilent Technologies, E44404 Aglent Technologies, E44404
0.0+ CF: 869,000 MHz 20.0-| CF: 854,000 MHz
2,000 MHz SPARN: 8.000 MHz
20.0- RE: 51.0 kHz 10,0 RE: 100 kHz
VB: 160 kHz YB: 300 kHz
o 100 Detector: RMS —— Detector: RMS
k] Attn: 30 DE s 0 Attn: 30 DB
£ o0 RL Offset: 40.5 DB £ AL Offset: 40.5 DB
£ Sweep Time: 2.7ms E 10,0+ Sweep Time: 2.7ms
-10.0- Ref Lyl 60.5 DEM Ref Lvl: 60.5 DBM
RMS: 100 20,0 RMS: 100
-20.0-]
M camments Cornments
-30.0- 30,0, -
W Lo g
740'U_| I I 1 1 1 i 1 1 I VQU‘U_\ i I I 1 1 1 ! 1
8660 660.2 ©60.4 06G.0 06G.0 G6%0 B6S.2 G69.4 066 B69.0 E70.0 G500 6610 8620 863.0 G640  B6S.0 8660 6670 8660
Frequency (MHz) Frequency (MHz)
Cursart gee.0am 0.0 el &l Delta Freq. 916 ke Cusart Be7.oear 2604 e
cusorz oe9.0158 305t B | pes Amplitude 49.80 10,0000 ooo Bl B
WCDMA — 5M — 16QAM — High
30,0~ (g Analyzer Settings 30,0 Analyzer Settings
Agilent Technologies, E44408 Agilent Technologies, E44408
20.0- CF: 594,000 MHz 20,0+ CF: 899,000 MHz
2,000 MHz SPARN: 8.000 MHz
- RE: 51.0 kHz i RE: 100 kHz
10.0 10,0
VB: 160 kHz YB: 300 kHz
o i Detector: RMS o i Detector: RMS
g 00 Attn: 30 DB g 00 Attr: 30 DB
= RL Offset: 40.5 DE £ AL Offset: 40.5 DB
5 -10.0- Sweep Time: 2.7ms £ 10,0+ Sweep Time: 2.7ms
Ref Lyl 60.5 DEM Ref Lvl: 60.5 DEM
0.0~ RIMS: 100 20,0 RMS: 100
Comments Cornments
-30.0- -30.0-]
-40.0-, | | . . \ . . . . 400 . . . \ \ . 1 .
893.0 893.2 8934 895.6 5938 8940 5942 8944 8346 5948 895.0 8950 8960 8970 898.0 8990 9000 90LO S0Z.0 9030
Frequency (MHz) Frequency (MHz)
Cursor | |893.0945  |29.86 [l @l Delts Freg. 906 kiz Cursor 1 Jgos.0a71 2620 el &
Cusorz sssoomn a2z @)= E] | pers amplitude  48.08 0,0000 oon | |6
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WCDMA — 5M — 64QAM — Low

30.! Analyzer Settings 30.0 Analyzer Settings
Agilent Technolagies, E44404 Aglent Technologies, E44408
20.0- CF: 863,000 MHz 20,0+ CF: 664,000 MHz
SPAN: 2,000 MHz SPAN: 5,000 MHz
| RE: 51.0 kHz i RE: 100 kHz
100 VB: 160 kHz 10.0 VB! 300 kHz
o i Detectar: RMS o i Detector: RM3
s 00 Attn: 30 DB g 00 Attr: 30 DB
E RL Offset: 40,5 DB £ AL Offset: 40.5 DB
£ -10.0- Sweep Time: 2.7ms F-10.0+ Sweep Time: 2.7ms
Ref Lyl £0.5 DEM Ref Lvl: 60.5 DBM
20.0- RMS: 100 200 RMS: 100
Comments Comnments
-30.0- -30.0- R
)
'40'01 I I 1 1 1 I 1 1 I '40‘07\ I I I 1 1 1 ] 1
868.0 B6G.2 B68.4 D6G.5 G65.8 D690 B869.2 ©69.4 869.6 89,8 B70.0 260.0  861.0 8620 863.0 8640 @650 866.0 8670 8680
Frequency (MHz) Frequency (MHz)
Cursor 1 ge9.0001 -18.35 4] =i @l Delts Freg. 941 kiz Cursor 1 867.9609 <2616 40— @]
Cusorz sesgats zoe0 @l=HE] | pers Amplitude 4795 0.0000 oo ihe
WCDMA - 5M — 64QAM — High
30.! Analyzer Settings 30.0 Analyzer Settings
Agilent Technalagies, E44404 agient Technologies, E44404
20.0- CF: 594,000 MHz 20,0+ CF: 639,000 MHz
SPAN: 2,000 MHz SPAN: 5,000 MHz
| RE: 51.0 kHz i RE: 100 kHz
100 VB: 160 kHz 10.0 VB! 300 kHz
o i Detectar: RMS o i Detector: RM3
s 00 Attn: 30 DB g 00 Attr: 30 DB
E RL Offset: 40,5 DB £ AL Offset: 40.5 DB
£ -10.0- Sweep Time: 2.7ms F-10.0+ Sweep Time: 2.7ms
Ref Lyl £0.5 DEM Ref Lvl: 60.5 DBM
20.0- RMS: 100 200 RMS: 100
Comments Comnments
-30.0- -30.0-}
'40'01 I I 1 1 1 I 1 1 I '40‘07\ i I I 1 1 1 1 1
895.0 893.2 893.4 £93.6 5938 2940 8942 5944 8946 8945 8950 895.0 896.0 8970 §98.0 £99.0 9000 9010 9020 9050
Frequency (MHz) Frequency (MHz)
Cursor 1 8931663 20.65 4] =i @] Delts Freg. 834 kiz Cursor 1 sos.0m3e 26,20 40— @]
Cusorz sssooon -1a.40 B)=HE] | pers Amplitude 48,05 0.0000 oo ihe
WCDMA — 5M Dual — QPSK — Low
30,0 Analyzer Settings 30,0 Analyzer Settings
A Agilent: Technologies, E44404 Agilent Technologies, E44404
20.0- CF: 873.500 MHz 20,0 CF: 855,000 MHz
PAN: 11,000 MHz SPAN: 20,000 MHz
10.0- RE: 51.0 kHz 10,0 RE: 100 kHz
VE: 160 kHz WE: 300 kHz
3 oo Detector: RMS —— Detector: RMS
g M Attn: 30 DB 50 Attr: 30 DB
= RL Offset: 40.5 DB £ RL Offset: 40.5 DB
£ -10.0- Sweep Time: 13, 1ms £-10.0- Sweep Time: 6.6ms
Ref Lvl; 60,5 DEM Ref Lvl: 60.5 DEM
20, RIMS: 100 20,0 RMS: 100
0.0 '.gnf L\‘ Comments 0.0 Carnments
e Dual carrier at lowest bwo - Dual cartier at lowest two
channels channels
740'U_| 1 I 1 1 I I VQU‘U_\ 1 1 I i 1 1 1 I i 1
865.0 &70.0 a72.0 g74.0 876.0 &76.0 &79.0 &48.0 §50.0 852.0 8540 8560 G658.0 Se0.0 8620 S64.0 8660 G650
Frequency (MHz) Frequency (MHz)
Cursort gee.00a0 -1o.05 el &l Delta Freq. 171 cusart serostz 2me7 e
cusorz 774709 27,52 |l ® | pens Amplitude  47.47 10,0000 ooo Bl B
WCDMA — 5M Dual — QPSK — High
30,0 Analyzer Settings 30,0 Analyzer Settings
Agilent Technologies, E44408 Agilent Technologies, E44408
20.0- CF: 859,500 MHz 20.0- CF: 905.000 MHz
PAN: 11,000 MHz SPAN: 20,000 MHz
| RE: 51.0 kHz . RE: 100 kHz
10.0 10.0
VE: 160 kHz WE: 300 kHz
o | Detector: RMS o i Detector: RMS
g 00 Attn: 30 DB g 00 Attr: 30 DB
= RL Offset: 40,5 DE = RL Offset: 40.5 DB
g -10.0- Sweep Time: 13, 1ms £ 10,0+ Sweep Time: 6.6ms
Ref Lvl; 60,5 DEM Ref Lvl: 60.5 DEM
20.0- RIMS: 100 20,0} RMS: 100
Comments Cornments
30.0- \...., - -30,0 . "
Dual carrier at highest twa Dual carrier at highest two
channels channels
-40.0- ' . ' ' . 00 ' | ' ' | . ' .
884.0 286.0 888.0 8a0.0 292.0 894.0 895.0 895.0 8950 900.0 90Z.0 904.0 908.0 908.0 910.0 912.0
Frequency (MHz) Frequency (MHz)
Cursor 1 8967409 28.06 el el Delts Freg. 7.260 Cursor 1 Jgos.ooo0 2761 el @
Cusorz ssrooe z0ds @l=HE] s Amplitude 48,54 0.0000 oo [iThe
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WCDMA — 5M Dual — 16QAM — Low

30,0 Analyzer Settings 30.0 Analyzer Settings
Y Agilent Technologies, E44404 Agient Technologies, E44408
20.0- CF: 673,500 MHz 20,0+ CF: 658,000 MHz
SPAN: 11,000 MHz SPAN: 20,000 MHz
00— RE: 51.0 kHz 10,0 RE: 100 kHz
VB: 160 kHz VB! 300 kHz
o i Detectar: RMS o i Detector: RM3
s 00 Attn: 30 DB g 00 Attr: 30 DB
E RL Offset: 40,5 DB £ AL Offset: 40.5 DB
£ -10.0- Sweep Time: 13, 1ms F-10.0+ Sweep Time: 6.6ms
Ref Lyl £0.5 DEM Ref Lvl: 60.5 DBM
20.0- RMS: 100 200 RMS: 100
’J \ Comments Comnments
-30.0-] N -30.0-] .
Dual carrier at loveest bwo = Dual carrier at lowest bwo
channels channels
'40'01 1 I 1 1 I I '40‘07\ 1 1 I i 1 1 1 I i
868.0 870.0 #72.0 874.0 876.0 #78.0 §79.0 #48.0 850.0 852.0 8540 B%.0 853.0 2600 8620 #64.0 BEE.0 8680
Frequency (MHz) Frequency (MHz)
Cursor 1 ge9.0000 20,92 4] =i @] Delts Freg.  3.916 Cursor 1 867.09805 <2580 40l @]
cuswz spzorzm zraz @)= |pers Amplitude 48,33 0.0000 oo ihe
WCDMA — 5M Dual — 16QAM — High
30,0 u | Analyzer Settings 30.0 Analyzer Settings
Agilent Technologies, E44404 agient Technologies, E44408
20.0- CF: 589,500 MHz 20,0+ CF: 905,000 MHz
SPAN: 11,000 MHz SPAN: 20,000 MHz
00— RE: 51.0 kHz 10,0 RE: 100 kHz
VB: 160 kHz VB! 300 kHz
u go- Detectar: RMS o oo Detector: RM3
3 . Attn: 30 DB E] ' Attn: 30 DB
E RL Offset: 40,5 DB £ AL Offset: 40.5 DB
£ -10.0- Sweep Time: 13, 1ms F-10.0+ Sweep Time: 6.6ms
Ref Lyl £0.5 DEM Ref Lvl: 60.5 DBM
20.0- RMS: 100 200 RMS: 100
Comments Comnments
-30.0- '\.‘,,,, . -30.0~ . "
Dual carrier at highest bwa Dual carrier at highest b
channels channels
'40'01 1 I 1 1 I -40.0- I 1 I 1 1 i I 1 I I 1
884.0 286.0 288.0 890.0 892.0 #94.0 §95.0 295.0 8980 900.0 80Z.0 904.0 908.0 908.0 910.0 912.0 915.0
Frequency (MHz) Frequency (MHz)
Cursor 1 go7.2o02  27.47 el @] Delts Freg. 6,710 Cursor 1 sos.asas -2r.at bl @]
Cusorz sssoom 210z @)=HE] | pers Amplitude 48.49 0.0000 oo ihe
WCDMA - 5M Dual — 64QAM — Low
30,0 Analyzer Settings 30,0 Analyzer Settings
T Agilent Technalogies, E44404 Agllent Technolagies, E44404
20.0- CF: 873500 MHz 20.0-| CF: 855,000 MHz
11.000 MHz SPAN: 20,000 MHz
10.0- RE: 51.0 kHz 10,0 RE: 100 kHz
VE: 160 kHz WE: 300 kHz
3 oo Detector: RMS —— Detector: RMS
g M Attn: 30 DB 50 Attr: 30 DB
= RL Offset: 40.5 DB £ RL Offset: 40.5 DB
£ -10.0- Sweep Time: 13, 1ms £-10.0- Sweep Time: 6.6ms
Ref Lvl; 60,5 DEM Ref Lvl: 60.5 DEM
20.0- RMS: 100 20,0 RMS: 100
200 ‘_,J \. Comments 0.0 Cornments
st Dual carrier at lowest two - 2 sk Dual carrier at lowest twa
channels channels
740'U_I 1 I 1 1 I I VQU‘U_\ 1 1 I i 1 1 1 I i 1
865.0 &70.0 a72.0 g74.0 876.0 &76.0 &79.0 &48.0 §50.0 852.0 8540 8560 G658.0 Se0.0 8620 S64.0 8660 G650
Frequency (MHz) Frequency (MHz)
Cursort gee.00o0 -20.a3 el & Delta Freq. 7.462 cusart se7.oost  zmo7 sbl-iEe]
cusorz 0764819 27.65 |- ® |pens Amplitude  48.48 10,0000 ooo Bl B
WCDMA — 5M Dual — 64QAM — High
8 e e Y Analyzer Settings 30,0 Analyzer Settings
Agilent Technologies, E44408 Agilent Technologies, E44408
20.0- CF: 859,500 MHz 20.0- CF: 905.000 MHz
11.000 MHz SPAN: 20,000 MHz
- RE: 51.0 kHz J RE: 100 kHz
10.0 10.0
VE: 160 kHz WE: 300 kHz
o | Detector: RMS o i Detector: RMS
g 00 Attn: 30 DB g 00 Attr: 30 DB
= RL Offset: 40,5 DE = RL Offset: 40.5 DB
g -10.0- Sweep Time: 13, 1ms £ -10.0- Sweep Time: 6.6ms
Ref Lvl; 60,5 DEM Ref Lvl: 60.5 DEM
20.0- RMS: 100 20,0~ RMS: 100
Comments Cornments
-30.0- \\..,' - -30,0 -} . "
Dual carrier at highest twa Dual carrier at highest two
channels channels
-40.0- ' . ' ' . 00 ' | ' ' | . ' .
884.0 286.0 888.0 8a0.0 292.0 894.0 895.0 895.0 8950 900.0 90Z.0 904.0 908.0 908.0 910.0 912.0
Frequency (MHz) Frequency (MHz)
cursor 1 |go5.3000  27.56 el @l Delts Freg. 8700 Cursor 1 |gos.0147  |-2:.04 el @]
Cusorz sssoom 2075 @)=HE] | pers Amplitude 48.31 0.0000 oo [iThe
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